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1. CERTIFICATION

PRODUCT: 802.11 a/b/g/n/ac+ BT 4.1 M.2 Type Card
BRAND NAME: Qualcomm Atheros
MODEL NO.: QCNFA34AC
TEST SAMPLE: R&D SAMPLE
APPLICANT: Qualcomm Atheros, Inc.
TESTED: Aug. 19to 26, 2014

STANDARDS: FcC Part 15, Subpart C (Section 15.247)
ANSI C63.10-2009

The above equipment (Model: QCNFA34AC) has been tested by Bureau Veritas
Consumer Products Services (H.K.) Ltd., Taoyuan Branch, and found
compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are
true and accurate accounts of the measurements of the sample’s EMC
characteristics under the conditions specified in this report.

PREPAREDBY : | -~/ 1 , DATE: Sep 12, 2014
( Lori Chung, Specialist U

APPROVED BY ", DATE: Se. 12 2014
“( May Chen,)(/lanager)
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:
For 2.4GHz, 2400~2483.5MHz Band

APPLIED STANDARD: FCC PART 15, SUBPART C (SECTION 15.247)

STANDARD

SECTION TEST TYPE RESULT REMARK
15.247(d) | Radiated Emissions & Band Meet the requirement of limit.
PASS Minimum passing margin is

Edge Measurement
15.209 9 -5.6dB at 906.65MHz

Antenna connector is IPEX not
a standard connector.

15.203 Antenna Requirement PASS

For 5GHz, 5725~5850MHz Band

APPLIED STANDARD: FCC PART 15, SUBPART C (SECTION 15.247)

STANDARD
SECTION TEST TYPE RESULT REMARK
15.247(d) Radiated Emissions & Band Meet the requirement of limit.

PASS Minimum passing margin is
-5.7dB at 906.64MHz

Antenna connector is IPEX not
a standard connector.

15.209 Edge Measurement

15.203 Antenna Requirement PASS

NOTE:

1. The EUT was operating in 2.400 ~ 2.4835GHz, 5.15~5.35GHz, 5.47~5.725GHz and
5.725~5.850GHz frequencies band. This report was recorded the RF parameters
including 2.400 ~ 2.4835GHz and 5.725~5.850GHz. For the 5.15~5.35GHz,
5.47~5.725GHz and 5.725~5.850GHz RF parameters was recorded in another test
report.

2. This report is prepared for FCC class Il permissive change. Only conducted emission,
radiated emission and Transmit Power were presented in this test report.
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2.1 MEASUREMENT UNCERTAINTY
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Where relevant, the following measurement uncertainty levels have been estimated

for tests performed on the EUT as specified in CISPR 16-4-2:

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

Measurement Value

Radiated emissions (30MHz-1GHz) 5.37 dB
Radiated emissions (1GHz -6GHz) 3.72dB
Radiated emissions (6GHz -18GHz) 4.00 dB
Radiated emissions (18GHz -40GHz) 4.11 dB

Report No.: RF140313E05C 7 of 202
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT (WLAN)

PRODUCT 802.11 a/blg/n/ac+ BT 4.1 M.2 Type Card
MODEL NO. QCNFA34AC
POWER SUPPLY DC 3.3V from host equipment

CCK, DQPSK, DBPSK for DSSS

64QAM, 16QAM, QPSK, BPSK for OFDM

256QAM for OFDM in 11ac mode and 11n (HT20), 11n (HT40)
mode of 2.4GHz Band

MODULATION TYPE

MODULATION
TECHNOLOGY DSSS,0FDM

802.11b: up to 11Mbps
802.11a/ g: up to 54Mbps
802.11n: up to 300Mbps
802.11ac: up to 866.7Mbps

For 15.407
5GHz: 5.18 ~ 5.24GHz, 5.26 ~ 5.32GHz, 5.5~5.72GHz
OPERATING FREQUENCY [For 15.247

2.4GHz: 2.412 ~ 2.462GHz

5GHz: 5.745 ~ 5.825GHz

For 15.407

20 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)

10 for 802.11n (HT40), 802.11ac (VHT40)

5 for 802.11ac (VHT80)

For 15.247 (2.4GHz)

11 for 802.11b, 802.11g, 802.11n (HT20),
NUMBER OF CHANNEL g5 11n_2560AM(BW20)

7 for 802.11n (HT40), 802.11n_256QAM(BWA40)
For 15.247 (5GHz)
5 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)

2 for 802.11n (HT40), 802.11ac (VHT40)
1 for 802.11ac (VHTS80)

TRANSFER RATE

MAXIMUM OUTPUT

Pl NOTE
POWER ease see NO
ANTENNA TYPE See item 3.2

ANTENNA CONNECTOR See item 3.2

DATA CABLE NA

I/O PORTS NA
ASSOCIATED DEVICES NA
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Note:

1.

This report is prepared for FCC class Il permissive change. The difference compared
with the Report No.: RF140313EO05 design is as the following:

u Change Diplexier (this component will impact all the WLAN/BT Tx patch).

According to above conditions, only conducted emission, radiated emission and
Transmit Power need to be performed. And all data was verified to meet the

requirements.

There are Bluetooth technology and WLAN technology used for the EUT.

The modular has two variant designs as following table:

Variant No. Description
SKU #1 NFA344: This SKU supports 2T2R MIMO.
SKU #2 NFA345: This SKU supports 1T2R.

The maximum output power(mW) table as below table:

15.247 (2.4GHz)

SKU #2(NFA345) - 1Tx

SKU #1 (NFA344) - 2Tx

802.11b 151.705 802.11b 537.48

802.11g 239.883 802.11g 473.59

802.11n (HT20) 233.884 802.11n (HT20) 435.56
802.11n (HT40) 219.28 802.11n (HT40) 434.582
802.11n_256QAM(BW20) 243.781 802.11n_256QAM(BW20) 446.81
802.11n_256QAM(BWA40) 230.144 802.11n_256QAM(BW40) 441.658

15.247 (5GHz)

SKU #2(NFA345) - 1Tx

SKU #1 (NFA344) - 2Tx

802.11a 121.06 802.11a 246.953
802.11n (HT20) 128.529 802.11n (HT20) 254.712
802.11n (HT40) 116.95 802.11n (HT40) 220.942

802.11ac (VHT20) 135.207 802.11ac (VHT20) 276.461
802.11ac (VHT40) 109.396 802.11ac (VHT40) 221.135
802.11ac (VHT80) 136.144 802.11ac (VHT80) 296.1

15.407 (5GHz)

SKU #2(NFA345) - 1Tx

SKU #1 (NFA344) - 2Tx

802.11a 35.81 802.11a 66.341
802.11n (HT20) 33.266 802.11n (HT20) 65.323
802.11n (HT40) 29.242 802.11n (HT40) 54.017

802.11ac (VHT20) 35.975 802.11ac (VHT20) 66.834
802.11ac (VHT40) 29.717 802.11ac (VHT40) 54.085
802.11ac (VHT80) 28.642 802.11ac (VHT80) 47.064
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6. The EUT incorporates a 2T2R function SKU #1 (NFA344), 1T2R function SKU #2
(NFA345).
SKU #1 (NFA344)

MO[KAU(;‘S;ION DATA RATE (MCS) TX & RX CONFIGURATION
802.11b 1~ 11Mbps 2TX CDD 2RX
802.11g 6 ~ 54Mbps 2TX CDD 2RX

MCS 0~7 2TX CDD / beamforming 2RX
MCS 8~15 2TX 2RX

802.11n (HT20) — —
(2.4GHz) MC(SngSAII\\IAS)S 1 2TX CDD / beamforming 2RX

MCS 0~8, Nss=2

(2560AM) 2TX 2RX
MCS 0~7 2TX CDD / beamforming 2RX
MCS 8~15 2TX 2RX

802.11n (HT40) — -
(2.4GHz) MC(SngSAII\\IAS)S 1 2TX CDD / beamforming 2RX

MCS 0~9, Nss=2

(2560AM) 2TX 2RX
802.11a 6 ~ 54Mbps 2TX CDD / beamforming 2RX
802.11n (HT20) MCS 0~7 2TX CDD / beamforming 2RX
(5GHz) MCS 8~15 2TX 2RX
802.11n (HT40) MCS 0~7 2TX CDD / beamforming 2RX
(5GHz) MCS 8~15 2TX 2RX
802.11ac (VHT20) MCS 0~8, Nss=1 2TX CDD / beamforming 2RX
(5GHz) MCS 0~8, Nss=2 2TX 2RX
802.11ac (VHT40) MCS 0~9, Nss=1 2TX CDD / beamforming 2RX
(5GHz) MCS 0~9, Nss=2 2TX 2RX
802.11ac (VHT80) MCS 0~9, Nss=1 2TX CDD / beamforming 2RX
(5GHz) MCS 0~9, Nss=2 2TX 2RX

Report No.: RF140313E05C
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SKU #2 (NFA345)

MO?AU(;‘E)A‘;ION DATA RATE (MCS) TX & RX CONFIGURATION
802.11b 1~ 11Mbps 1TX (Fix main port) 1RX (Fix main port) or 2RX
802.11¢g 6 ~ 54Mbps 1TX (Fix main port) 1RX (Fix main port) or 2RX
802.11n (HT20) MCQ/I(():SBO;;S_l 1TX (Fix main port) 1RX (Fix main port) or 2RX
( ) (2560AM) 1TX (Fix main port) 1RX (Fix main port) or 2RX
802.11n (HT40) MCQ/I(():SQO;;S_l 1TX (Fix main port) 1RX (Fix main port) or 2RX
2.4GHz I - i i i i
( ) (2560AM) 1TX (Fix main port) 1RX (Fix main port) or 2RX
802.11a 6 ~ 54Mbps 1TX (Fix main port) 1RX (Fix main port) or 2RX
802.(1516nl_(||;|)T20) MCS 0~7 1TX (Fix main port) 1RX (Fix main port) or 2RX
802.(1516nl_(||;|)T40) MCS 0~7 1TX (Fix main port) 1RX (Fix main port) or 2RX
802'1(1561&_('\2/;_”20) MCS 0~8, Nss=1 1TX (Fix main port) 1RX (Fix main port) or 2RX
802'1(1561&_('\2/;_”40) MCS 0~9, Nss=1 1TX (Fix main port) 1RX (Fix main port) or 2RX
802'1(1561&_('\2/;_”80) MCS 0~9, Nss=1 1TX (Fix main port) 1RX (Fix main port) or 2RX
7. In original report, the EUT was pre-tested under the following modes:
Test Mode Data rate
Mode A 400ns Gl
Mode B 800ns Gl

From the above modes, the worst case was found in Mode B. Therefore only the
test data of the mode was recorded in this report.

8. The emission of the simultaneous operation (WiFi <5GHz> & Bluetooth) have been
evaluated and no non-compliance found. The detail combinations of transmitters /

frequencies / modes as below table

Mode Available Tested Channel Modulation
Channel Technology
5GHz 149 to 165 157 OFDM
(802.11ac(VHT20))
+
7 FH
Bluetooth (GFSK) Oto78 8 SS

Report No.: RF140313E05C
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9. WLAN/BT coexistence mode:

& NFA344:

2TX 5GHz WLAN (Main + Aux) + BT (Main) concurrent.
2TX 2.4GHz WLAN+ BT timely shared at Main antenna.

& NFA345:

1TX 2.4GHz WLAN+ BT timely shared at Main antenna.
1TX 5GHz WLAN+ BT concurrent

10. The above EUT information was declared by manufacturer and for more detailed

3.2 DESCRIPTION OF ANTENNA

The antenna provided to the EUT, please refer to the following table:

features description, please refer to the manufacturer's specifications or user's
manual.

2.4G 5G Gain
Brand Model Antenna | Gain with with cable 2.4E0§§ble 5GL(C)::;3Ie Connector I_Ce ?gﬁ]
Type cable loss loss (dBi) (dBi) Type (mm)
(dBi) (dBi)
Band 1&2: Band1&2:
WNC | 81-EBJ15.005| PIFA 3.62 3.08 1.15 1.70 IPEX 300
’ ’ Band 3: 4.76 ’ Band 3: 1.74
Band 4: 4.76 Band 4: 1.79

Note: 1. Above antenna gains of antenna are Total (H+V).
2. All of antenna can be application for WLAN and Bluetooth.

Report No.: RF140313E05C
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3.3 DESCRIPTION OF TEST MODES

Operated in 2400 ~ 2483.5MHz band:
11 channels are provided for 802.11b, 802.11g, 802.11n (HT20):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 1 2462MHz
6 2437MHz

7 channels are provided for 802.11n (HT40):

CHANNEL FREQUENCY CHANNEL FREQUENCY
3 2422MHz 7 2442MHz
4 2427MHz 8 2447MHz
5 2432MHz 9 2452MHz
6 2437MHz

Operated in 5725 ~ 5850MHz band:
5 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHTZ20):

CHANNEL FREQUENCY CHANNEL FREQUENCY
149 5745 MHz 161 5805 MHz
153 5765 MHz 165 5825 MHz
157 5785 MHz

CHANNEL FREQUENCY
151 5755 MHz
159 5795 MHz

1 channel is provided for 802.11ac (VHT80):

CHANNEL

FREQUENCY

155

5775 MHz

2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):

Report No.: RF140313E05C
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3.3.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

Note

APCM: Antenna Port Conducted Measurement

WLAN MODE
EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE UE < 1G UE 3 1G APCM
1 ; v v SKU #2(NFA345) - 1TX
2 v v v SKU #1(NFA344) - 2TX
Where  UE < 1G: Unwanted Emission below 1GHz UE 3 1G: Unwanted Emission above 1GHz

1. In original, the EUT’s antenna had been pre-tested on the positioned of each 3 axis. The worst case was found

when positioned on X-plane.

2. In Unwanted Emission -Conducted measurement (below 1GHz) mode, Mode 2, the worse case one, was
chosen for final test.

3. In Unwanted Emission-Radiated measurement mode, Mode 2, the worse case one, was chosen for final test.

RADIATED EMISSION TEST (BELOW 1 GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

Reference No.: 140807E08, 140808E02

MODE AVAILABLE TESTED MODULATION DATA RATE
CHANNEL CHANNEL | TECHNOLOGY (Mbps)
For 2.4 GHz
802.11n_256QAM(BW20) loll 6 OFDM 65
For 5 GHz
802.11ac (VHT20) 149 to 165 157 OFDM 6.5
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RADIATED EMISSION TEST (ABOVE 1 GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |DATA RATE
CHANNEL CHANNEL | TECHNOLOGY (Mbps)
802.11b 1to11 1,6, 11 DSSS 1
802.11g 1to11 1,6, 11 OFDM 6
For 2.4 GHz Lol L6 1 FDM
802.11n_256QAM(BW20) 0 6. © 65
For 2.4 GHz 3t09 3,6,9 OFDM 135
802.11n_256QAM(BW40) ° s '
802.11a 149 to 165 149, 157, 165 OFDM 6
For 5 GHz 149 to 165 149, 157, 165 OFDM 6.5
802.11ac (VHT20) ° 0 :
For 5 GHz 151t0 1 151, 1 FDM 1
802.11ac (VHT40) 5110159 51,159 © 35
For 5 GHz
155 155 OFDM 29.3
802.11ac (VHT80)
Report No.: RF140313E05C 15 of 202 Report Format Version 5.2.1
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ANTENNA PORT CONDUCTED MEASUREMENT:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION | DATA RATE
CHANNEL CHANNEL | TECHNOLOGY (Mbps)
802.11b 1to11 1,6,11 DSSS 1
802.11g 1to 11 1,6,11 OFDM 6
For 2.4 GHz lto1l 1 1 FDM
802.11n (HT20) to . 6 © 65
For 2.4 GHz
3t09 3,6,9 OFDM 13.5
802.11n (HT40)
For2.4 Gz 1to11 1,6,11 OFDM 6.5
802.11n_256QAM(BW 20) ° s '
For 2.4 GHz FDM 1
802.11n_256QAM(BW40) 3t09 3,69 © 35
802.11a 149 to 165 149, 157, 165 OFDM 6
Fors GHz 14 1 149, 157, 1 FDM
802.11n (HT20) 9 to 165 9, 157, 165 O 6.5
For 5 GHz
151 to 159 151, 159 OFDM 13.5
802.11n (HT40)
For 5 GHz 149 to 165 149, 157, 165 OFDM 6.5
802.11ac (VHT20) ° 0 :
For 5 GHz 151to 1 151, 1 FDM 1
802.11ac (VHT40) 5110159 51,159 © 35
For 5 GHz
155 155 OFDM 29.3
802.11ac (VHT80)
TEST CONDITION:
APPLICABLE INPUT POWER
TO ENVIRONMENTAL CONDITIONS TESTED BY
(SYSTEM)
RE<1G 23deg. C, 69%RH 120Vac, 60Hz Gary Cheng
25deg. C, 69%RH
RE3 1G 23deg. C, 72%RH 120Vac, 60Hz Gary Cheng
APCM 25deg. C, 60%RH 120Vac, 60Hz James Chan
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For 2.4GHz

3.4 DUTY CYCLE OF TEST SIGNAL

If duty cycle of test signal is = 98 %, duty factor is not required.

If duty cycle of test signal is < 98%, duty factor shall be considered.
802.11b: Duty cycle = 56.425 ms/56.525 ms = 0.998

802.11g: Duty cycle = 9.395 ms/9.495 ms = 0.989

802.11n (HT20): Duty cycle = 8.69 ms/8.8 ms = 0.988

802.11n (HT40): Duty cycle = 4.21 ms/4.3125 ms = 0.976
802.11n_256QAM(BW20) : Duty cycle = 8.69 ms/8.8 ms = 0.988
802.11n_256QAM(BW40) : Duty cycle = 4.21 ms/4.3125 ms = 0.976

REW 10 MHZ [PIMPYER et m1) REW 10 MHZ [PIMPYER et m1)
VEW 10 MHZ 2240 dBm VEW 10 MHZ 19.95 dBm
5y et 31 com At 3008 SWT 100ms 11.450000 ms 5y et 31 com At 3008 SMT 20 ms 980,000000 us
Offsel 11 0B 7 Deta 2 [T1] Offsel 11 0B 3 Deta 2 [T1]
00548 o b bt kg bbbkl 16048
55425000 ms Ay 9395000 ms
Detta 3 [T1] Detta 3 [T1]
007 a8 001 a8
56 525000 ms 9495000 ms
= T T T < > 59 . . . < >
Certer 2.452 GHz 10msi A D T Certer 2.452 GHz 2mst A D T
REW 10 MHZ [PIMPYER et m1) REW 10 MHZ [PIMPYER et m1)
VEW 10 MHZ 19.95 dBm VEW 10 MHZ 6.28 0B
5y et 31 com At 3008 ST 20ms 5005000 ms 5y et 31 com At 3008 SAT 10 ms 2380000 m:
Offset 11 dB Z Detta 2 [T1] Offset 11 dB Deta 2(T1]
1 3 25948 2538
20 8630000 ms 4210000 ms
Detta 3 [T1] Detta 3 [T1]
001 a8 2 00008
8:500000 ms 10 ,MWWM " ol 4312500 ms
= T T T < > 59 . . . < >
Center 2.462 GHz 2msi Certer 2.452 GHz 1msi
REW 10 MHZ [PIMPYER et m1) REW 10 MHZ [PIMPYER et m1)
VEW 10 MHZ 19.95 4B VEW 10 MHZ 26 dBm
5y et 31 com At 3008 ST 20ms 5005000 5y et 31 com At 3008 SAT 10 ms 2360000 ms
Offsel 1 0B 7 Deta 2 [T1] Cifset 11 05 Deta 2 [T1]
1 3 25948 2538
20 8630000 ms 4210000 ms
Detta 3 [T1] Detta 3 [T1]
001 a8 2 00008
8:500000 ms 10 ,MWWM " ol 4312500 ms
= T T T < > 59 . . . < >
Certer 2.452 GHz 2mst A D T Certer 2.452 GHz 1 mst A D T
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For 5GHz

If duty cycle of test signal is = 98 %, duty factor is not required.

If duty cycle of test signal is < 98%, duty factor shall be considered.
802.11a: Duty cycle = 9.395 ms/9.49 ms = 0.99
802.11n (HT20): Duty cycle = 8.705 ms/8.795 ms = 0.99
802.11n (HT40): Duty cycle = 4.2075 ms/4.3 ms = 0.978
802.11ac(VHTZ20) : Duty cycle = 8.705 ms/8.795 ms = 0.99

802.11ac(VHT40)
802.11ac(VHT80)

: Duty cycle = 4.2075 ms/4.3 ms = 0.978
. Duty cycle = 1.96875 ms/2.0575 ms = 0.957

802.11a

802.11n (HT20)

REWY 10 MHZ

REWY 10 MHZ

[T1]MP VEW

Certer 5735 GHz

@

[TTIMPYIBA . pcer 1 [T1] Marker 1 [T1]
VEW 10 MHZ 15.75 dBm VEW 10 MHZ 1552 dBm
31 5 Re1 35 0B At 3008 ST 20ms 7 505000 ms 15 Fef 25 cBm At 3008 ST 20ms ) 7700000 ms
Offsel 11560 Deta 2 [T1] Offsel 11560 Deta 2 [T1]
21448 191 dB
9.395000 ms 8705000 ms
e beta3111] P T TR Y beta3111]
00408 hl 00108
9430000 ms 5795000 ms
EH <@> EH <@>
T T T T T T
Certer 5825 GHz 2mst A D T Certer 5825 GHz 2mst A D T
REW 10 MHZ [PIMPYER et m1) REW 10 MHZ [PIMPYER et m1)
VEW 10 MHZ .56 dBm VEW 10 MHZ 1552 dBm
15 Fef 25 cBm At 3008 SWT 10ms 532500000 us 15 Fef 25 cBm At 3008 ST 20ms ) 7700000 ms
Offsel 11560 Deta 2 [T1] Offsel 11560 Deta 2 [T1]
31508 191 dB
4.207500 m: 8705000 ms
7 Defta 3[T1] PP P FTHFIC A PR o Ty Defta 3[T1]
4 bk WJ Gl L) M 00108 hl 001d8
ol S o SIS o ‘ 4300000 ms 8735000 ms
. . . . <@> 685 . . . <@>
Certer 5785 GHz 1 mst A D T Certer 5825 GHz 2mst A D T
REW 10 MHZ [PIMPYER et m1) REW 10 MHZ [PIMPYER et m1)
VEW 10 MHZ 66 dEm VEW 10 MHZ 22 dEm
15 Fef 25 cBm At 3008 SWT 10ms 532500000 us 15 Fef 25 cBm At 3008 SWTSms 1011250 ms
Offsel 11560 Deta 2 [T1] Offsel 11560 Deta 2 [T1]
31 25308
4.207500 m: 1966750 ms
7 Detta 3 [T1] 2 Detta 3 [T1]
4 bk il L) 00108 379048
] ot WM ; ¥ M 4300000 ms 2057500 ms

@

Certer 5775 GHz

T
500 us/
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3.5 GENERAL DESCRIPTION OF APPLIED STANDARDS
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The EUT is a RF product. According to the specifications of the manufacturer, it

must comply with the requirements of the following standards:

FCC Part 15, Subpart C (15.247)

558074 D01 DTS Meas Guidance v03r02
662911 DO1 Multiple Transmitter Output v02r01
644545 D01 Guidance for IEEE 802.11ac v01r02
ANSI C63.10-2009

All test items have been performed and recorded as per the above standards.
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3.6 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

No.|Product Brand Model No. Serial No. FCC ID
NOTEBOOK
1 DELL E6420 H62T3R1 FCC DoC
COMPUTER
EXTENSION Qualcomm
2 HPCBM194-0 NA NA
CARD Atheros
500hm terminal
3 . NA NA NA NA
resistor

No. [Signal cable description
1 |NA
2 INA

3 |NA
Note: The power cords of the above support units were unshielded (1.8m).
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3.7 CONFIGURATION OF SYSTEM UNDER TEST

For Unwanted Emission test (Radiated Measurement)

2. EXTENSION 1. NOTEBOOK

EUT| CARD COMPUTER

(Power from host equipment)

Test table

Note: Support unit 3 is 50ohm terminal resistor.

For other test items:

1. NOTEBOOK
2. EXTENSION

EUT
CARD COMPUTER

(Power from host equipment)

TEST TABLE
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4. TEST TYPES AND RESULTS (FOR 2.4GHz, 2.400 ~ 2.4835GHz Band)

4.1 CONDUCTED OUTPUT POWER MEASUREMENT

4.1.1 LIMITS OF MAXIMUM OUTPUT POWER MEASUREMENT
For systems using digital modulation in the 2400-2483.5 MHz band: 1 Watt
(30dBm)

Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output
power measurement on IEEE 802.11 devices,

Array Gain =0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths =2 40 MHz for any NANT;

Array Gain = 5 log(NANT/NSS) dB or 3 dB, whichever is less for 20-MHz channel
widths with NANT = 5.
For power measurements on all other devices: Array Gain = 10 log(NANT/NSS)

dB.

4.1.2 INSTRUMENTS

DESCRIPTION & MODEL No. | SERIAL CALIBRATED | CALIBRATED
MANUFACTURER " | NO. DATE UNTIL
Power Meter ML2495A 1014008 Apr. 30, 2014 Apr. 29, 2015
Anritsu
Power Sensor MA2411B 0917122 Apr. 30, 2014 Apr. 29, 2015
Anritsu

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date :Aug. 25, 2014

4.1.3 TEST PROCEDURES

The peak / average power sensor was used on the output port of the EUT. A
power meter was used to read the response of the peak / average power sensor.

Record the peak power level.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation
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4.1.5 TEST SETUP

EUT

Attenuator |

Power Sensor

4.1.6 EUT OPERATING CONDITIONS

Power Meter

The software (QCRT Version:3.0.29.0) provided by client to enable the EUT under
transmission condition continuously at lowest, middle and highest channel

frequencies individually.
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4.1.7 TEST RESULTS (MODE 1)

FOR PEAK POWER

802.11b
FREQUENCY PEAK POWER PEAK POWER
CHANNEL (MH2) (mW) (dBm) LIMIT (dBm) PASS/FAIL
1 2412 148.936 21.73 30 PASS
6 2437 151.705 21.81 30 PASS
11 2462 147.911 21.70 30 PASS
802.11g
FREQUENCY PEAK POWER PEAK POWER
CHANNEL (MH2) (mw) (dBm) LIMIT (dBm) PASS/FAIL
1 2412 239.883 23.80 30 PASS
6 2437 223.357 23.49 30 PASS
11 2462 204.174 23.10 30 PASS
802.11n (HT20)
FREQUENCY PEAK POWER PEAK POWER
CHANNEL (MH2) (mw) (dBm) LIMIT (dBm) PASS/FAIL
1 2412 233.884 23.69 30 PASS
6 2437 224.388 23.51 30 PASS
11 2462 156.315 21.94 30 PASS
802.11n (HT40)
FREQUENCY PEAK POWER PEAK POWER
CHANNEL (MH2) (mw) (dBm) LIMIT (dBm) PASS/FAIL
3 2422 120.781 20.82 30 PASS
6 2437 219.28 2341 30 PASS
9 2452 112.46 20.51 30 PASS
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802.11n_256QAM(BW20)
FREQUENCY PEAK POWER PEAK POWER
CHANNEL (MH2) (mW) (dBm) LIMIT (dBm) PASS/FAIL
1 2412 243.781 23.87 30 PASS
6 2437 232.809 23.67 30 PASS
11 2462 182.39 22,61 30 PASS
802.11n_256QAM(BWA40)
FREQUENCY PEAK POWER PEAK POWER
CHANNEL (MH2) (mW) (dBm) LIMIT (dBm) PASS/FAIL
3 2422 129.718 21.13 30 PASS
6 2437 230.144 23.62 30 PASS
9 2452 117.761 20.71 30 PASS
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FOR AVERAGE POWER

802.11b

CHANNEL FRE(al:E;\ICY AVERAGE POWER (mW) AVERAGE POWER (dBm)
1 2412 86.497 19.37
6 2437 87.902 19.44
11 2462 87.700 19.43

802.11g

CHANNEL FRE(al:E;\ICY AVERAGE POWER (mW) AVERAGE POWER (dBm)
1 2412 69.502 18.42
6 2437 68.865 18.38
11 2462 54.576 17.37

802.11n (HT20)

CHANNEL FRE(SAL:E;\ICY AVERAGE POWER (mW) AVERAGE POWER (dBm)
1 2412 66.222 18.21
6 2437 65.917 18.19
11 2462 39.902 16.01

802.11n (HT40)

CHANNEL FRE(SAL:E;\ICY AVERAGE POWER (mW) AVERAGE POWER (dBm)
3 2422 33.189 15.21
6 2437 64.714 18.11
9 2452 25.177 14.01
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802.11n_256QAM(BW20)

CHANNEL FRE(?\?/IL;E;\ICY AVERAGE POWER (mW) AVERAGE POWER (dBm)
1 2412 67.143 18.27
6 2437 68.707 18.37
11 2462 40.926 16.12

802.11n_256QAM(BWA40)

CHANNEL FRIE((I\?AL;E;\ICY AVERAGE POWER (mW) AVERAGE POWER (dBm)
3 2422 33.651 15.27
6 2437 66.222 18.21
9 2452 25.468 14.06
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4.1.8 TEST RESULTS (MODE 2)

FOR PEAK POWER

802.11b
CHANNEL PEAK POWER (dBm)
TOTAL POWER | TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) PASS / FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)

1 2412 24.44 21.92 433.568 26.37 29.37 PASS

6 2437 24.46 24.12 537.48 27.30 29.37 PASS

11 2462 23.50 24.21 487.505 26.88 29.37 PASS

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(6.63-6) = 29.37dBm.

802.119g
CHANNEL PEAK POWER (dBm)
TOTAL POWER | TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) PASS / FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)

1 2412 21.17 21.15 261.235 24.17 29.37 PASS

6 2437 23.56 23.92 473.59 26.75 29.37 PASS

11 2462 20.36 20.15 212.157 23.27 29.37 PASS

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(6.63-6) = 29.37dBm.

802.11n (HT20)

CHANNEL PEAK POWER (dBm)
TOTAL POWER | TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) PASS / FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)

1 2412 18.67 18.24 140.302 21.47 29.37 PASS

6 2437 23.34 23.42 435.56 26.39 29.37 PASS

11 2462 18.16 18.72 139.937 21.46 29.37 PASS

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(6.63-6) = 29.37dBm.
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802.11n (HT40)

CHANNEL PEAK POWER (dBm)
TOTAL POWER | TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) PASS / FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)

3 2422 17.21 17.16 104.602 20.20 29.37 PASS

6 2437 23.31 23.43 434.582 26.38 29.37 PASS

9 2452 15.34 16.14 75.313 18.77 29.37 PASS

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(6.63-6) = 29.37dBm.

802.11n_256QAM(BW20)

CHANNEL PEAK POWER (dBm)
TOTAL POWER | TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) PASS / FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)

1 2412 18.91 18.35 146.195 21.65 29.37 PASS

6 2437 23.40 23.58 446.81 26.50 29.37 PASS

11 2462 18.68 18.82 149.998 21.76 29.37 PASS

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(6.63-6) = 29.37dBm.

802.11n_256QAM(BWA40)

CHANNEL PEAK POWER (dBm)
TOTAL POWER | TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) PASS / FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)

3 2422 17.38 17.22 107.425 20.31 29.37 PASS

6 2437 23.37 23.51 441.658 26.45 29.37 PASS

9 2452 15.48 16.29 77.878 18.91 29.37 PASS

NOTE: Directional gain = 3.62dBi + 10log(2) = 6.63dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(6.63-6) = 29.37dBm.
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FOR AVERAGE POWER

802.11b
AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mw) (dBm)
1 2412 20.50 19.92 210.377 23.23
6 2437 20.60 20.00 214.815 23.32
11 2462 19.30 20.00 185.114 22.67
802.11g
AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mw) (dBm)
1 2412 15.39 14.92 65.640 18.17
6 2437 18.13 18.31 132.777 21.23
11 2462 14.30 14.25 53.522 17.29
802.11n (HT20)
AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mw) (dBm)
1 2412 12.79 12.34 36.151 15.58
6 2437 18.05 18.33 131.903 21.20
11 2462 12.24 12.51 34.573 15.39
802.11n (HT40)
AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mw) (dBm)
3 2422 10.81 10.73 23.880 13.78
6 2437 17.41 17.49 111.186 20.46
9 2452 9.51 9.61 18.074 12.57
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802.11n_256QAM(BW20)

AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN O CHAIN 1 (MW) (dBm)
1 2412 12.84 12.44 36.770 15.65
6 2437 18.26 18.42 136.490 21.35
11 2462 12.33 12.63 35.423 15.49
802.11n_256QAM(BWA40)
AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(?AL:E;\'CY (dBm) POWER POWER
CHAIN O CHAIN 1 (MW) (dBm)
3 2422 10.92 10.87 24.577 13.91
6 2437 17.41 17.55 111.966 20.49
9 2452 9.67 9.76 18.730 12.73
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4.2 UNWANTED EMISSION MEASUREMENT (RADIATED VERSUS

CONDUCTED)

4.2.1 LIMITS OF UNWANTED EMISSION MEASUREMENT
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Radiated emissions which fall in the restricted bands must comply with the
radiated emission limits specified as below table. Other emissions shall be at

least 20dB below the highest level of the desired power:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition of modulation.
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4.2.2 TEST INSTRUMENTS

For Below 1GHz test:

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
'\A/';E r']EtM' Receiver N9038A MY51210105 | July 21, 2014 | July 20, 2015
Pre-Amplifier ZFL-1000VH2 | Vb 7F1-03 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
SCHWARSBECK VULB 9168 | 9168-360 Feb. 26, 2014 | Feb. 25, 2015
RF Cable NA CHGCAB 001 | Oct. 05, 2013 | Oct. 04, 2014
igesc"um Analyzer FSV40 100964 July 05, 2014 | July 04, 2015
:'\IOST—A”te””a AIH.8018 0000320091110 | Nov. 18, 2013 | Nov. 17, 2014
Pre-Amplifier
Agient 84498 3008A02578 | June 24, 2014 | June 23, 2015
RF104-201
RF Cable NA RF104-203 | Dec. 12, 2013 | Dec. 11, 2014
RF104-204

igﬁgt:m Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS 2 o
Horn_Antenna

_ - .08, 201 .07, 2014
oL ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20

ADT_Radiated

Software V8.7.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~No oA w

The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
The VCCI Site Registration No. is G-137.
The CANADA Site Registration No. is IC 7450H-2.
Tested Date: Aug. 19, 2014

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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For Above 1GHz test:

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY50010156 | Aug. 11, 2014 | Aug. 10, 2015
Pre-Amplifier ZFL-1000VHZ | \\ip 7F1-04 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
SO ARTBECK VULB 9168 | 9168-361 Feb. 27, 2014 | Feb. 26, 2015
RF Cable NA CHHCAB_001 | Oct. 06, 2013 | Oct. 05, 2014
igesctr“m Analyzer FSV40 100964 July 05, 2014 | July 04, 2015
:'\IOST—A”te””a AIH.8018 0000220091110 | Dec. 06, 2013 | Dec. 05, 2014
Pre-Amplifier

; 84498 3008A01923 | Oct. 29, 2013 | Oct. 28, 2014
Agilent

RF104-205
RF Cable NA RF104-207 | Dec. 12, 2013 | Dec. 11, 2014
RF104-202
igﬁgt:m Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS St g
Horn Antenna
_ ] .08, 201 .07, 2014
T ARIBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20
ADT_Radiated

Software V87.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
frequency above 1GHz if tested.

oUW

Tested Date: Aug. 26, 2014

The test was performed in 966 Chamber No. H.
. The FCC Site Registration No. is 797305.
The CANADA Site Registration No. is IC 7450H-3.
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4.2.3 TEST PROCEDURES

Following FCC KDB 558074 DO1 DTS Meas. Guidance :
Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are
based on antenna-port conducted measurements in conjunction with cabinet
emissions tests are permitted to demonstrate compliance.

The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed to
ensure that cabinet emissions are below the emission limits. For the
cabinet-emission measurements the antenna was replaced by a termination
matching the nominal impedance of the antenna.

b. Conducted tests was performed using equipment that matches the nominal
impedance of the antenna assembly used with the EUT

c. EIRP calculation. A value representative of an upper bound on out-of-band
antenna gain (in dBi) shall be added to the measured antenna-port
conducted emission power to compute EIRP within the specified
measurement bandwidth. (For emissions in the restricted bands, additional
calculations are required to convert EIRP to field strength at the specified
distance.) The upper bound on antenna gain for a device with a single RF
output shall be selected as the maximum in-band gain of the antenna across
all operating bands or 2 dBi, whichever is greater

d. EIRP adjustments for multiple outputs. (Follow the procedures specified in
FCC KDB Publication 662911)

e. For all of Radiation emission test

e-1. The EUT was placed on the top of a rotating table 0.8 meters above the
ground at a 3 meters chamber room. The table was rotated 360 degrees
to determine the position of the highest radiation.

e-2. The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

e-3. The height of antenna is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

e-4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters and
the rotatable table was turned from O degrees to 360 degrees to find the
maximum reading.

e-5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

e-6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have 10dB
margin would be re-tested one by one using peak, quasi-peak or average
method as specified and then reported in a data sheet.
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NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and the video bandwidth
is = 1/T (Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at frequency
above 1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.

4.2.4 DEVIATION FROM TEST STANDARD

No deviation
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4.2.5 TEST SETUP

For radiated configuration:

<Frequency Range below 1GHz>

Ant. Tower 1-4m
\\\ ariable
EUT& |~ sm - /
Support Units : .
™ T Tabl
urn Table
_ I,
80cm
]l memem
=
Ground Plane
Test Receiver
L1
aaopoo
e Q a0 ey
<Frequency Range above 1GHz>
Ant. Tower 14
-4m
Variable
EUT& | 3m |
Support Units — =
\ b D i
Turn Table
IJ:LI/ Absorber
socn] | AMMWEAMA —

L

For conducted configuration:

T

Ground Plane

Test Receiver

EUT

\ R —
O O OO
W] 0 0 0 &=y
| SPECTRUM
Attenuator ANALYZER

For the actual test configuration, please refer to the related item — Photographs of

the Test Configuration.
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4.2.6 EUT OPERATING CONDITIONS

1. Connect the EUT with the support unit 1 (Notebook Computer) which is placed
on a testing table.

2. The communication partner run test program “QCRT Version:3.0.29.0” to
enable EUT under transmission/receiving condition continuously at specific
channel frequency.
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4.2.7 TEST RESULTS (MODE 2, RADIATED MEASUREMENT)

Radiated versus Conducted Measurement

[_]Conducted measurement X Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or
structure of the equipment with the antenna connector(s) terminated by a specified
load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load
(conducted spurious emissions).

Report No.: RF140313E05C 39 of 202 Report Format Version 5.2.1
Reference No.: 140807E08, 140808E02




Radiated test was done with 500hm terminator on antenna port
BELOW 1GHz WORST-CASE DATA
802.11n_256QAM(BW20)

CHANNEL TX Channel 6 DETECTOR

FREQUENCY RANGE |Below 1GHz FUNCTION

Quasi-Peak (QP)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 54.11 25.3 QP 40.0 -14.7 2.00 H 93 38.87 -13.55
2 166.05 35.1 QP 43.5 -8.4 2.00 H 118 48.59 -13.49
3 233.20 38.1QP 46.0 -7.9 1.00H 11 53.56 -15.46
4 439.65 32.4QP 46.0 -13.6 2.00 H 4 40.84 -8.44
5 666.47 31.4QP 46.0 -14.6 1.00H 42 35.41 -3.99
6 770.70 33.2QP 46.0 -12.8 2.00 H 107 34.85 -1.63
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 49.42 22.9QP 40.0 -17.1 1.00 V 32 36.42 -13.52
2 166.56 24.7 QP 43.5 -18.8 2.00V 202 38.22 -13.52
3 311.74 26.3 QP 46.0 -19.7 150V 181 38.30 -11.98
4 428.30 26.6 QP 46.0 -19.4 2.00V 133 35.37 -8.75
5 663.85 32.3QP 46.0 -13.7 150V 130 36.36 -4.03
6 906.65 40.4 QP 46.0 -5.6 150V 116 40.17 0.23
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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ABOVE 1GHz DATA

802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e (2 i [ o [ | e [ o e
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
4824.00 49.2 PK 74.0 -24.8 1.55H 273 10.31 38.89
4824.00 42.8 AV 54.0 -11.2 1.55H 273 3.91 38.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o] e 2T [ o [ | e |7 e
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 482400 | 48.8PK 74.0 25.2 1.00V 180 9.91 38.89
2 4824.00 42.1 AV 54.0 -11.9 1.00V 180 3.21 38.89
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW  |CORRECTION
no.| FREQ LEVEL LIMIT MARGIN HEIGHT ANGLE VALUE FACTOR
MH2) 1 gBuvim) | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4874.00 50.6 PK 74.0 -23.4 1.49H 260 11.55 39.05
2 4874.00 45.6 AV 54.0 -8.4 1.49H 260 6.55 39.05
3 7311.00 53.5 PK 74.0 -20.5 1.30H 284 7.08 46.42
4 7311.00 42.4 AV 54.0 -11.6 1.30 H 284 -4.02 46.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 4874.00 50.1 PK 74.0 -23.9 1.04V 188 11.05 39.05
2 4874.00 43.5 AV 54.0 -10.5 1.04V 188 4.45 39.05
3 7311.00 53.0 PK 74.0 -21.0 1.01V 141 6.58 46.42
4 7311.00 41.2 AV 54.0 -12.8 1.01V 141 -5.22 46.42
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e [0 e [ o [ e e T o Toomeoa
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4924.00 48.3 PK 74.0 -25.7 1.53H 274 9.09 39.21
2 4924.00 42.4 AV 54.0 -11.6 1.53H 274 3.19 39.21
3 | 738600 | 5L8PK 74.0 22.2 133 H 287 5.35 46.45
4 | 738600 | 40.1AV 54.0 13.9 1.33H 287 6.35 46.45
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
B EE R
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4924.00 46.4 PK 74.0 -27.6 1.00V 180 7.19 39.21
> | 492400 | 402Av 54.0 13.8 1.00V 180 0.99 39.21
3 | 738600 | 5L0PK 74.0 23.0 1.00V 133 4.55 46.45
4 | 738600 | 39.2AV 54.0 14.8 1.00V 133 7.25 46.45
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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802.11g
CHANNEL TX Channel 1 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
4824.00 46.3 PK 74.0 -27.7 1.64 H 264 7.41 38.89
482400 | 35.4AV 54.0 [18.6 1.64 H 264 3.49 38.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R RS
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4824.00 47.2 PK 74.0 -26.8 1.00V 194 8.31 38.89
> | 482400 | 35.4AV 54.0 [18.6 1.00V 194 3.49 38.89
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4874.00 46.3 PK 74.0 -27.7 1.59H 275 7.25 39.05
2 | 487400 | 350AV 54.0 119.0 1.59 H 275 4.05 39.05
3 | 7311.00 | 53.4PK 74.0 20.6 137H 300 6.98 46.42
4 7311.00 42.1 AV 54.0 -11.9 1.37H 300 -4.32 46.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 487400 | 46.4PK 74.0 27.6 1.00V 180 7.35 39.05
> | 487400 | 352AV 54.0 18.8 1.00V 180 3.85 39.05
3 7311.00 51.3 PK 74.0 -22.7 1.00V 137 4.88 46.42
4 7311.00 42.0 AV 54.0 -12.0 1.00V 137 -4.42 46.42
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e [0 e [ o [ e e T o Toomeoa
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4924.00 45.8 PK 74.0 -28.2 1.68H 249 6.59 39.21
2 4924.00 35.1 AV 54.0 -18.9 1.68 H 249 -4.11 39.21
3 | 738600 | 53.9PK 74.0 20.1 133 H 312 7.45 46.45
4 | 738600 | 425Av 54.0 115 1.33H 312 3.95 46.45
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
B EE R
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4924.00 47.2 PK 74.0 -26.8 1.00V 199 7.99 39.21
2 | 492400 | 35.0AV 54.0 119.0 1.00V 199 421 39.21
3 | 738600 | 5L4PK 74.0 22.6 1.06 V 153 4.95 46.45
4 | 738600 | 424AV 54.0 116 1.06 V 153 4.05 46.45
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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802.11n_256QAM(BW20)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)

4824.00 45.3 PK 74.0 -28.7 1.76 H 268 6.41 38.89

482400 | 34.2AV 54.0 [19.8 1.76 H 268 4.69 38.89

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

R RS

(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)

1 4824.00 46.3 PK 74.0 -27.7 1.05V 181 7.41 38.89

> | 482400 | 33.4AV 54.0 120.6 1.05V 181 5.49 38.89

REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4874.00 46.3 PK 74.0 -27.7 1.53H 226 7.25 39.05
> | 487400 | 342AV 54.0 19.8 1.53 H 226 4.85 39.05
3 | 7311.00 | 53.3PK 74.0 20.7 129H 286 6.88 46.42
4 7311.00 42.1 AV 54.0 -11.9 1.29H 286 -4.32 46.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4874.00 47.6 PK 74.0 -26.4 1.01V 194 8.55 39.05
> | 487400 | 33.4AV 54.0 20.6 101V 194 5.65 39.05
3 7311.00 51.6 PK 74.0 -22.4 1.04V 136 5.18 46.42
4 7311.00 41.3 AV 54.0 -12.7 1.04V 136 -5.12 46.42
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e [0 e [ o [ e e T o Toomeoa
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4924.00 45.6 PK 74.0 -28.4 1.77H 259 6.39 39.21
2 4924.00 34.5 AV 54.0 -19.5 1.77H 259 -4.71 39.21
3 | 738600 | 53.0PK 74.0 21.0 1.23H 284 6.55 46.45
4 7386.00 42.1 AV 54.0 -11.9 1.23H 284 -4.35 46.45
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
B EE R
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4924.00 46.8 PK 74.0 -27.2 1.02V 180 7.59 39.21
2 4924.00 33.8 AV 54.0 -20.2 1.02V 180 -5.41 39.21
3 7386.00 47.2 PK 74.0 -26.8 1.07V 192 0.75 46.45
4 | 738600 | B33.0AV 54.0 21.0 1.07V 192 13.45 46.45
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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802.11n_256QAM(BWA40)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
of e[S L | o | ATENA | TLE | fcomecio
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4844.00 47.2 PK 74.0 -26.8 1.60 H 234 8.25 38.95
2 4844.00 35.4 AV 54.0 -18.6 1.60 H 234 -3.55 38.95
3 7266.00 52.2 PK 74.0 -21.8 1.33H 278 5.78 46.42
4 7266.00 40.3 AV 54.0 -13.7 1.33H 278 -6.12 46.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o FE0 | | wanow | AR | TALE | Joorecon
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 4844.00 46.2 PK 74.0 -27.8 1.05V 165 7.25 38.95
2 4844.00 34.1 AV 54.0 -19.9 1.05V 165 -4.85 38.95
3 7266.00 51.0 PK 74.0 -23.0 1.07V 112 4.58 46.42
4 7266.00 40.3 AV 54.0 -13.7 1.07V 112 -6.12 46.42
REMARKS:
1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4874.00 46.3 PK 74.0 -27.7 1.65H 259 7.25 39.05
> | 487400 | 35.4AV 54.0 18.6 1.65 H 259 3.65 39.05
3 7311.00 53.2 PK 74.0 -20.8 1.30H 282 6.78 46.42
4 7311.00 41.0 AV 54.0 -13.0 1.30H 282 -5.42 46.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4874.00 47.2 PK 74.0 -26.8 1.02V 176 8.15 39.05
2 4874.00 34.3 AV 54.0 -19.7 1.02V 176 -4.75 39.05
3 7311.00 52.3 PK 74.0 -21.7 1.04V 129 5.88 46.42
4 7311.00 42.0 AV 54.0 -12.0 1.04V 129 -4.42 46.42
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 9 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4904.00 46.7 PK 74.0 -27.3 1.61H 223 7.55 39.15
2 | 490400 | 351AV 54.0 18.9 1.61 H 223 4.05 39.15
3 7356.00 52.6 PK 74.0 -21.4 1.32H 273 6.16 46.44
4 7356.00 40.7 AV 54.0 -13.3 1.32H 273 -5.74 46.44
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 490400 | 46.0PK 74.0 28.0 1.06 V 162 6.85 39.15
2 | 490400 | 338AV 54.0 20.2 1.06 V 162 5.35 39.15
3 7356.00 50.7 PK 74.0 -23.3 1.10V 117 4.26 46.44
4 7356.00 40.1 AV 54.0 -13.9 1.10V 117 -6.34 46.44
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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4.2.8 TEST RESULTS (MODE 1, CONDUCTED MEASUREMENT)

Radiated versus Conducted Measurement

Xl Conducted measurement [|Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or
structure of the equipment with the antenna connector(s) terminated by a specified
load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load
(conducted spurious emissions).

Conducted Measurement Factor

a. The antenna gain will be used. (antenna gain = 3.62dBi)

b. For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.

c. For the band edge the gain for the specific band may have been used.

d. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:

For f = 30 — 1000 MHz, add 4.7 dB.

Note: The conducted emission test was considered some factor to compute test
result.
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ABOVE 1GHz DATA
802.11b - Channel 1

Conducted spurious emission table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

1609.375 PK

46.42

74

-27.58

-52.46

3.62

-48.84

1606.25 AV

35.96

54

-18.04

-62.92

3.62

-59.3

1
2
3

4825 PK

47.46

74

-26.54

-51.42

3.62

-47.8

4

4825 AV

37.53

54

-16.47

-61.35

3.62

-57.73

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 11.94 ¢Bm WVEW 3 MHz 4453 dBm
oy et 21 dBm Att 208 SWT 250 ms 241250 GHz oy et 21 dBm Att 1008 SWT 230 ms 21 61325 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-47.04 dBm
234887 BHz
Marker 3 [T1]
-46.93 dBm
318438 GHz
1
50| } v il Aot o i A Lo Py JM“\LM AT
Rbpiiagd i W . i U T T Tl M e e s b
e T T T T T < > e T T T T T < >
Start 1 GHz 125 GHzt Stop1356Hz NI Start 135 GHz 115 GHz Stop25CH:  ENEEEEEEEN
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 819 dBm VEW 1 kHZ .56.87 dBm
oy et 21 dBm Att 208 SWT145s 240937 GHz oy et 21 dBm Att 1008 SWT135s 21 65083 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
1 -57.39 dBm
235000 B3Hz
Marker 3 [T1]
-58.91 dBm
321563 GHz
T
jr 3
a Ve e Ea
e T T T T T < > e T T T T T < >
Start 1 GHz 125 GHzt Stop1356Hz NI Start 135 GHz 115 GHz Stop25CH:  ENEEEEEEEN
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Bandedge table

Frequency Sl Limit Margin Raw Value Gl ol =R
No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 2390 PK 62.86 74 -11.14 -36.02 3.62 -32.4
2 | 2387.85 AV 45.3 54 -8.7 -53.58 3.62 -49.96
3 | 2486.84 PK 53.57 74 -20.43 -45.31 3.62 -41.69
4 | 2483.57 AV 40.18 54 -13.82 -58.7 3.62 -55.08
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
: e | e
A e , e
// \\ f); 'h\
, R A H
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802.11b - Channel 6

Conducted spurious emission table

Emission
Level
(dBuV/m)

Frequency

No. (MHz)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

1625 PK 45.73

74

-28.27

-53.15

3.62

-49.53

1625 AV 35.93

54

-18.07

-62.95

3.62

-59.33

4875 PK 48.33

74

-25.67

-50.55

3.62

-46.93

4875 AV 37.28

54

-16.72

-61.6

3.62

-57.98

aljlbhjwilnNn]PF

7309.375 PK 49.58

74

-24.42

-49.3

3.62

-45.68

6 | 7312.5 AV 38.83

54

-15.17

-60.05

3.62

-56.43

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 WHz 12.39d8m VEW 3 WHz -44.50 dBm
oy et 21 dBm Att 208 SWT 250 ms 243750 GHz oy et 21 dBm Att 1008 SWT 230 ms 21 61325 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-48.55 dbr
235000 GH:
Marker 3 [T1]
-46.35 dBm
735938 GHz
1
jmx.m o Al RN b ™ e
I g Pk i Lt T Lo g T
8 T T T T T < > 8 T T T T T < >
Start 1 GHz 125 GHzi Stop1356Hz  IENEEEEEEE Start 135 GHz 145 GHzi Stop250Hz NN
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz BE dBm VEW 1 kHz .56.81 dBm
oy et 21 dBm Att 208 SWT145s 243438 GH; oy et 21 dBm Att 1008 SWT135s 21 63050 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
1 -58.84 dBm
235000 GHz
Marker 3 [T1]
-59.06 dBm
312188 GHz
T
T 3
o A
TR S T e
8 T T T T T < > 8 T T T T T < >
Start 1 GHz 125 GHzi Stop1356Hz  IENEEEEEEE Start 135 GHz 145 GHzi Stop250Hz NN
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Bandedge table

Emission . . Correction EIRP
N Frequency Limit Margin Raw Value
0. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 ]2388.85 PK 56.72 74 -17.28 -42.16 3.62 -38.54
2 | 2389.99 AV 43.09 54 -10.91 -55.79 3.62 -52.17
3 |2485.51 PK 56.36 74 -17.64 -42.52 3.62 -38.9
4 | 2483.85 AV 43.24 54 -10.76 -55.64 3.62 -52.02
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
Ao | T TR
A | | |
4 h 5
MMM Wm /v f "\ 1
e, e
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802.11b - Channel 11

Conducted spurious emission table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Lim

(dBuV/m)

it

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4925 PK

47.22 74

-26.78

-51.66

3.62

-48.04

4925 AV

37.25 54

-16.75

-61.63

3.62

-58.01

1
2
3

7387.5 PK

50.2 74

-23.8

-48.68

3.62

-45.06

4

7384.375 AV

39.13 54

-14.87

-59.75

3.62

-56.13

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REWY 1 MHZ [T1]MP iEW

REWY 1 MHZ

[T1]MP iEW

htarker 1 [T1] htarker 1 [T1]
VEW 3 MHz 1230 ¢Bm VEW 3 MHz 4436 dBm
oy _Ret21 B £t 2008 SWT 250 ms 246260 GHz oy _Ret21 B £t 1008 SWT 230 ms 21 63338 GHz
Offset 1 0O Marker 2[T1] Cifset 11 05
-48.75 dBm
223125 GHz
Marker 3 [T1]
-46.68 dBm
361563 GHz
~ 1
i}
. b " gt Yoo .
it ipl sy
8 T T T T T < > 8 T T T T T < >
Start 1 GHz 125 GHzt Stop135GH: ISR Start 135 GHz 145 GHzi Stop25GH: I
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 857 dBm VEW 1 kHz .56.96 dBm
oy _Ret21 B £t 2008 T 1455 245838 GHz oy _Ret21 B £t 1008 WT135s 21 64487 Ghz
Cifset 11 05 Matker 2 [T1] Cifset 11 05
1 6052 dBm
234687 GHz
Marker 3 [T1]
-58.85 dBm
253350 GHzZ
i ;
[ - /WVW\/W"
8 T T T T T < > 8 T T T T T < >
Start 1 GHz 125 GHzt Stop135GH: ISR Start 135 GHz 145 GHzi Stop25GH: I
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Bandedge table

Emission . . Correction EIRP
N Frequency Limit Margin Raw Value
0. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 |2388.33 PK 53.25 74 -20.75 -45.63 3.62 -42.01
2 | 2389.89 AV 39.81 54 -14.19 -59.07 3.62 -55.45
3 | 2485.32 PK 66.1 74 -7.9 -32.78 3.62 -29.16
4 | 2486.99 AV 46.45 54 -7.55 -52.43 3.62 -48.81
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
D ] s T
4 | f |
i
MWW /‘ v\ ?
S ]
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802.11g - Channel 1

Conducted spurious emission table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

1609.375 PK

45.97

74

-28.03

-52.91

3.62

-49.29

1606.25 AV

36.06

54

-17.94

-62.82

3.62

-59.2

1
2
3

4825 PK

48.71

74

-25.29

-50.17

3.62

-46.55

4

4825 AV

38.13

54

-15.87

-60.75

3.62

-57.13

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 1191 ¢Bm WVEW 3 MHz 4464 dBm
o Ref 21 dBm Att 208 SWT 250 ms 241250 GHz oy et 21 dBm Att 1008 SWT 230 ms 21 67363 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
-43.61 dBm
235000 B3Hz
Marker 3 [T1]
-46.95 dBm
3.25000 GHz
- 1
| Wihe b b o i
D g O M o
e T T T T T < > e T T T T T < >
Start 1 GHz 125 GHzi Stop1356Hz  IENEEEEEEE Start 135 GHz 145 GHzi Stop250Hz NN
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 84 ¢Bm VEW 1 kHZ .57.00 dBm
o Ref 21 dBm Att 208 SWT145s 241562 GHz oy et 21 dBm Att 1008 SWT135s 21 B4487 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
-36.74 dBm
235000 B3Hz
T Marker 3 [T1]
-58.51 dBm
321563 GHz
3 T
e T T T T T < > e T T T T T < >
Start 1 GHz 125 GHzi Stop1356Hz  IENEEEEEEE Start 135 GHz 145 GHzi Stop250Hz NN

Report No.: RF140313E05C
Reference No.: 140807E08, 140808E02

60 of 202

Report Format Version 5.2.1




Bandedge table

Frequenc Emission Limit Margin Correction] EIRP
No. (I?/IHZ) y Level (dBuV/m) (dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 | 2389.37 PK 65.66 74 -8.34 -33.22 3.62 -29.6
2 2390 AV 50.86 54 -3.14 -48.02 3.62 -44.4
3 | 2486.56 PK 54.4 74 -19.6 -44.48 3.62 -40.86
4 | 2483.71 AV 40.76 54 -13.24 -58.12 3.62 -54.5
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
S e |
e e
, / \y, 7 ]
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802.11g - Channel 6

Conducted spurious emission table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

1625 PK

45.61

74

-28.39

-53.27

3.62

-49.65

1625 AV

35.98

54

-18.02

-62.9

3.62

-59.28

4875 PK

49.2

74

-24.8

-49.68

3.62

-46.06

4875 AV

37.94

54

-16.06

-60.94

3.62

-57.32

aljlbhjwilnNn]PF

7309.375 PK

49.08

74

-24.92

-49.8

3.62

-46.18

6

7309.375 AV

38.69

54

-15.31

-60.19

3.62

-56.57

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REWY 1 MHZ

[T1]MP iEW

REWY 1 MHZ [T1]MP iEW

Marker 1 [T1] Marker 1 [T1]
VEW 3 MHZ 1228 dBm VEW 3 MHZ 3474 dBm
o Ref 21 dBm Att 2008 SWT 250 ms 243125 GHz oy et 21 dBm Att 1048 SWT 230 ms 21 67075 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-48.25 dbr
234887 GH;
Marker 3 [T1]
-46.57 dBm
303437 GHz
. 1
r g s TN NEVI NN R TYP I RPoTEmY 50}
Y A e T y
e T T T T T < > e T T T T T < >
Start 1 GHz 125 GHzi Stop1356Hz  IENEEEEEEE Start 135 GHz 145 GHzi Stop250Hz NN
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MH: [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 56 dBm VW 1 kH; -56.97 dBm
oy (Fef 21 dBm At 2048 ST 1455 243750 GH oy (Fef 21 dBm At 1098 SWT 135 21 64775 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-38.37 dBm
235000 B3Hz
1 Marker 3 [T1]
-58.81 dBm
324688 GHz
j . l
o A
= N
e T T T T T < > e T T T T T < >
Start 1 GHz 125 GHzi Stop1356Hz  IENEEEEEEE Start 135 GHz 145 GHzi Stop250Hz NN
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Bandedge table

Frequency Sl Limit Margin Raw Value (AL Elie
No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 |2389.04 PK 57.58 74 -16.42 -41.3 3.62 -37.68
2 | 2389.61 AV 43.71 54 -10.29 -55.17 3.62 -51.55
3 | 2484.18 PK 56.93 74 -17.07 -41.95 3.62 -38.33
4 | 2483.52 AV 44.07 54 -9.93 -54.81 3.62 -51.19
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
S ] | =
[ \\ o = e
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802.11g - Channel 11

Conducted spurious emission table

Emission _ : Correction EIRP
Frequency Limit Margin Raw Value Factor Level

(MH2) | dgﬁ‘(/e/'m) @suvim) | (@B) (dBm) (dB) (dBm)

No.

4925 PK 47.98 74 -26.02 -50.9 3.62 -47.28

1
2 4925 AV 37.9 54 -16.1 -60.98 3.62 -57.36
3 [7384.375 PK 50.14 74 -23.86 -48.74 3.62 -45.12

4 |7384.375 AV 39.02 54 -14.98 -59.86 3.62 -56.24

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHz TIMPYEN et ) REW 1 MHz TIMPYEN et )
VW 3 MHz 1160 cBm VW 3 MHz 4492 0B
oy (Fef 21 dBm Att 2008 SWT 250ms 246250 GHz oy et 2t dom At 1008 SMT 230 ms 2467513 GHz
Offset 1l 0B Matker 2[T1] Offset 11 0B
-45.61 dBm
226750 GHz
Marker 3[T1]
~46.680 Bm
303750 GHz

-9

o |

79 T T T
Stop135GH: NN Start 135 GHz 115 GHz

T
Start 1 GHz 125 GHzi

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 254 dBm VEW 1 kHZ 57.09 aBm
oy et 2t dom At 2008 SWT 1455 248583 GHz oy et 2t dom At 1008 SWT13S s 21 56787 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-60.54 dEm
234887 GHz
T Marker 3[T1]
-58.31 dBm
253350 GHz
E T
[—— - AW
s T T T T T < > s T T T T T T < >
Start 1 GHz 1.25 GHzi Stop1356Hr NG Start 135 GHz 145 GHzi Stop25GH: SR
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Bandedge table

Emission . . Correction EIRP
N Frequency Limit Margin Raw Value
0. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 ]12387.71 PK 53.49 74 -20.51 -45.39 3.62 -41.77
2 | 2389.94 AV 40.5 54 -13.5 -58.38 3.62 -54.76
3 |2483.61 PK 66.07 74 -7.93 -32.81 3.62 -29.19
4 | 2483.5AV 51.7 54 -2.3 -47.18 3.62 -43.56
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
| e
| /o ]
JWW /
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802.11n_256QAM(BW?20) - Channel 1

Conducted spurious emission table

Frequency

No. (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

1606.25 PK

45.59

74

-28.41

-53.29

3.62

-49.67

1609.375 AV

35.94

54

-18.06

-62.94

3.62

-59.32

1
2
3 4825 PK

49.22

74

-24.78

-49.66

3.62

-46.04

4 4825 AV

38.24

54

-15.76

-60.64

3.62

-57.02

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 1251 dBm VEW 3 MHz -45.06 dBm
oy _Ret21 B att 2008 SWT 250 ms 241552 GHz oy _Ret21 B att 1008 SWT 230 ms 21 65063 GHz.
O 11 3B Warker 2[T1] sl 11 38
4547 dEm
235000 GHz
Marker 3 [T1]
-4722 dBm
101875 GHz
s
7
0 gk i m il T NI T Y TN RE e T Mm Y o
[ w o L ke i w bl hiaiey aniusnsed
8 T T T T T < > 8 T T T T T < >
Start 1 GHz 125 GHz Sop135cH: N Start 135 Gz 145 GHz Slop25CHr NN
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 282 dBm VEW 1 kHz .56.85 dBm
oy _Ret21 B att 2008 SWT 1455 241552 GHz oy _Ret21 B att 1008 SWT135s 21 62762 OHz
sl 11 38 Warker 2[T1] sl 11 38
5531 dEm
235000 GHz
1 Marker 3 [T4]
-58.40 dBm
321563 GHz
3 T
& A
T W
8 T T T T T < > 8 T T T T T < >
Start 1 GHz 125 GHz Sop135cH: N Start 135 Gz 145 GHz Slop25CHr NN
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Bandedge table

Frequency Sl Limit Margin Raw Value Sl ol =R
No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 ]2389.89 PK 66.63 74 -7.37 -32.25 3.62 -28.63
2 2390 AV 51.01 54 -2.99 -47.87 3.62 -44.25
3 | 2483.71 PK 53.69 74 -20.31 -45.19 3.62 -41.57
4 | 2483.5AV 40.62 54 -13.38 -58.26 3.62 -54.64
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
A ) P | T
J \, N I
aptr R \
K\
Report No.: RF140313E05C 67 of 202 Report Format Version 5.2.1

Reference No.: 140807E08, 140808E02




802.11n_256QAM(BW?20) - Channel 6

Conducted spurious emission table

Frequency

No. (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

1625 PK

46.71

74

-27.29

-52.17

3.62

-48.55

1625 AV

35.97

54

-18.03

-62.91

3.62

-59.29

4875 PK

49.68

74

-24.32

-49.2

3.62

-45.58

4875 AV

38.23

54

-15.77

-60.65

3.62

-57.03

Al W]IN]PF

7309.375 PK

49.25

74

-24.75

-49.63

3.62

-46.01

6 | 7312.5AV

38.85

54

-15.15

-60.03

3.62

-56.41

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 11 .58 dBN WVEW 3 MHz 4531 dBm
o Ref 21 dBm Att 208 SWT 250 ms 244062 GH; oy et 21 dBm Att 1008 SWT 230 ms 2462912 GHz
Offset 41 dB Marker 2 [T1] Offset 11 dB
47.35 dbi
235000 GH;
Marker 3 [T1]
-4710 dBm
309687 GHz
; :
[ o ik e 50|
e ad Vol e ™ w
e T T T T T < > e T T T T T < >
Start 1 GHz 125 GHzi Stop1356Hz  IENEEEEEEE Start 135 GHz 145 GHzi Stop250Hz NN
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 279 dBm VEW 1 kHZ .57.04 dBm
o Ref 21 dBm Att 208 SWT145s 243438 GHz oy et 21 dBm Att 1008 SWT135s 21 63338 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-38.27 dBm
235000 B3Hz
I Marker 3 [T4]
-58.43 dBm
324688 GHz
j . ;
) A
= P W N el
e T T T T T < > e T T T T T < >
Start 1 GHz 125 GHzi Stop1356Hz  IENEEEEEEE Start 135 GHz 145 GHzi Stop250Hz NN
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Bandedge table

Frequency Sl Limit Margin Raw Value Sl ol =R
No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 ]2389.94 PK 57.03 74 -16.97 -41.85 3.62 -38.23
2 2390 AV 43.64 54 -10.36 -55.24 3.62 -51.62
3 | 2485.51 PK 57.13 74 -16.87 -41.75 3.62 -38.13
4 | 2483.52 AV 44.01 54 -9.99 -54.87 3.62 -51.25
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
e | T T
/ |
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802.11n_256QAM(BW?20) - Channel 11

Conducted spurious emission table

Frequency

No. (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4925 PK

48.57

74

-25.43

-50.31

3.62

-46.69

37.93

54

-16.07

-60.95

3.62

-57.33

1
2 4925 AV
3 | 7387.5PK

49.4

74

-24.6

-49.48

3.62

-45.86

4 |7384.375 AV

39.31

54

-14.69

-59.57

3.62

-55.95

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REWY 1 MHZ

[T1]MP VEW

REWY 1 MHZ

[T1]MP VEW

barker 1 [T1] barker 1 [T1]
VEW 3 MHz 11.90 dBm VEW 3 MHz -44.74 cBm
oy et 2t dom At 2008 SWT 250ms 246250 GHz oy et 2t dom At 1008 SMT 230 ms 21 65925 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-49.39 dEm
229688 GHz
Marker 3[T1]
-47.39 dBm
360000 GHz
- . 1
i/
4 s dy L Wil L TN R 4
O el S A S AN i -0
i T T T T T < > i T T T T T < >
Start 1 GHz 1.25 GHzi Stop1356Hr NG Start 135 GHz 145 GHzi Stop25GHz NN
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 255 dBm VEW 1 kHZ 56,83 dBm
oy et 2t dom At 2008 SWT 1455 245938 GHz oy et 2t dom At 1008 SMT135s 21 64487 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-60.54 dEm
235000 GHz
T Marker 3[T1]
-58.27 dBm
253350 GHz
ﬁ l
[ ———y NENANT haa
s T T T T T < > s T T T T T < >
Start 1 GHz 1.25 GHzi Stop1356Hr NG Start 135 GHz 145 GHzi Stop25GHz NN
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Bandedge table

Emission . . Correction EIRP
N Frequency Limit Margin Raw Value
0. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 |2389.09 PK 53.99 74 -20.01 -44.89 3.62 -41.27
2 | 2389.85 AV 40.57 54 -13.43 -58.31 3.62 -54.69
3 | 2483.5 PK 64.34 74 -9.66 -34.54 3.62 -30.92
4 | 2483.5AV 49.9 54 -4.1 -48.98 3.62 -45.36
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
SN RN
B WW
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802.11n_256QAM(BW40) - Channel 3

Conducted spurious emission table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

1615.625 PK

47.09

74

-26.91

-51.79

3.62

-48.17

1615.625 AV

35.82

54

-18.18

-63.06

3.62

-59.44

4843.75 PK

47.13

74

-26.87

-51.75

3.62

-48.13

4843.75 AV

37.35

54

-16.65

-61.53

3.62

-57.91

aljlbhjwilnNn]PF

7265.625 PK

49.64

74

-24.36

-49.24

3.62

-45.62

6

7265.625 AV

39.08

54

-14.92

-59.8

3.62

-56.18

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REWY 1 MHZ

[T1]MP VEW

REWY 1 MHZ

Warker 1 T1] [THIMPYEN barker 1 [71]
VB3 Mz 554 dBm VB3 Mz -45.08 Bm
oy (Fef 21 dBm Att 2008 SWT 250 ms 242500 GHz oy (Fef 21 dBm At 1008 SWT 230 ms 21 58512 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
4533 dB
1 234375 GH;
Marker 3 [T1]
46.47 dBt
310000 GHz
. I
0] ' TP Lo ki Ll 50
W T e e ey
e T T T T T < > e T T T T T < >
Start 1 GHz 125 Ghzi Stop135GH NN Stert 135 GHz 145 GHz/ Stop 250tz ENEEE
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VB kHz -3.41 dBm VB 1 Kz -56.683 0Bm
oy (Fef 21 dBm Att 2008 SAT145s 242500 GH: oy (Fef 21 dBm At 1008 SAT135s 21 54487 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
-56.11 dBm
235000 B3Hz
Marker 3 [T1]
-58.92 dBm
1 3228126tz
T
3
s A,
= AV AV N
e T T T T T < > e T T T T T < >
Start 1 GHz 125 Ghzi Stop135GH NN Stert 135 GHz 145 GHz/ Stop 250tz ENEEE
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Bandedge table

Emission . . Correction EIRP
N Frequency Limit Margin Raw Value
0. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 |2385.62 PK 66.79 74 -7.21 -32.09 3.62 -28.47
2 2390 AV 47.84 54 -6.16 -51.04 3.62 -47.42
3 | 2486.37 PK 57.42 74 -16.58 -41.46 3.62 -37.84
4 | 2483.71 AV 43.93 54 -10.07 -54.95 3.62 -51.33
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
P T e . T e
)f \\ {/’“\.“"\l

}-'\
” Start 231 GHz ' 19‘MHZ/ ' Sh‘lp?SGHZ | A D T | " Start 231 GHz ' 19‘MHzf ' S\‘E;JQSGHZ | A D T |
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802.11n_256QAM(BW40) - Channel 6

Conducted spurious emission table

Frequency

No. (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

1625 PK

46.27

74

-27.73

-52.61

3.62

-48.99

1625 AV

36.09

54

-17.91

-62.79

3.62

-59.17

4875 PK

49.5

74

-24.5

-49.38

3.62

-45.76

4875 AV

38.02

54

-15.98

-60.86

3.62

-57.24

Al W]IN]PF

7312.5 PK

49.13

74

-24.87

-49.75

3.62

-46.13

6 [7309.375 AV

38.84

54

-15.16

-60.04

3.62

-56.42

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VB3 Mz 6.94 dBm VB3 Mz -44.58 0Bm
oy et 2t dom £t 2008 SWT 250 ms 243125 Gz oy _Ret21 B £t 1008 SWT 230 ms 21 68812 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
1 -47.30 By
230687 GH
Marker 3[T1]
4711 dBm
321250 GHz
. 1
p S Mol s, FOTTNY 50
T e i
s T T T T T < > s T T T T T < >
Start 1 GHz 125 Ghzi Stop135GH NN Stert 135 GHz 145 GHzi Stop25GHr N
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VB kHz -0.55 dBm VB 1 Kz -56.96 0B
oy et 2t dom At 2008 T 1455 244062 GH oy _Ret21 B £t 1008 WT135s 21 68226 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-56.70 dEm
235000 GHz
Marker 3[T1]
1 -58.84 dBm
329685 GHz
3 T
o P s
= RVaTaa e s
s T T T T T < > s T T T T T < >
Start 1 GHz 125 Ghzi Stop135GH NN Stert 135 GHz 145 GHzi Stop25GHr N
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Bandedge table

No.

Frequency
(MHz)

Emission
Level

(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor

(dB)

EIRP
Level
(dBm)

2389.09 PK

66.12

74

-7.88

-32.76

3.62

-29.14

2390 AV

48.98

54

-5.02

-49.9

3.62

-46.28

1
2
3

2483.85 PK

68.88

74

-5.12

-30

3.62

-26.38

4

2483.5 AV

52.39

54

-1.61

-46.49

3.62

-42.87

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 948 dBm VEW 10 Hz -2.26 dBm
o Ref 21 dBm At 2008 SWT 20 ms 243208 GHz o Ref 21 dBm Att 208 SWT215s 244248 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB Marker 2 [T1]
1 -37.28 dBm -48.90 dBm
2.39000 B3Hz. 2.39000 B3Hz.
Marker 3 [T1] Marker 3 [T1]
-33.78 dBm 1 -46.08 dBm
248350 GHz 248350 GHz
Matker 4 [T1] Matker 4 [T1]
-3276 dBm -48.30 dBm
2.38908 BHz 2.39000 BHz.
Marker 5 [T1] Marker 5 [T1]
-30.00 dBm -46.08 dBm
— 248385 GHz 248350 GHz
1 M W\‘m k
W
i i <@> i i <@>
e T T T T e T T T T
Start 231 GHz 18 WHz! Stop 250Hz NN Start 231 GHz 18 WHz! Stop 250Hz NN
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802.11n_256QAM(BW40) - Channel 9

Conducted spurious emission table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4903.125 PK

48.31

74

-25.69

-50.57

3.62

-46.95

4903.125 AV

37.26

54

-16.74

-61.62

3.62

1
2
3

7356.25 PK

48.95

74

-25.05

-49.93

3.62

-46.31

4

7356.25 AV

39.09

54

-14.91

-59.79

3.62

-56.17

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REWY 1 MHZ

[T1]MP iEW

REWY 1 MHZ

[T1]MP iEW

Marker 1 [T1] Marker 1 [T1]
VBW 3 MHz 597 aBm VBW 3 MHE 4508 4Bm
oy Rt 21 B At 2008 ST 250 ms 2 45838 Gtz oy Rt 21 B at 1008 SWT 230 ms 21 57687 Gz
Offeet 1105 Marker 2 [T1] Offeet 1105
-48.71 dBm
1 230813 GHz
Marker 3 [T4]
-45.96 dBm
984685 GHz
. 1
TR P (P L 0
T T e W A
T i T T i T < > T i T T i T < >
Stert 1 GHz 125 GHz/ Stop135CH: NN Start 135 GHz 145 GHz/ Stop250Hr NI
REW 1 Hz ITMPYEN oy REW 1 Hz ITMPYEN oy
VBWA kHz 35408 VBWA kHz 5673 dEm
oy Rt 21 B At 2008 SAT1485 2 44375 Gtz oy Rt 21 B at 1008 SWT135s 21 53812 Gz
Offeet 1105 Marker 2 [T1] Offeet 1105
-59.65 dBm
235000 GHz
Marker 3 [T4]
-58.43 dBm
L 253380 Gz
j T
= N S AWV N AW AN Vs
e i T T i T < > e i T T i T < >
Stert 1 GHz 125 GHz/ Stop135CH: NN Start 135 GHz 145 GHz/ Stop250Hr NI
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

2386.57 PK

56.05

74

-17.95

-42.83

3.62

-39.21

2390 AV

42.7

54

-11.3

-56.18

3.62

-52.56

1
2
3

2483.52 PK

69.45

74

-4.55

-29.43

3.62

-25.81

4

2483.52 AV

50.53

54

-3.47

-48.35

3.62

-44.73

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 520 ¢Bm VEW 10 HZ 618 ¢Bm
oy (Fef 21 dBm Att 2008 SWT 20 ms 2 44638 GHz oy (Fef 21 dBm Att 2008 SWT 2155 245754 GHz
Offeet 1105 Marker 2 [T1] Offeet 1105 Marker 2 [T1]
-44.26 dBm 5618 dBm
1 2.39000 B3Hz. 2.39000 B3Hz.
Marker 3 [T1] Marker 3 [T1]
W‘N -31.95 cBm -48.35 dBm
248350 GHz - 248350 GHz
/ ‘ Marker 41T1] Marker 41T1]
-42.83 dBm -56.18 dBm
238657 GHz mﬁ‘\ 239000 GHz
Marker 5 [T1] Marker 5 [T1]
-29.43 dBm -48.35 dBm
’{ \\ — 248352z J \ 248352z
; WW } \
s .LJM
i | <@> i | <@>
8 T T T T 8 T T T T
Stert 231 GHz 18 MHz! Stop 25CH: NN Stert 231 GHz 18 MHz! Stop 25CH: NN
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4.2.9 TEST RESULTS (MODE 2, CONDUCTED MEASUREMENT)

Radiated versus Conducted Measurement

Xl Conducted measurement [|Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or
structure of the equipment with the antenna connector(s) terminated by a specified
load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load
(conducted spurious emissions).

Conducted Measurement Factor

a. The composite gain will be used when signal support the correlated signal.
(Composite gain = 3.62dBi + 10log(2) = 6.63dBi)

b. For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.

c. For the band edge the gain for the specific band may have been used.

d. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:

For f = 30 — 1000 MHz, add 4.7 dB.

Note: The conducted emission test was considered some factor to compute test
result.
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BELOW 1GHz WORST-CASE DATA

802.11n_256QAM(BW?20) - Channel 6
Conducted spurious emission table

Emission . ] Raw Value (dBm) | Correction| EIRP
Frequency Limit Margin
No. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 67.5875 24.41 40 -15.59 -81.14 | -79.92 6.63 -70.85
2 197.81 24.74 43.5 -18.76 -80.16 | -80.16 6.63 -70.52
3 367.8025 24.52 46 -21.48 -78.42 | -84.03 6.63 -70.74
4 536.0975 24.78 46 -21.22 -80.11 -80.13 6.63 -70.48
5 766.715 24.87 46 -21.13 -79.75 | -80.34 6.63 -70.39
6 941.5575 24.95 46 -21.05 -82.47 | -78.37 6.63 -70.31
Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
Chain (0) Chain (1)
_ [ | _ [ |
[ —
g = e e T T (@) 77 W b (@)
Start 30 MHZ a7 WHz! Stop 1 GHz. | A D T | Start 30 MHZ a7 WHz! Stop 1 GHz. | A D T |
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ABOVE 1GHz DATA

802.11b - Channel 1
Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 1606.25 PK 52.96 74 -21.04 -52.88 | -51.16 6.63 -42.3

2 1609.375 AV 42.14 54 -11.86 -62.8 -62.73 6.63 -53.12

3 4825 PK 62.92 74 -11.08 -39.26 | -50.93 6.63 -32.34

4 4825 AV 60.29 54 *6.29 -41.65 | -60.67 6.63 -34.97
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.
(Please refer APPENDIX A)
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Ch

ain (0)

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 1327 ¢Bm WVEW 3 MHz 4531 dBm
oy (Fef 21 dBm Att 2008 SWT 250 ms 241250 GHz oy (Fef 21 dBm At 1008 SWT 230ms 21 71100 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
-48.43 dBm
234887 BHz
Marker 3 [T1]
-39.26 dBm
482500 GHz
3
- 4 - 1
e T T T T T e T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 958 dBm VEW 1 kHZ .56.96 dBm
oy (Fef 21 dBm Att 2008 SAT145s 240937 GHz oy (Fef 21 dBm At 1008 SWT135s 21 BATTS GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
1 -39.07 dBm
235000 B3Hz
Marker 3 [T1]
-41 65 dBm
482500 GHz
3
h h T
e T T T T T e T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 13.01 dBm WVEW 3 MHz 4568 dBm
oy (Fef 21 dBn Att 2008 SWT 250 ms 241250 GHz oy (Fef 21 dBm At 1048 SWT 230ms 24 50037 GHz
Offset 11 0B Matker 2 [T1] Offset 11 dB
-48.13 dBm
234375 GHz
Marker 3 [T1]
-4713 dBm
T 34687 GHz
'SD’WW“WMWWWWM%W - WWNWVWMWW‘@
e T T T T T e T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 918 dBm VEW 1 kHZ .57.09 dBm
oy (Fef 21 dBm Att 2008 SAT145s 240937 GHz oy (Fef 21 dBm At 1008 SWT135s 21 52475 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
1 -39.86 dBm
235000 B3Hz
Marker 3 [T1]
-58.02 dBm
317500 GHz
3 T
E A E N T T v
e T T T T T e T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
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Bandedge table

Emission

No.

Frequency
(MHz)

Level

(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Chain0

Chainl

Correction
Factor
(dB)

EIRP
Level
(dBm)

2389.99 PK

68.11

74

-5.89

-44.25

-34.19

6.63

-27.15

2387.2825 AV

52.12

54

-1.88

-54.21

-51.71

6.63

-43.14

1
2
3

2484.6575 PK

58.19

74

-15.81

-47.98

-45.73

6.63

-37.07

4

2483.8975 AV

44.72

54

-9.28

-60.28

-60.08

6.63

-50.54

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.

Chain (0)

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 1373 ¢Bm VBW10Hz 51 dBm
2 Ref 21 dBm Aft 20 dB SWT 20 ms 241298 GHz 2 Ref 21 dBm Aft 20 dB SWT215s 241279 GHz
Gifedt 11 8 Marker 2 [T1) Gifedt 11 8 Marker 2 [T1)
~44.08 dEm 1 -54.45 dEm
A 239000 GHz 239000 GHz
Marker 3 [T1] Marker 3 [T1]
-48.44 dBm -60.26 dBm
248350 GHz T 248350 GHz
H H Marker 41T1] N .‘}( Marker 41T1]
-36.82 dBm -5370 dBm
238856 GHz 238610 GHz
Marker 5 [T1] Marker 5 [T1]
" N -47 27 dBm -B0.26 dBm
/ ]||I v \ - 248684 GHz m 24531 GHz

I — @

A G
s T T T T T T T T
Start 231 GHz 19 MHzt Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN
Chain (1)
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VB3 Mz 1335 0Bm VB 10 Hz 7.78 dBm
oy et 2t dom At 2008 ST 20ms 241303 Gz oy _Ret21 B £t 2008 WT215s 241279 GHz
Offsel 1 0B T Marker 2[T1] Offsel 1 0B Marker 2[T1]
-36.04 dEm -55.25 dEm
#h 239000 GHz ! 239000 GHz
Marker 3[T1] Marker 3[T1]
-48.36 dBm M -60.18 dBm
248350 GHz b 248350 GHz
/ \ Marker 4 [T1] ‘{ N\ Marker 4 [T1]
3419 dBm 5171 dBm
238999 GHz — 238728 GHz
Marker 5 [T1] Marker 5 [T1]
{ \ -45.05 dBm f 'L\ -60.08 dBm
— 248300 GHz

249387 GHz E ] ]
E M .

Fl A}

@

N — F

78 :
[ A D T | Stop 2.5 GHz

T
Start 231 GHz 18 WHz!

T T
Start 231 GHr 18 WHz! Stop 2.5 GHr
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802.11b - Channel 6

Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 1625 PK 52.02 74 -21.98 -52.73 | -53.03 6.63 -43.24

2 1625 AV 42.14 54 -11.86 -62.66 | -62.86 6.63 -53.12

3 4875 PK 64.2 74 -9.8 -37.85 | -52.17 6.63 -31.06

4 4875 AV 62.7 54 *8.7 -39.22 | -60.74 6.63 -32.56

5 | 7309.375 PK 55.43 74 -18.57 -49.06 | -49.92 6.63 -39.83

6 7312.5 AV 45.19 54 -8.81 -59.88 | -59.54 6.63 -50.07
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.
(Please refer APPENDIX A)
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Chain (0)

REWY 1 MHZ

REWY 1 MHZ

[T1]MP VEW

[TIMPYE i 1 [71) Marker 1 [T1)
VEW 3 MHZ 1331 ¢Bm VBV 3 MHZ 4484 dBm
oy (Fef 21 dBm Att 2008 SWT 250 ms 243750 GHz oy (Fef 21 dBm At 1008 SWT 230 ms 21 52762 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
-49.48 dBm
234083 GHz
Marker 3 [T1]
-37.85 dBm
487500 GHz
E - E
~ ~ 1
. . b g 0
A W Sy T
e T T T T T e T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REWY 1T MHZ [T1] MP WIEW Marker 1 [T1] REWY 1T MHZ [T1] MP WIEW Marker 1 [T1]
VBV 1 kHZ 952 dBm VEW 1 kHZ .57.04 dBm
oy (Fef 21 dBm Att 2008 SAT145s 243438 GHz oy (Fef 21 dBm At 1008 SAT135s 21 51325 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
1 -60.83 dBm
235000 GHz
Marker 3 [T1]
-38.22 dBm
487500 GHz
3
h h T
E R T N W W S el
e T T T T T e T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REWY 1T MHZ [T1] MP WIEW Marker 1 [T1] REWY 1T MHZ [T1] MP WIEW Marker 1 [T1]
VEW 3 MHZ 1330 ¢Bm VBV 3 MHZ .45.48 dBm
oy (Fef 21 dBm Att 2008 SWT 250 ms 243750 GHz oy (Fef 21 dBm At 1008 SWT 230 ms 21 73975 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
-49.60 dBm
221583 GHz
Marker 3 [T1]
-47.25 dBm
361563 GHz
; . ; "
2
B i e . MWWWMWWMWM
e T T T T T e T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REWY 1T MHZ [T1] MP WIEW Marker 1 [T1] REWY 1T MHZ [T1] MP WIEW Marker 1 [T1]
VBV 1 kHZ 958 dBm VEW 1 kHZ .57.04 dBm
oy (Fef 21 dBm Att 2008 SAT145s 243438 GHz oy (Fef 21 dBm At 1008 SAT135s 21 55063 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
1 -61.01 dBm
223438 GHz
Marker 3 [T1]
-58.06 dBm
310938 GHz
2 i :
, A , P
——_— AW
e T T T T T e T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
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Bandedge table

Frequency

Mg (MH2)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction
Factor

Chain0

Chainl

(dB)

EIRP
Level
(dBm)

2388.375 PK

62.33

74

-11.67

-45.37

-40.88

6.63

-32.93

2389.04 AV

47.06

54

-6.94

-58.01

-57.67

6.63

-48.2

2484.9425 PK

61.24

74

-12.76

-44.52

-42.94

6.63

-34.02

2485.0375 AV

47.96

54

-6.04

-57.94

-56.12

6.63

-47.3

aljlbhjljw]ldN]PF

2490.975 PK

59.05

74

-14.95

-45.38

-46.38

6.63

-36.21

6 2490.025 AV

46.25

54

-7.75

-58.57

-58.74

6.63

-49.01

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW 1 MHZ [PIMPYER et m1) REW T MH [PIMPYER et m1)
VEW 3 MHz 1358 dBm VEW 1D 946 dB
oy et 2t dom At 2008 ST 20ms 243808 GHz oy et 2t dom At 2008 SWT215 243635 GH:
Offsel 1 0B T Marker 2[T1] Offsel 1 0B Marker 2[T1]
-45.75 dEm 1 57.54 B
A 239000 GHz 239000 GH
Marker 3[T1] Marker 3[T1]
-45.72dBm 5738 0B
248350 GHz 248350 GH
Marker 4 [T1] ‘ Marker 4 [T1]
4414 dBm 57.52 dBy
238610 GHz 233994 GH
Werker 5 (11] \ Werker 5 (11]
A A -44.1208m -57.82 dBm
/ V V \ — 248380 GHz [ \ 248375 GHz
L
/ \ /‘ ‘ ' 1\
4 b
e '
A — f
| 1 <@> | <@>
s T T T T s T T T
Start 231 GHz 19 MHzt Stop 250H NN Start 231 GHz 19 MHzt Stop 250Hz NN
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHz 1371 dBm VEW 10 Hz 956 B
oy et 2t dom At 2008 ST 20ms 243801 GHz oy et 2t dom At 2008 SWT2155 243635 GH:
Offsel 1 0B T Marker 2[T1] Offsel 1 0B Marker 2[T1]
-46.15 dEm 1 -56.20 dEm
Py 239000 GHz 239000 GHz
Marker 3[T1] Marker 3[T1]
-45.54 dBm -57.88 dBm
248350 GHz 248350 GHz
Marker 4 [T1] Marker 4 [T1]
-40.88 dBm 5767 dBm
238837 GHz 238904 GHz
Marker 5 [T1] Marker 5 [T1]
A A -42.56 dBm -56.120Bm
/ w v \ — 248404 GHz [ ]ﬂ 248504 GHz
h | '
1 J~ /
p .Y L
) ! M“
R o - il N
L AN
s,
| 1 <@> | <@>
s T T T T s T T T
Start 231 GHz 19 MHzt Stop 250H NN Start 231 GHz 19 MHzt Stop 250Hz NN
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802.11b - Channel 11
Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4925 PK 63.75 74 -10.25 -38.35 | -51.42 6.63 -31.51

2 4925 AV 62.12 54 *8.12 -39.8 -61.33 6.63 -33.14

3 | 7384.375PK 55.53 74 -18.47 -49.61 -49.14 6.63 -39.73

4 7384.375 AV 45.19 54 -8.81 -59.68 | -59.75 6.63 -50.07
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.
(Please refer APPENDIX A)
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Ch

ain (0)

REWY 1 MHZ

REWY 1 MHZ [T1]MP iEW

[TTIMPYIBA . pcer 1 [T1] Marker 1 [T1]
WVEW 3 MHz 12.40 ¢Bm WVEW 3 MHz 4478 dBm
oy (Fef 21 dBm Att 2008 SWT 250 ms 246250 GHz. oy et 2t dom At 1048 SWT 230ms 21 55350 GHz
Offset 1t dB Matker 2 [T1] Offset 11 dB
-48.55 dBm
230938 BHz
Marker 3 [T1]
-38.35 dBm
492500 GHz
; - ;
- - 1
2
. Pk o Al A 50
L e
e T T T T T e T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 876 dBm VEW 1 kHZ .57.22 dBm
oy (Fef 21 dBm Att 2008 SAT145s 245938 GHz. oy et 2t dom At 1048 SWT135s 21 50462 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
1 6110 dBm
228125 GHz
Marker 3 [T1]
-39.80 dBm
492500 GHz
3
- - T
2
h e — ™ AV S WAV AL e e N
e T T T T T e T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 12.93 ¢Bm WVEW 3 MHz 4482 dBm
oy (Fef 21 dBm Att 2008 SWT 250 ms 246750 GHz. oy et 2t dom At 1048 SWT 230ms 21 57300 GHz
Offset 1 dB Matker 2 [T1] Offset 11 dB
-30.02 dBm
1.75937 BHz
Marker 3 [T1]
-46.96 dBm
359375 GHz
; ) .
2
'SD’WMWMWW -
e T T T T T e T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 9.20 dBm VEW 1 kHZ .57.04 dBm
oy (Fef 21 dBm Att 2008 SAT145s 245938 GHz. oy et 2t dom At 1048 SWT135s 21 51038 GHz
Offset 11 dB Matker 2 [T1] Offset 11 dB
1 6112 dBm
224375 GHz.
Marker 3 [T1]
-58.03 dBm
311250 GHz
h h T
g 3
.
Rl S g E N R
e T T T T T e T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

Correction

Factor

(dB)

Chain0

Chainl

(dB)

EIRP
Level
(dBm)

2389.895 PK

58.52

74

-15.48

-48.46

-44.98

6.63

-36.74

2389.8475 AV

44.53

54

-9.47

-60.17

-60.58

6.63

-50.73

2488.695 PK

69.23

74

-4.77

-42.1

-33.18

6.63

-26.03

2486.9375 AV

51.27

54

-2.73

-54.64

-52.81

6.63

-43.99

ajbhjwilnNn]PF

2490.975 PK

68.65

74

-5.35

-43.54

-33.67

6.63

-26.61

6

2490.31 AV

50.25

54

-3.75

-54.98

-54.35

6.63

-45.01

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REWY 1 MHZ

[T1]MP VEW

REWY 1 MHZ [T1]MP iEW

barker 1 [T1] barker 1 [T1]
VEW 3 MHZ 1230 dBm VEW 10 HE 71208
oy et 2t dom At 2008 ST 20ms 248300 GHz oy et 2t dom £t 2008 WT215s 246276 GHz
Offsel 1 0B T Marker 2[T1] Offsel 1 0B Marker 2[T1]
-47.32 dEm 60,36 B
oy 239000 GHz ! 239000 GH
Marker 3[T1] Marker 3[T1]
43.04 dBm 55.56 0B
248350 GHz 248350 GH
Marker 4 [T1] Marker 4 [T1]
-46.52 dBm -60.15 dBm
237374 GHz 238876 GHz
Marker 5 [T1] Marker 5 [T1]
~33.67 dBm -54.42 dBm
] \ — 248361 GHz ‘ \ 248536 GHz
m A
L A
T T T
i 5
/,,...J b
| 1 <@> | <@>
s T T T T s T T T
Start 231 GHz 19 MHzt Stop 250H NN Start 231 GHz 18z Stop 250Hz NN
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 1223 dBm VEW 10 HE 7.05 aBm
oy et 2t dom At 2008 ST 20ms 248308 GHz oy et 2t dom £t 2008 WT215s 246280 GHz
Offsel 1 0B T Marker 2[T1] Offsel 1 0B Marker 2[T1]
-49.39 dEm -60.58 dEm
A 239000 GHz 1 239000 GHz
Marker 3[T1] Marker 3[T1]
-42.93 dBm -54.33 dBm
248350 GHz ; 248350 GHz
Marker 41T1] l Marker 41T1]
-44.98 dBm -60.59 dBm
238990 GHz 239000 GHz
Marker 5 [T1] Marker 5 [T1]
-33.180Bm 5268 dBm
248550 GHz 248708 GHz
f\] \f\ 5 .. H \ &
7 l/ l ‘ M V‘M
- T
Wm f ;
| 1 <@> | <@>
s T T T T s T T T T
Start 231 GHz 19 MHzt Stop 250H NN Start 231 GHz 18z Stop 250Hz NN
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802.11g - Channel 1
Conducted spurious emission table

B Emission LRiifi Marain Raw Value (dBm) | Correction| EIRP

No. (I(\q/IHz) y Level (dBuV/m) (dg) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 1609.375 PK 52.35 74 -21.65 -51.96 | -53.24 6.63 -42.91

2 1606.25 AV 42.11 54 -11.89 -62.78 -62.8 6.63 -53.15

3 4825 PK 57.17 74 -16.83 -46.03 | -50.57 6.63 -38.09

4 4825 AV 47.86 54 -6.14 -55 -61.03 6.63 -47.4
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ .89 dBm VEW 3 MHZ 433008
oy et 2t dom At 2008 SWT 250ms 241552 GHz oy et 2t dom At 1008 SMT 230 ms 21 63338 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
1 -46.31 dBm
234083 GHz
Marker 3[T1]
-44.83 dBm
482185 GHz
1
-0 50
s T T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 022 dBm VEW 1 kHZ 571608
oy et 2t dom At 2008 SWT 1455 241250 GHz oy et 2t dom At 1008 SMT135s 21 64200 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-57.70 dEm
235000 GHz
Marker 3[T1]
1 ~55.00 Bm
482500 GHz
- - T
s T T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ .58 dBm VEW 3 MHZ 4470 0B
oy et 2t dom At 2008 SWT 250ms 241250 GHz oy et 2t dom At 1008 SMT 230 ms 21 67650 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
1 -47.27 dEm
234887 GHz
Marker 3[T1]
-46.730Bm
311250 GHz
. . 1
~ PP " b A s 0
W N SN o R
s T T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 149 dBm VEW 1 kHZ _57.05 aBm
oy et 2t dom At 2008 SWT 1455 241250 GHz oy et 2t dom At 1008 SMT135s 21 54487 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-56.12 dBm
235000 GHz
Marker 3[T1]
1 5917 dBm
311563 GHz
B T
y w[ A y A
— o T S T e
s T T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
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Bandedge table

Frequency Sl Limit Margin

(MH2) d;ﬁ‘(/e/:m) @Buvim) | (dB)

Raw Value (dBm) | Correction| EIRP
Factor Level
Chain0 | Chainl (dB) (dBm)

No.

1 | 2389.7525 PK 64.91 74 -9.09 -39.8 -40.19 6.63 -30.35
2 2389.99 AV 51.08 54 -2.92 -53.73 | -53.92 6.63 -44.18
3 | 2483.5175 PK 58.36 74 -15.64 -46.46 | -46.63 6.63 -36.9

4 | 2483.5175 AV 45.83 54 -8.17 -58.96 | -59.19 6.63 -49.43

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW 1 MHz TIMPYEN et ) REW 1 MHz TIMPYEN et )

VW 3 MHz 987 dBm VEW 10 Hz 110 dBm

oy (Fef 21 dBm Att 2008 SWT 20 ms 241489 GHz oy et 2t dom At 2008 SMT 2158 241094 GHz
Offset 11 0B Matker 2[T1] Offset 11 0B Matker 2[T1]

1 -41.08 dBm 5371 dBm

239000 GHz 239000 GHz

m Marker 3 [T1] Marker 3 [T1]
-46.57 dBm 1 58,95 dBm
248350 GHz 248350 GHz

} l Marker 4 [T1] m Marker 4 [T1]
-39.80 dBm -5371 dBm
B 239000 GHz

238975 GHz
J \ l Marker 5[T1]

Marker 5[T1]
-45.61 dBm -65.96 dBm

/ ‘M — 248361 GHz E ‘} \ 248350 GHz

i i <@> i i <@>
e T T T T T e T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ TIMPYEN et )

VEW 3 MHZ 1074 dBm VBW 10 HZ -2.00dBm

oy et 2t dom At 2008 ST 20ms 241393 GHz oy et 2t dom At 2008 SMT 2158 241403 GHz
Offsel 1 0B | Marker 2[T1] Offsel 1 0B Marker 2[T1]

-40.59 dEm -53.91 dBm

L 239000 GHz 239000 GHz

Marker 3 [T1] Marker 3 [T1]
-47.04 dBm 1 -59.19 dBm
248350 GHz 248350 GHz
J l Marker 4 [T1] m Marker 4 [T1]
-39.22 dBm -53.81 dBm
239000 GHz

238262 GHz E
j \ Marker 5[T1] J l Marker 5[T1]

-59.18 dEm
248300 GHz

-46.35 oEm

JJ \ — 248375 GHz E ‘

i i <@> i i <@>
e T T T T T e T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN
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802.11g - Channel 6
Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 1625 PK 51.51 74 -22.49 -53.64 | -53.16 6.63 -43.75

2 1625 AV 42.18 54 -11.82 -62.62 | -62.82 6.63 -53.08

3 4875 PK 64.22 74 -9.78 -37.88 | -50.85 6.63 -31.04

4 4875 AV 53.2 54 -0.8 -48.94 | -61.25 6.63 -42.06

5 7312.5 PK 54.96 74 -19.04 -49.46 | -50.48 6.63 -40.3

6 7312.5 AV 44.94 54 -9.06 -59.84 | -60.09 6.63 -50.32
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REWY 1 MHZ

REWY 1 MHZ [T1]MP iEW

[T1] MP vIEW Marker 1 [T1] Marker 1[T1]
VEW 3 MHZ 11,31 aBm VEW 3 MHZ _45.55 dBm
oy et 2t dom At 2008 SWT 250ms 243125 GHz oy et 2t dom At 1008 SWT 230 ms 21 65226 GHz
Offsel 11 0B Marker 2[T1] Offsel 1 0B
-43.44 dEm
226563 GHz
Marker 3[T1]
3788 dBm
487500 GHz
E - E
0 S ek A " ™ TR— o i me‘ﬂ“ " “g!ﬂl
W b T u
s T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stap 25 Gz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 301 aBm VEW 1 kHZ 57.00 aBm
oy et 2t dom At 2008 SWT 1455 243750 GHz oy et 2t dom At 1008 WT135s 21 63812 Ghz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-60.18 dEm
235000 GHz
T Marker 3 [T1]
-48.94 dBm
487500 GHz
3
r 1 r
? | ;
- P R v v W N it
s T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stap 25 Gz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 1314 0Bm VEW 3 MHZ 4480 dBm
oy et 2t dom At 2008 SWT 250ms 243125 GHz oy et 2t dom At 1008 SWT 230 ms 21 52475 Ghz
Offsel 11 0B Marker 2[T1] Offsel 1 0B
46,77 dEm
228750 GHz
Marker 3[T1]
-46.78 dBm
318575 GHz
. . 1
fJI
p A i gk RO O i 0
by A w R
s T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stap 25 Gz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 2.95 aBm VEW 1 kHZ 57.00 aBm
oy et 2t dom At 2008 SWT 1455 243750 GHz oy et 2t dom At 1008 WT135s 21 66638 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-60.53 dEm
234887 GHz
T Marker 3[T1]
-59.07 dBm
309687 GHz
. 1
r A r A,
[ — [T v W W AV AV e
s T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stap 25 Gz
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Bandedge table

Frequency

Mg (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Chain0

Chainl

Correction
Factor

(dB)

EIRP
Level
(dBm)

2389.8475 PK

61.85

74

-12.15

-44.24

-42.11

6.63

-33.41

2389.0875 AV

48.91

54

-5.09

-56.48

-55.55

6.63

-46.35

1
2
3 2484.99 PK

62.69

74

-11.31

-42.97

-41.56

6.63

-32.57

4 2485.085 AV

50.2

54

-3.8

-56.28

-53.55

6.63

-45.06

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 1282 dBm VEW 10 HE 215 dBm
oy et 2t dom At 2008 ST 20ms 243977 GHz oy et 2t dom £t 2008 SNT215s 243630 GHz
Offset 11 dB T Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-44.47 dEm -56.40 dEm
e 239000 GHz 239000 GHz
f '\ Marker 3 [T1] 1 Marker 3 [T1]
-44.50 dBm -56.10 dBm
248380 GHz e, 248350 GHz
Marker 4 [T1] Marker 4 [T1]
-43.26 dBm -56.37 dBm
238980 GHz 238990 GHz
Marker 5 [T1] Marker 5 [T1]
-42.82dBm -56.10 dBm
I \ — 248545 GHz / \\ 248350 GHz
J \&u s / \
[
| | <@> | | <@>
s T T T T T T s T T T T
Start 231 GHz 19 MHzt Stop 250H NN Start 231 GHz 18z Stop 250Hz NN
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 14.38 dBm VEW 10 HE 152 dBm
oy et 2t dom At 2008 SWT 20ms 243887 GHz oy et 2t dom £t 2008 SNT215s 243848 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B Marker 2[T1]
-44.34 dEm -56.43 dEm
M 238000 GHz 239000 GHz
Marker 3[T1] 1 Marker 3[T1]
4377 dBm -55.99 dBm
248350 GHz e, 248350 GHz
Marker 4 [T1] Marker 4 [T1]
4241 dBm -55.52 dBm
238985 GHz 238899 GHz
Marker 5 [T1] Marker 5 [T1]
-41.96 dBm -53.55 dBm
/Jf ‘w — 248613 GHz / \ 248508 GHz
J \.L i /
"
L L bt Mty / \ 5
| | <@> | | <@>
s T T T T T T s T T T
Start 231 GHz 19 MHzt Stop 250H NN Start 231 GHz 18z Stop 250Hz NN
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802.11g - Channel 11
Conducted spurious emission table

B Emission LRiifi Marain Raw Value (dBm) | Correction| EIRP

No. (I(\q/IHz) y Level (dBuV/m) (dg) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4925 PK 57.69 74 -16.31 -45.08 | -51.55 6.63 -37.57

2 4925 AV 47.59 54 -6.41 -55.23 | -61.46 6.63 -47.67

3 7387.5 PK 56.33 74 -17.67 -50.37 -47.3 6.63 -38.93

4 7384.375 AV 45.16 54 -8.84 -59.59 | -59.89 6.63 -50.1
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ .18 dBm VEW 3 MHZ 4459 dBm
oy et 2t dom £t 2008 SWT 250 ms 245838 GHz oy _Ret21 B £t 1008 SWT 230 ms 21 53625 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-43.11 dEm
224888 GHz
Marker 3[T1]
-45.08 dBm
492500 GHz
. . 1
50 RITo I 0
o e . —..-.WM
s T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 124 dBm VEW 1 kHZ 74308
oy et 2t dom £t 2008 T 1455 245858 GHz oy _Ret21 B £t 1008 WT135s 21 63050 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
60.31 dEm
235000 GHz
Marker 3[T1]
1 -55.23 dBm
492500 GHz
b b T
e BT e v
s T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 13.50 dBm VEW 3 MHZ _44.56 dBm
oy et 2t dom £t 2008 SWT 250 ms 248625 GHz oy _Ret21 B £t 1008 SWT 230 ms 2445813 GHz
Offsel 11 05 Marker 2[T1] Offsel 1 0B
-4.23 dBm
230000 GHz
Marker 3[T1]
-47.07 dBm
308750 GHz
- . 1
fj
o F , T I L ;
g S WG wpivtha i ¥ o
s T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 347 aBm VEW 1 kHZ 56,93 dBm
oy et 2t dom £t 2008 T 1455 248836 GHz oy _Ret21 B £t 1008 WT135s 2154200 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-61.05 dEm
224375 GHz
T Marker 3 [T1]
-59.23 dBm
310938 GHz
b b T
o
[ S - ST e
s T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHzi Stop 25 GHz
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Bandedge table

Raw Value (dBm) | Correction| EIRP
Factor Level
Chain0 | Chainl (dB) (dBm)

Emission
Level
(dBuV/m)

Limit Margin
(dBuV/m) (dB)

Frequency
(MHz)

No.

2382.2 PK 58.21 74 -15.79 -46.15 -47.3 6.63 -37.05

1
2 2389.8 AV 45.47 54 -8.53 -59.31 | -59.56 6.63 -49.79
3 | 2484.8475 PK 67.2 74 -6.8 -42.79 | -35.42 6.63 -28.06

4 | 2483.5175 AV 52.16 54 -1.84 -52.43 | -53.08 6.63 -43.1

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 858 dBm VBW10Hz 228 ¢Bm
2 Ref 21 dBm Aft 20 dB SWT 20 ms 245791 GHz 2 Ref 21 dBm Aft 20 dB SWT215s 2 46086 GHz
Gifedt 11 8 Marker 2 [T1) Gifedt 11 8 Marker 2 [T1)
| 4523 dBm 5332 dom
238000 GHz 238000 GHz
Marker 3 [T1] Marker 3 [T1]
-39.38 dBm 1 -52.43 dBm
248350 GHz 248350 GHz
H \ Marker 41T1] m Marker 41T1]
-46.15 dBm -59.31 dBm
238220 GHz - 238980 GHz
Marker 5 [T1] Marker 5 [T1]
-38.81 dBm -52.43 dBm

o = |
7 | ]

e | VAL

i — & |- F — @

T T T T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN

Chain (1)
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHz 10.05 dBm VEW 10 Hz -2.45 cBm
oy et 2t dom At 2008 ST 20ms 245404 GHz oy _Ret21 B £t 2008 WT215s 248450 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B Marker 2[T1]
1 -47.53 dEm -59.56 dEm
, 239000 GHz 239000 GHz
Marker 3[T1] Marker 3[T1]
-40.55 dBm | -53.04 dBm
248350 GHz 248350 GHz
’ \ Marker 41T1] ﬂﬂmh Marker 41T1]
-45.52 dBm -53.55 dBm
238401 GHz - f 238990 GHz
Marker 5 [T1] H I Marker 5 [T1]
J \ -35.42 dBm -53.04 dBm
l 248350 GHz

/ "\ — 248485 GHz

i i <@> i i <@>
8 T T T 8 T T T T
Sop250H: IR Start 231 GHz 18 MHzr Sop250H: IR

T
Start 231 GHz 18 WHz!
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802.11n_256QAM(BW?20) - Channel 1
Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 1609.375 PK 52.03 74 -21.97 -52.89 | -52.86 6.63 -43.23

2 1606.25 AV 42.09 54 -11.91 -62.76 | -62.86 6.63 -53.17

3 4825 PK 56.4 74 -17.6 -46.72 | -51.58 6.63 -38.86

4 4825 AV 45.72 54 -8.28 -58.04 | -60.73 6.63 -49.54
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHE 653 d8m VEW 3 MHE _4459dBm
oy _Ret21 B £t 2008 SWT 250 ms 240625 GHz oy _Ret21 B at 1008 SWT 230 ms 2459175 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
4745 dBm
1 234687 GHz
Marker 3 [T1]
-45:31 dBm
482188 Griz
. . 1
50 50
s T T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHz/ Stop 25 GHz
REW 1 MHZ ITIMPYEN ey REW 1 MHZ ITIMPYEN ey
VEW kHz 248 cBm VEW kHz 5705 dBm
oy _Ret21 B £t 2008 T 1455 241250 GHz oy _Ret21 B at 1008 SWT135s 21 55063 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
5774 dBm
235000 GHz
Marker 3 [T1]
1 -57.98 dBm
482188 Grz
p - p "
I | e
s T T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHz/ Stop 25 GHz
REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHE .09 dBm VEW 3 MHE _45.41 dBm
oy _Ret21 B £t 2008 SWT 250 ms 240837 GHz oy _Ret21 B at 1008 SWT 230 ms 21 51800 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
-4772dBm
1 235000 GHz
Marker 3 [T1]
-46.53 dBm
412188 Grz
50 b oo il e ekl e -
WGP iy ST NG T
s T T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHz/ Stop 25 GHz
REW 1 MHZ ITIMPYEN ey REW 1 MHZ ITIMPYEN ey
VEW kHz 351 dBm VEW kHz _574208m
oy _Ret21 B £t 2008 T 1455 241280 GHz oy _Ret21 B at 1008 SWT135s 21 53050 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
-56.1 dBm
235000 GHz
Marker 3 [T1]
-59.07 dBim
1 310312 GHz
3 T
y 4 A y Py
= P A T N WA
s T T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHz/ Stop 25 GHz
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Bandedge table

Emission
Level
(dBuV/m)

Raw Value (dBm) |Correction| EIRP
Factor | Level
Chain0 | Chainl (dB) (dBm)

Frequency
(MHz)

Limit Margin
(dBuV/m) (dB)

No.

1 2387.615 PK 65.32 74 -8.68 -39.18 -40.03 6.63 -29.94
2 2389.99 AV 50.5 54 -3.5 -54.23 -54.58 6.63 -44.76
3 | 2484.3725 PK 59.26 74 -14.74 -45.41 -45.88 6.63 -36

4 2483.66 AV 45.89 54 -8.11 -58.84 -59.19 6.63 -49.37

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW1 MHz TUMPYEN ey REW1 MHz TUMPYEN ey
VB 3 MHE 25308 VBW 10 Hz 241 B
1 cRet 21 cBn att 208 SWT 20 ms 241445 GHz 1 cRet 21 cBn att 208 SAT2155 241526 GH
sl 11 38 Warker 2[T1] sl 11 38 Warker 2[T1]
4225 dEm -54.22dBm
! 239000 GHz 239000 GHz
Marker 3{T1] Marker 3{T1]
m -45.28 dBm -58.67 dBm
248350 GHz ! 248350 GHz
{ \ Marker 41T1] Mmmmm Marker 41T1]
3845 dBm 54.228m
238781 GHz E I ! 239000 GHz
Marker 5[T1] Marker 5[T1]
44,49 68m 5883 d8m
E 248571 GHz

/ \ —— 248352 GHz

@ | — @

T T T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN

Chain (1)
REW 1 MHz ITMPYEN oy REW 1 HE ITMPYEN oy
VEW 3 MHz 7.58dBm VEW 10 Hz -4.50 cBm
oy Rt 21 B At 2008 ST 20ms 2 41380 Gz oy Rt 21 B att 208 SwT215s 2 41438 Gtz
Offeet 1105 Marker 2 [T1] Offeet 1105 Marker 2 [T1]
4274 dBm -54.57 dBm
! 238000 GHz 23000 GHz
Marker 3 [T4] Marker 3 [T4]
/“Vt\\ -47.80dBm 5918 dBm
2 48350 GHz 1 2 48350 GHz
, ] Marker 4 [T1] Marker 4 [T1]
3843 dBm 5457 dbm
237457 Gtz - lllfﬂmk 238000 Gtz
Marker 5 [T1] Marker 5 [T1]
-45.82dm 5918 dBm
; \ — 248442z E { 248350 Gz

R — @ |- F — @

T T T T T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN
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802.11n_256QAM(BW?20) - Channel 6
Conducted spurious emission table

No.| Frequency |FUCET) wimit | wargin | 4 PO PO v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1625 PK 52.13 74 -21.87 -53.9 -51.87 6.63 -43.13
2 1625 AV 42.18 54 -11.82 -62.6 -62.85 6.63 -53.08
3 4875 PK 63.17 74 -10.83 | -39.02 | -50.54 6.63 -32.09
4 4875 AV 52.51 54 -1.49 -49.71 -60.78 6.63 -42.75
5 7309.375 PK 55.24 74 -18.76 -49.1 -50.3 6.63 -40.02
6 | 7309.375 AV 45.18 54 -8.82 -59.78 | -59.66 6.63 -50.08
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 1158 dBm VEW 3 MHZ 438208
oy et 2t dom At 2008 SWT 250ms 243750 GHz oy et 2t dom At 1008 SMT 230 ms 21 67363 GHz
Offsel 11 0B Marker 2[T1] Offsel 1 0B
-43.12 dEm
235000 GHz
Marker 3[T1]
-38.77 dBm
457185 GHz
3
. i ; 1
50| -0
s T T T T s T T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 273 08m VEW 1 kHZ 5741 aBm
oy et 2t dom At 2008 SWT 1455 243125 GHz oy et 2t dom At 1008 SMT135s 21 65350 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-59.96 dEm
235000 GHz
T Marker 3[T1]
-49.68 dBm
487185 GHz
3
~ 4 -
1 | :
- e — R N AV e N WA W s S il
s T T T T s T T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ TIMPYEN et )
VEW 3 MHZ 1232 dBm VEW 3 MHZ _44.56 dBm
oy et 2t dom At 2008 SWT 250ms 244052 GHz oy et 2t dom At 1008 SMT 230 ms 21 50462 GHz
Offset 1 0B Matker 2[T1] Offsel 1 0B
46,58 dEm
233125 GHz
Marker 3[T1]
-46.86 dBm
311875 GHz
. . 1
50| j [ n VPR EVET P OO T 50
Wit Wt oM e
s T T T T s T T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 259 aBm VEW 1 kHZ 56,92 dBm
oy et 2t dom At 2008 SWT 1455 243750 GHz oy et 2t dom At 1008 SMT135s 21 62782 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-60.40 dEm
235000 GHz
T Marker 3[T1]
-59.04 dBm
310935 GHz
i 1
F o F
[—— [P N Y W AV AV e ST
s T T T T s T T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit

Margin

Raw Value (dBm)

(dBuV/m)

(dB)

Chain0

Chainl

Correction
Factor
(dB)

EIRP

Level
(dBm)

2388.945 PK

61.5

74

-12.5

-42.17

-45.12

6.63

-33.76

2388.9925 AV

48.67

54

-5.33

-56.4

-56.07

6.63

-46.59

1
2
3

2485.465 PK

62.02

74

-11.98

-44.75

-41.58

6.63

-33.24

4

2485.1325 AV

49.79

54

-4.21

-56.19

-54.24

6.63

-45.47

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHZ 1210 dBm VEW 10 HZ 1.0 dBm
oy (Fef 21 dBm Att 2008 SWT 20 ms 243583 GHz oy (Fef 21 dBm Att 2008 SAT 2158 243996 GHz
Offset 11 dB 1 Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-44.51 dBm -56.25 dBm
e, 239000 GHz 239000 GHz
Marker 3 [T1] 1 Marker 3 [T1]
-44.27 dBm -55.96 dBm
248360 Griz " 248380 Griz
Marker 4 [T1] ] Marker 4 [T1]
-4217 dBm -56.25 dBm
238895 GHz 239000 GHz
Marker 5 [T1] Marker 5 [T1]
-42.54 dBm -55.96 dBm
/,r -\ — 248675 GHz } \ 248352 GHz
ki ./ \m 5
- W ¥ M / \
[
i i <@> i i <@>
8 T T T T 8 T T T T
Start 231 GHz 19 MHzt Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop25CH  ENENEIEAR
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHZ 13.42 dBm VEW 10 HZ 1.50dBm
oy (Fef 21 dBm Att 2008 SWT 20 ms 243877 GHz oy (Fef 21 dBm Att 2008 SAT 2158 244024 GHz
Offset 11 dB T Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-45.31 dBm -56.97 dBm
M 239000 GHz 239000 GHz
Marker 3 [T1] f Marker 3 [T1]
-44.05 dBm -56.46 dBm
248380 Griz ek 248350 514z
Marker 4 [T1] Marker 4 [T1]
-43.45 dBm -56.07 dBm
238909 GHz 238899 GHz
Marker 5 [T1] Marker 5 [T1]
-41.55 dBm -54.24 dBm
/f \ — 248542 GHz } \ 248513 GHz
4 ’ \ ’ \
L sl Wiy / \ 5
i i <@> i i <@>
8 T T T T 8 T T T T
Start 231 GHz 18 Mz Stop25CH: IS Start 231 GHz 19 WHz? Stop25CH: IS
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802.11n_256QAM(BW?20) - Channel 11
Conducted spurious emission table

B Emission LRiifi Marain Raw Value (dBm) | Correction| EIRP

No. (I(\q/IHz) y Level (dBuV/m) (dg) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 4925 PK 56.16 74 -17.84 -47.08 | -51.46 6.63 -39.1

2 4925 AV 46.3 54 -7.7 -56.99 | -61.18 6.63 -48.96

3 | 7384.375PK 54.97 74 -19.03 -49.9 -49.97 6.63 -40.29

4 7384.375 AV 45.09 54 -8.91 -59.69 | -59.93 6.63 -50.17
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 621 dBm VEW 3 MHz .45.05 dBm
oy (Fef 21 dBm Att 2008 SWT 250 ms 245625 GHz oy (Fef 21 dBm At 1008 SWT 230 ms 21 59887 GHz
Offeet 1105 Marker 2 [T1] Offeet 1105
-49.93 dBm
1 227500 GHz
Marker 3 [T1]
-46.27 dBm
492188 GHz
. . 1
J
; e e e el Lk -
M et g T TP
8 T T T T T 8 T T T T T
Stert 1 GHz 125 GHz/ Stop 135 GHz Start 135 GHz 145 GHz/ Stop 25 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .268 dBm VEW 1 kHz L5717 dBm
oy (Fef 21 dBm Att 2008 SAT145s 246250 GHz oy (Fef 21 dBm At 1008 SAT135s 21 57363 GHz
Offeet 1105 Marker 2 [T1] Offeet 1105
-60.93 dBm
233125 GHz
Marker 3 [T1]
1 -56.99 dBm
492500 GHz
h h T
E — - = E AVavaes s il
8 T T T T T 8 T T T T T
Stert 1 GHz 125 GHz/ Stop 135 GHz Start 135 GHz 145 GHz/ Stop 25 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 709 dBm VEW 3 MHz .45.05 dBm
oy (Fef 21 dBm Att 2008 SWT 250 ms 245938 GHz oy (Fef 21 dBm At 1008 SWT 230 ms 2473550 GHz
Offeet 1105 Marker 2 [T1] Offeet 1105
-43.09 dBm
1 232500 GHz
Marker 3 [T1]
-47.32 dBm
357187 GHzZ
1
- 5 -
} 1L i b o S T P ~
I Y e W [t e Tl e Py o - e
8 T T T T T 8 T T T T T
Stert 1 GHz 125 GHz/ Stop 135 GHz Start 135 GHz 145 GHz/ Stop 25 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -1 68 dBm VEW 1 kHz .56.89 dBm
oy (Fef 21 dBm Att 2008 SAT145s 246250 GHz oy (Fef 21 dBm At 1008 SAT135s 21 54200 GHz
Offeet 1105 Marker 2 [T1] Offeet 1105
6075 dBm
231562 GHz
Marker 3 [T1]
1 -59.01 dBm
308438 GHz
i1 :
k e ROV AV AV AV AN W
8 T T T T T 8 T T T T T
Stert 1 GHz 125 GHz/ Stop 135 GHz Start 135 GHz 145 GHz/ Stop 25 Gtz
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Bandedge table

Frequency

Mg (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

EIRP
Level

Correction

(dB)

Chain0

Factor

Chainl (dB) (dBm)

2387.6625 PK

57.71

74

-16.29

-46.4

-48.15 6.63 -37.55

45.41

54

-8.59

-59.27

-59.72 6.63 -49.85

1
2 2389.99 AV
3 2483.66 PK

67.17

74

-6.83

-41.04

-35.88 6.63 -28.09

4 | 2483.5175 AV

51.7

54

-2.3

-52.93

-53.49 6.63 -43.56

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHE 3508m VEW 10 HE 357 dBm
oy _Ret21 B £t 2008 ST 20ms 245820 GHz oy _Ret21 B £t 2008 SNT215s 2 48504 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B Marker 2 [T1]
-47.38 dBm -58.27 dBm
! 239000 GHz 239000 GHz
Marker 3 [T1] Marker 3 [T1]
-4053 dBm -52.92 dBim
248380 GHz L 248380 GHz
Marker 4 [T1] Marker 4 [T1]
-45.33 dBm '{M‘h -53.27 dBm
238533 GHz 239000 GHz
Marker 5 [T1] Marker 5 [T1]
-38.98 dBm -52.92 dBm
/ \ — 248798 GHz ‘ ‘ 248360 GHz
U'I . J \
o ™ / \
p—
| | <@> | | <@>
s T T T T s T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Slop25CH:  IENECEERER
REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHE 77808m VEW 10 HE 397 dBm
oy _Ret21 B £t 2008 ST 20ms 248361 GHz oy _Ret21 B £t 2008 SNT215s 245439 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B Marker 2 [T1]
L 4841 dBm 5871 dBm
239000 GHz 239000 GHz
Marker 3 [T1] Marker 3 [T1]
-41.27 dBm -53.43 dBim
248380 GHz L 248380 GHz
Marker 4 [T1] Marker 4 [T1]
46,69 dBm /M‘\,\ 5974 dBm
238700 GHz 239000 GHz
Marker 5 [T1] Marker 5 [T1]
-35.58 dBm -53.43 dBm
‘/ \ — 245366 GHz ‘ ‘ 248362 GHz
Lol
I ‘ 1
—
| | <@> | | <@>
s T T T T s T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Slop25CH:  IENECEERER

Report No.: RF140313E05C
Reference No.: 140807E08, 140808E02

106 of 202

Report Format Version 5.2.1




802.11n_256QAM(BW40) - Channel 3
Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 1615.625PK 51.91 74 -22.09 -53.2 -52.79 6.63 -43.35

2 1615.625 AV 42.02 54 -11.98 -62.94 | -62.82 6.63 -53.24

3 4843.75 PK 54.02 74 -19.98 -50.18 | -51.72 6.63 -41.24

4 4843.75 AV 44.37 54 -9.63 -60.06 | -61.05 6.63 -50.89

5 | 7265.625 PK 55.12 74 -18.88 -49.75 | -49.81 6.63 -40.14

6 | 7265.625AV 44.97 54 -9.03 -59.93 | -59.93 6.63 -50.29
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 165 dBm VEW 3 MHZ 4517 aBm
oy et 2t dom At 2008 SWT 250ms 242500 GHz oy et 2t dom At 1008 SWT 230 ms 21 70825 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-46.52 dBm
234887 GHz
] Marker 3[T1]
-47.63 dBm
1262813 GHz
. . s
3
50| Ml e THIC P [ T E
50 o i 50
s T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 729 dBm VEW 1 kHZ _57.05 aBm
oy et 2t dom At 2008 SWT 1455 242500 GHz oy et 2t dom At 1008 SMT135s 21 58162 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-57.08 dEm
235000 GHz
Marker 3[T1]
-59.04 dBm
. 322812 GHz
3 T
y 7[ "y y A
= P W W N N e
s T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 1.07 aBm VEW 3 MHZ _44.91 dBm
oy et 2t dom At 2008 SWT 250ms 242813 GHz oy et 2t dom At 1008 SWT 230 ms 21 59375 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
46,51 dEm
234887 GHz
] Marker 3[T1]
-47.54 dBm
972813 GHz
. . 1
3
0 P L o | b o 0
hing® T Lo Tl
s T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 1 kHZ 840 dBm VEW 1 kHZ 57.31 aBm
oy et 2t dom At 2008 SWT 1455 242500 GHz oy et 2t dom At 1008 SMT135s 21 59887 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B
-57.72 dEm
235000 GHz
Marker 3[T1]
-59.05 dBm
310312 GHz
1
I, :
y " y A
— P N AV A AV AW s e
s T T T T s T T T T
Start 1 GHz 1.25 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
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Bandedge table

Raw Value (dBm) | Correction| EIRP
Factor Level
Chain0 | Chainl (dB) (dBm)

Emission
Level
(dBuV/m)

Limit Margin
(dBuV/m) (dB)

Frequency
(MHz)

No.

1 2389.895 PK 70.72 74 -3.28 -38.79 | -31.99 6.63 -24.54
2 2389.99 AV 51.63 54 -2.37 -53.84 | -52.76 6.63 -43.63
3 2484.23 PK 62.1 74 -11.9 -45.34 | -41.21 6.63 -33.16

4 2483.945 AV 48.49 54 -5.51 -56.51 | -56.31 6.63 -46.77

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 266 dBm VEW 300 Hz _9.09 dBm
oy et 2t dom At 2008 ST 20ms 243227 GHz oy _Ret21 B £t 2008 SWT F20ms 242771 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B Marker 2[T1]
-42.50 dEm -53.84 dEm
239000 GHz 239000 GHz
1 Marker 3[T1] Marker 3[T1]
-44.59 dBm -56.42 dBm
N 248350 GHz 248350 GHz
r v ‘\ Marker 4 [T1] 1 Marker 4 [T1]
3253 dBm 5377 dBm
238529 GHz - e 238990 GHz
I \ Marker 5 [T1] r U W Marker 5 [T1]
-42.05 dBm -56.31 dBm
— 248437 GHz - 248423 GHz
]y ¥ | |

i i <@> i i <@>
e T T T T T e T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN

Chain (1)
REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 34008 VEW 300 Hz _9.26 dBm
oy et 2t dom At 2008 ST 20ms 241797 GHz oy et 2t dom At 2008 SWT 720ms 242742 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B Marker 2[T1]
-33.71 dEm 52,76 dEm
239000 GHz 239000 GHz
T Marker 3[T1] Marker 3[T1]
-44.20 dBm -56.55 dBm
MVM 248350 GHz 248350 GHz
( "\ Marker 41T1] 1 Marker 41T1]
3371 dBm 5276 dBm
239000 GHz E b 238999 GHz
Marker 5 [T1] V Marker 5 [T1]
-41.21 dBm -56.31 dBm
— 248423 GHz - 248304 GHz
j | |

i i <@> i i <@>
e T T T e T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN
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802.11n_256QAM(BW40) - Channel 6
Conducted spurious emission table

No.| Frequency |FUCET) wimit | wargin | 4 PO PO v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 1625 PK 51.99 74 -22.01 -52.97 -52.85 6.63 -43.27
2 1625 AV 42.05 54 -11.95 -62.85 -62.85 6.63 -53.21
3 4875 PK 58.45 74 -15.55 | -44.33 | -50.78 6.63 -36.81
4 4875 AV 48.66 54 -5.34 -54.03 -61 6.63 -46.6
5 | 7309.375 PK 54.78 74 -19.22 | -50.06 | -50.19 6.63 -40.48
6 7312.5 AV 44.96 54 -9.04 -59.88 -60 6.63 -50.3
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Ch

ain (0)

REWY 1 MHZ

REWY 1 MHZ

[T1]MP VEW

[TTIMPYIBA . pcer 1 [T1] Marker 1 [T1]
VEW 3 MHE 70208m VEW 3 MHE 4458 dBm
oy _Ret21 B £t 2008 SWT 250 ms 243438 Gz oy _Ret21 B £t 1008 SWT 230 ms 2453775 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
4845 dBm
L 233750 GHz
Marker 3 [T1]
-43.97 dBm
457188 GHz
. 3 ~ 1
0] -50-
s T T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ ITIMPYEN ey REW 1 MHZ ITIMPYEN ey
VEW kHz 200 dBm VEW kHz 5716 dBm
oy _Ret21 B £t 2008 T 1455 244062 GHz oy _Ret21 B £t 1008 WT135s 21 54487 Ghz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
-56.38 dBm
235000 GHz
Marker 3 [T1]
1 -54.03 dBm
487800 GHz
3
7 i J 7 :
s T T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHE 726 dBm VEW 3 MHE _45.02.dBm
oy _Ret21 B £t 2008 SWT 250 ms 244378 GHz oy _Ret21 B £t 1008 SWT 230 ms 21 72350 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
4835 dBm
! 234083 GHz
Marker 3 [T1]
-46.65 dBm
7 3FEI2 GHz
- . 3
p j P e il r— «
u‘ MM k. o Lo of i
s T T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ ITIMPYEN ey REW 1 MHZ ITIMPYEN ey
VEW kHz 1,99 cBm VEW kHz 5703 0Bm
oy _Ret21 B £t 2008 T 1455 244062 GHz oy _Ret21 B £t 1008 WT135s 21 65063 GHz
Cifeet 11 0B Marker 2 [T1] Cifeet 11 0B
-58.32 dBm
235000 GHz
Marker 3 [T1]
1 5917 dBim
308083 GHz
1 1
- £ - AW A s
s T T T T T s T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Stert 135 GHz 145 GHzi Stop 25 GHz
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction

Chain0O | Chainl

Factor
(dB)

EIRP
Level
(dBm)

2388.2325 PK

70.4

74

-3.6

-35.56 | -33.65

6.63

-24.86

2389.99 AV

52.31

54

-1.69

-53.74 | -51.68

6.63

-42.95

1
2
3

2483.66 PK

71.42

74

-2.58

-36.43 | -31.74

6.63

-23.84

4

2483.6125 AV

54.62

54

*0.62

-50.57 | -50.01

6.63

-40.64

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.
(Please refer APPENDIX A)

Chain (0)

REW1 MHz TUMPYEN ey REW1 MHz TUMPYEN ey
VB 3 MHE 705 d8m VB 300 He 5208
1 cRet 21 cBn att 208 SWT 20 ms 244781 Gr 1 cRet 21 cBn att 208 ST 720ms 2418 Gr
sl 11 38 Warker 2[T1] sl 11 38 Warker 2[T1]
4125 dBm 5371 dEm
1 239000 GHz 239000 GHz
Marker 3{T1] Marker 3{T1]
m‘( 3663 dBm -50.34 dBim
248350 GHz ) 248350 GHz
{ ( Marker 41T1] Marker 41T1]
3333 dBm (4\\ -53.43 dBm
238937 GHz E /4-&\“ 238990 GHz
} k Marker 5[T1] J \ Marker 5[T1]
-31.7808m 5033 d8m
— 248385 GHz E 248352 GHz
L/ Sy, ( l

60 /

. — @ | F

@

) l
i T i T i T i T
Stert 231 GHz 18 MHz! Stop 25CH: NN Start 231 GHz 18 MHzr Stop25CH: NI
REW 1 MHz ITMPYEN oy REW 1 Hz ITMPYEN oy
VBW 3 MHE 70248m VBW300HE 45308
oy Rt 21 B At 2008 ST 20ms 243017 Gtz 1 cRet 21 cBn att 208 ST 720ms 244243 Gtz
Offeet 1105 Marker 2 [T1] Offeet 1105 Marker 2 [T1]
-33.45 dBm -51.70dBm
1 238000 GHz 238000 GHz
Marker 3 [T4] Marker 3 [T4]
m -35.00 tBm 5017 tBm
2 48350 GHz 1 2 48350 GHz
/ \ Marker 41T1] Marker 41T1]
3331 dBm Mm 51 68 dBm
238998 Gtz - - 238998 Gtz
Marker 5 [T1] Marker 5 [T1]
-31.74dBm -49.98 dBm
M — 248366 GHz E } l 248504 Gz

N e — F

Fl A}
T T
[ A D T |

@

T T T T
Start 231 GHz 18 WHz! Stop 2.5 GHr Start 231 GHz 18 WHz! Stop 2.5 GHr
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802.11n_256QAM(BW40) - Channel 9
Conducted spurious emission table

B Emission LRiifi Marain Raw Value (dBm) | Correction| EIRP

No. (I(\q/IHz) y Level (dBuV/m) (dg) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 4903.125PK 54.75 74 -19.25 -50.44 | -49.87 6.63 -40.51

2 4903.125 AV 44.37 54 -9.63 -59.93 | -61.22 6.63 -50.89

3 7356.25 PK 55.02 74 -18.98 -49.58 -50.2 6.63 -40.24

4 7356.25 AV 45.29 54 -8.71 -59.71 | -59.51 6.63 -49.97
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REWY 1 MHZ

REWY 1 MHZ [T1]MP iEW

[TTIMPYIBA . pcer 1 [T1] Marker 1 [T1]
WVEW 3 MHz 016 dBm WVEW 3 MHz 44,80 dBm
oy et 21 dBm Att 208 SWT 250 ms 244375 GHz oy (Fef 21 dBm At 1008 SWT 230 ms 21 56437 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-48.33 dBm
233750 GHz
| Marker 3 [T1]
-4718 dBm
T 40313 GHz
- - 1
3
50| e oo i 0
i i i T.WN‘WM
e T T T T e T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ -B.56 dBm VEW 1 kHZ .57.18 dBm
oy et 21 dBm Att 208 SWT145s 245625 GHz oy (Fef 21 dBm At 1008 SAT135s 21 55925 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-38.78 dBm
235000 B3Hz
Marker 3 [T1]
-58.37 dBm
253350 GHz
1
h h T
- = R e v AV AT e
e T T T T e T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 072 dBm WVEW 3 MHz 4550 dBm
oy et 21 dBm Att 208 SWT 250 ms 245625 GHz oy (Fef 21 dBm At 1008 SWT 230 ms 21 54713 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-43.48 dBm
233125 GHz
1 Marker 3 [T1]
-46.92 dBm
310312 GHz
50 ey W‘WWWWWW
e T T T T e T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ -B.60 dBm VEW 1 kHZ .57.03 dBm
oy et 21 dBm Att 208 SWT145s 245625 GHz oy (Fef 21 dBm At 1008 SAT135s 21 53338 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-58.99 dBm
235000 B3Hz
Marker 3 [T1]
-58.75 dBm
253350 GHz
1
- - T
h ral B T AV N
e T T T T e T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
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Bandedge table

Emission
Level
(dBuV/m)

Raw Value (dBm) | Correction| EIRP
Factor Level
Chain0 | Chainl (dB) (dBm)

Frequency
(MHz)

Limit Margin

e @Buvim) | (dB)

2384.385 PK 60.87 74 -13.13 -43.11 -45.2 6.63 -34.39

1
2 2389.99 AV 48.03 54 -5.97 -56.62 | -57.13 6.63 -47.23
3 2484.135 PK 71.73 74 -2.27 -33.35 | -32.99 6.63 -23.53

4 2500 AV 51.74 54 -2.26 -55.04 | -51.86 6.63 -43.52

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ TIMPYEN et )

VEW 3 MHE 020 dBm VEW 300 Hz -11.96 dBm

oy et 2t dom At 2008 ST 20ms 244713 GHz oy et 2t dom At 2008 SMT 720ms 245749 GHz
Offsel 1 0B Marker 2[T1] Offsel 1 0B Marker 2[T1]

-44.33 dEm -56.55 dEm

239000 GHz 239000 GHz
Marker 3[T1] Marker 3[T1]

1 ~36.42 0Bm 5431 dBm

248350 GHz 248350 GHz

m Marker 4 [T1] Marker 4 [T1]
-4311 dBm 1 -56.51 dBm
238438 GHz - 238966 GHz
Marker 5 [T1] Marker 5 [T1]
-32.71 dBm -54.18 dBm
j M‘ — 248380 GHz E } 248385 GHz

| |
i MM | /‘ l\—
R — @ |- F — @

T T T T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN

REW 1 MHz TIMPYEN et ) REW 1 MHz TIMPYEN et )

VW 3 MHz 049 dBm VW 300 Hz 186 0B

oy (Fef 21 dBm Att 2008 SWT 20 ms 244822 GHz oy et 2t dom At 2008 SMT 720ms 245854 GHz
Offset 11 0B Matker 2[T1] Offset 11 0B Matker 2[T1]

-45.09 dBm 5713 dBm

239000 GHz 239000 GHz
| Marker 3[T1] Marker 3[T1]

~38.08 dBm -54.27 dBm

n 248350 GHz 248350 GHz

Matker 4 [T1] Matker 4 [T1]
4368 dBm 1 5713 dBm
238904 GHz E 238999 GHz

Marker 5[T1] Marker 5[T1]
-3289 dBm 51,86 dBm

/ — 248414 GHz \ 250000 GHz
L

i i <@> i i <@>
e T T T T T e T T T T
Stert 231 GHz 18z Stop25CH  ENENEIEAR Stert 231 GHz 18z Stop 250Hz NN

M|
|1
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5. TEST TYPES AND RESULTS (FOR 5GHz, 5.725~5.850GHz Band)
5.1 CONDUCTED OUTPUT POWER MEASUREMENT

5.1.1 LIMITS OF MAXIMUM OUTPUT POWER MEASUREMENT

For systems using digital modulation in the 5725 —5850 MHz band: 1 Watt
(30dBm)

Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output
power measurement on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths =2 40 MHz for any NANT;
Array Gain =5 log(NANT/NSS) dB or 3 dB, whichever is less for 20-MHz channel widths

with NANT 2 5.
For power measurements on all other devices: Array Gain = 10 log(NANT/NSS)
dB.

5.1.2 INSTRUMENTS

DESCRIPTION & MODEL No. | SERIAL CALIBRATED | CALIBRATED
MANUFACTURER " | NO. DATE UNTIL
Power Meter ML2495A 1014008 Apr. 30, 2014 Apr. 29, 2015
Anritsu
Power Sensor MA2411B 0917122 Apr. 30, 2014 Apr. 29, 2015
Anritsu

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date :Aug. 25, 2014
5.1.3 TEST PROCEDURES

The peak / average power sensor was used on the output port of the EUT. A power
meter was used to read the response of the peak / average power sensor. Record
the peak power level.

5.1.4 DEVIATION FROM TEST STANDARD

No deviation
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5.1.5 TEST SETUP

EUT

Attenuator |

Power Sensor

5.1.6 EUT OPERATING CONDITIONS

Same as ltem 4.1.6

Power Meter
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5.1.7 TEST RESULTS (MODE 1)

FOR PEAK POWER

802.11a

CHANNEL FRE(%EE;\'CY PEA*((mF:/%WER PEA(*E Bpn?;’VER LIMIT (dBm) | PASS/FAIL
149 5745 121.06 20.83 30 PASS
157 5785 108.643 20.36 30 PASS
165 5825 103.039 20.13 30 PASS

802.11n (HT20)

CHANNEL FRE(%EE;\'CY PEA*((mF:/%WER PEA(*E Bpn?;’VER LIMIT (dBm) | PASS/FAIL
149 5745 128.529 21.09 30 PASS
157 5785 122.744 20.89 30 PASS
165 5825 102.802 20.12 30 PASS

802.11n (HT40)

CHANNEL FRE(%EE;\'CY PEA*((mF:/%WER PEA(*E Bpn?;’VER LIMIT (dBm) | PASS/FAIL
151 5755 108.143 20.34 30 PASS
159 5795 116.95 20.68 30 PASS
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802.11ac (VHT20)

FREQUENCY | PEAK POWER | PEAK POWER
CHANNEL (MH2) (mW) (dBm) LIMIT (dBm) | PASS/FAIL
149 5745 135.207 21.31 30 PASS
157 5785 131.522 21.19 30 PASS
165 5825 123.027 20.90 30 PASS
802.11ac (VHT40)
FREQUENCY | PEAK POWER | PEAK POWER
CHANNEL (MHz) (mW) (dBm) LIMIT (dBm) | PASS/FAIL
151 5755 109.396 20.39 30 PASS
159 5795 107.895 20.33 30 PASS
802.11ac (VHT80)
FREQUENCY | PEAK POWER | PEAK POWER
CHANNEL (MHz) (mW) (dBm) LIMIT (dBm) | PASS/FAIL
155 5775 136.144 21.34 30 PASS
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FOR AVERAGE POWER

802.11a
FREQUENCY
CHANNEL (MHz) AVERAGE POWER (mW) AVERAGE POWER (dBm)
149 5745 33.113 15.20
157 5785 30.269 14.81
165 5825 29.174 14.65
802.11n (HT20)
FREQUENCY
CHANNEL (MH2) AVERAGE POWER (mW) AVERAGE POWER (dBm)
149 5745 32.509 15.12
157 5785 31.989 15.05
165 5825 31.046 14.92
802.11n (HT40)
FREQUENCY
CHANNEL (MH2) AVERAGE POWER (mW) AVERAGE POWER (dBm)
151 5755 26.062 14.16
159 5795 25.527 14.07
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802.11ac (VHT20)

FREQUENCY
CHANNEL (MH2) AVERAGE POWER (mW) AVERAGE POWER (dBm)
149 5745 32.509 15.12
157 5785 32.211 15.08
165 5825 30.761 14.88

802.11ac (VHT40)

FREQUENCY
CHANNEL (MHz) AVERAGE POWER (mW) AVERAGE POWER (dBm)
151 5755 25.763 14.11
159 5795 25.882 14.13

802.11ac (VHT80)

FREQUENCY
CHANNEL (MH2) AVERAGE POWER (mW) AVERAGE POWER (dBm)
155 5775 26.977 14.31
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5.1.8 TEST RESULTS (MODE 2)

FOR PEAK POWER

802.11a
CHANNEL PEAK POWER (dBm)
TOTAL POWER|TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) | PASS/FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)

149 5745 20.83 21.00 246.953 23.93 28.23 PASS

157 5785 20.36 20.33 216.538 23.36 28.23 PASS

165 5825 20.13 20.47 214.468 23.31 28.23 PASS

NOTE: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.

802.11n (HT20)
CHANNEL PEAK POWER (dBm)
TOTAL POWER|TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) | PASS/FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)

149 5745 21.09 21.01 254,712 24.06 28.23 PASS

157 5785 20.89 20.59 237.295 23.75 28.23 PASS

165 5825 20.12 20.21 207.756 23.18 28.23 PASS

NOTE: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.

802.11n (HT40)
CHANNEL PEAK POWER (dBm)
TOTAL POWER|TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) | PASS/FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)
151 5755 20.34 20.23 213.582 23.30 28.23 PASS
159 5795 20.68 20.17 220.942 23.44 28.23 PASS

NOTE: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.
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802.11ac (VHT20)

CHANNEL PEAK POWER (dBm)
TOTAL POWER|TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) | PASS/FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)
149 5745 21.31 21.50 276.461 24.42 28.23 PASS
157 5785 21.19 21.39 269.243 24.30 28.23 PASS
165 5825 20.90 21.28 257.303 24.10 28.23 PASS

NOTE: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.

802.11ac (VHT40)

CHANNEL PEAK POWER (dBm)
TOTAL POWER|TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) | PASS/FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)
151 5755 20.39 20.36 218.039 23.39 28.23 PASS
159 5795 20.33 20.54 221.135 23.45 28.23 PASS

NOTE: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.

802.11ac (VHT80)

CHANNEL PEAK POWER (dBm)
TOTAL POWER|TOTAL POWER
CHANNEL |FREQUENCY LIMIT (dBm) | PASS/FAIL
(mWw) (dBm)
(MHz) CHAIN(0) CHAIN(1)
155 5775 21.34 22.04 296.1 24.71 28.23 PASS

NOTE: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dBi , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.
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FOR AVERAGE POWER

802.11a:

AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mW) (dBm)

149 5745 15.20 15.40 67.787 18.31

157 5785 14.81 14.81 60.538 17.82

165 5825 14.65 14.81 59.443 17.74

802.11n (HT20)

AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mW) (dBm)

149 5745 15.12 15.03 64.351 18.09

157 5785 14.95 15.03 63.103 18.00

165 5825 14.92 14.69 60.490 17.82

802.11n (HT40)

AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(?AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mW) (dBm)

151 5755 14.16 14.00 51.181 17.09

159 5795 14.07 13.95 50.358 17.02
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802.11ac (VHT20)

AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mW) (dBm)
149 5745 15.12 15.34 66.707 18.24
157 5785 14.98 15.12 63.986 18.06
165 5825 14.88 15.03 62.603 17.97
802.11ac (VHT40)
AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mW) (dBm)
151 5755 14.11 14.04 51.114 17.09
159 5795 14.13 14.31 52.859 17.23
802.11ac (VHT80)
AVERAGE POWER TOTAL TOTAL
CHANNEL FRE(%AL:E;\'CY (dBm) POWER POWER
CHAIN 0 CHAIN 1 (mW) (dBm)
155 5775 14.51 14.62 57.222 17.58
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5.2 UNWANTED EMISSION MEASUREMENT (RADIATED VERSUS
CONDUCTED)

5.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Radiated emissions which fall in the restricted bands must comply with the
radiated emission limits specified as below table. Other emissions shall be at
least 20dB below the highest level of the desired power:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
NOTE:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition of modulation.
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5.2.2 TEST INSTRUMENTS

For Below 1GHz test:

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
'\A/';E r']EtM' Receiver N9038A MY51210105 | July 21, 2014 | July 20, 2015
Pre-Amplifier ZFL-1000VH2 | Vb 7F1-03 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
SCHWARSBECK VULB 9168 | 9168-360 Feb. 26, 2014 | Feb. 25, 2015
RF Cable NA CHGCAB 001 | Oct. 05, 2013 | Oct. 04, 2014
igesc"um Analyzer FSV40 100964 July 05, 2014 | July 04, 2015
:'\IOST—A”te””a AIH.8018 0000320091110 | Nov. 18, 2013 | Nov. 17, 2014
Pre-Amplifier
Agient 84498 3008A02578 | June 24, 2014 | June 23, 2015
RF104-201
RF Cable NA RF104-203 | Dec. 12, 2013 | Dec. 11, 2014
RF104-204

igﬁgt:m Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS 2 o
Horn_Antenna

N ] .08, 201 .07, 2014
oL ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct

ADT_Radiated

Software V8.7.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~No oA w

The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
The VCCI Site Registration No. is G-137.
The CANADA Site Registration No. is IC 7450H-2.
Tested Date: Aug. 19, 2014

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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For Above 1GHz test:

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY50010156 | Aug. 11, 2014 | Aug. 10, 2015
Pre-Amplifier ZFL-1000VHZ | \\ip 7F1-04 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
SO ARTBECK VULB 9168 | 9168-361 Feb. 27, 2014 | Feb. 26, 2015
RF Cable NA CHHCAB_001 | Oct. 06, 2013 | Oct. 05, 2014
igesctr“m Analyzer FSV40 100964 July 05, 2014 | July 04, 2015
:'\IOST—A”te””a AIH.8018 0000220091110 | Dec. 06, 2013 | Dec. 05, 2014
Pre-Amplifier

; 84498 3008A01923 | Oct. 29, 2013 | Oct. 28, 2014
Agilent

RF104-205
RF Cable NA RF104-207 | Dec. 12, 2013 | Dec. 11, 2014
RF104-202
igﬁgt:m Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS St g
Horn Antenna
_ ] .08, 201 .07, 2014
T ARIBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20
ADT_Radiated

Software V87.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
frequency above 1GHz if tested.

oUW

Tested Date: Aug. 26, 2014

The test was performed in 966 Chamber No. H.
. The FCC Site Registration No. is 797305.
The CANADA Site Registration No. is IC 7450H-3.
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5.2.3 TEST PROCEDURES

Following FCC KDB 558074 D01 DTS Meas. Guidance :

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are
based on antenna-port conducted measurements in conjunction with cabinet
emissions tests are permitted to demonstrate compliance.

The following steps was performed:

a.

Cabinet emissions measurements. Radiated measurement was performed to
ensure that cabinet emissions are below the emission limits. For the
cabinet-emission measurements the antenna was replaced by a termination
matching the nominal impedance of the antenna.

Conducted tests was performed using equipment that matches the nominal
impedance of the antenna assembly used with the EUT

EIRP calculation. A value representative of an upper bound on out-of-band
antenna gain (in dBi) shall be added to the measured antenna-port conducted
emission power to compute EIRP within the specified measurement
bandwidth. (For emissions in the restricted bands, additional calculations are
required to convert EIRP to field strength at the specified distance.) The upper
bound on antenna gain for a device with a single RF output shall be selected
as the maximum in-band gain of the antenna across all operating bands or 2
dBi, whichever is greater

. EIRP adjustments for multiple outputs. (Follow the procedures specified in

FCC KDB Publication 662911)
For all of Radiation emission test

e-1. The EUT was placed on the top of a rotating table 0.8 meters above the
ground at a 3 meters chamber room. The table was rotated 360 degrees
to determine the position of the highest radiation.

e-2. The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

e-3. The height of antenna is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

e-4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters and
the rotatable table was turned from O degrees to 360 degrees to find the
maximum reading.

e-5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

e-6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have 10dB
margin would be re-tested one by one using peak, quasi-peak or average
method as specified and then reported in a data sheet.
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NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and the video bandwidth
is 3MHz for RMS Average (Duty cycle < 98%) for Average detection (AV) at frequency above
1GHz, then the measurement results was added to a correction factor (10 log(1/duty cycle)).

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth
is 10Hz (Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

5. All modes of operation were investigated and the worst-case emissions are reported.

5.2.4 DEVIATION FROM TEST STANDARD

No deviation
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5.2.5 TEST SETUP

For radiated configuration:

<Frequency Range below 1GHz>

Ant. Tower 1 -4m
ariable
EUT& |< 3m -
Support Units : .
\
’J:L‘ Turn Table
-T- »

2oem | emem
1

Ground Plane

Test Receiver

<Frequency Range above 1GHz>

Ant. Tower
1-4m

Variable
EUT& | 3m |
Support Units = =

p— ]
Turn Table

IJ:LI P Absorber
soen] T MMV =

= T

Ground Plane

Test Receiver

I [ —

O O OO
W] 0 0 0 &=y
For conducted configuration:
EUT [ SPECTRUM
10dB ATTENUATION ANALYZER
PAD

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.
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5.2.6 EUT OPERATING CONDITIONS

Same as the 4.2.6
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5.2.7 TEST RESULTS (MODE 2, RADIATED MEASUREMENT)

Radiated versus Conducted Measurement

[_]Conducted measurement X Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or
structure of the equipment with the antenna connector(s) terminated by a specified
load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load
(conducted spurious emissions).
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Radiated test was done with 500hm terminator on antenna port

BELOW 1GHz WORST-CASE DATA

802.11ac (VHT20)

CHANNEL TX Channel 157 SETECTOR _
FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |Below 1GHz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
vo| E | Tleve | umm | warew | RIEEE ) Cete | vacve | racrom
(MHz) @Buv/m) | (@BuV/m) (@8) (m) (Degree) | (dBuv) (dB/m)
1 54.12 25.3 QP 40.0 14,7 2.00 H 03 38.85 113.55
> | 166.00 35.1QP 43.5 8.4 2.00 H 118 48.62 [13.50
3 | 23325 38.1QP 46.0 7.9 1.00 H 11 53.58 15.46
4 | 42838 33.2QP 46.0 128 2.00 H 66 41.99 8.75
5 | 666.45 314 QP 46.0 "14.6 1.00 H 42 35.39 3.99
6 | 77072 33.3QP 46.0 12,7 2.00 H 107 34.95 1163
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 49.42 22.9 QP 40.0 17.1 1.00V 32 36.42 13.52
> | 16657 24.7 QP 43.5 [18.8 2.00 V 202 38.20 13.52
3 | 3175 26.3 QP 46.0 19.7 1.50 V 181 38.28 “11.98
4 | 42832 26.6 QP 46.0 [19.4 2.00 V 133 35.35 8.75
5 | 663.86 32.3QP 46.0 [13.7 1.50 V 130 36.37 4.03
6 | 906.64 40.3 QP 46.0 5.7 1.50 v 116 40.05 0.23
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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ABOVE 1GHz DATA

802.11a
CHANNEL TX Channel 149 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
RS
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
11490.00 | 53.0PK 74.0 21.0 1.68 H 51 5.91 47.09
1149000 | 40.2AV 54.0 [13.8 1.68 H 51 6.89 47.09
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 11490.00 54.4 PK 74.0 -19.6 1.09V 209 7.31 47.09
2 11490.00 41.8 AV 54.0 -12.2 1.09V 209 -5.29 47.09
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | A Jeorecon
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
11570.00 53.0 PK 74.0 -21.0 1.71H 42 5.93 47.07
11570.00 40.4 AV 54.0 -13.6 1.71H 42 -6.67 47.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | e
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 11570.00 54.6 PK 74.0 -19.4 1.02V 209 43.92 10.68
2 | 11570.00 41.7 AV 54.0 -12.3 1.02V 209 31.02 10.68
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | A Jeorecon
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
11650.00 53.1 PK 74.0 -20.9 1.71H 38 42,51 10.59
11650.00 40.5 AV 54.0 -13.5 1.71H 38 29.91 10.59
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | e
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 11650.00 54.6 PK 74.0 -19.4 112V 215 44.01 10.59
2 | 11650.00 41.7 AV 54.0 -12.3 112V 215 31.11 10.59
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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802.11ac (VHT20)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
11490.00 53.4 PK 74.0 -20.6 1.72H 12 42.75 10.65
11490.00 40.5 AV 54.0 -13.5 1.72H 12 29.85 10.65

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 11490.00 54.7 PK 74.0 -19.3 1.15V 181 44.05 10.65
2 11490.00 41.7 AV 54.0 -12.3 1.15V 181 31.05 10.65
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | A Jeorecon
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
11570.00 53.6 PK 74.0 -20.4 1.76 H 24 42.92 10.68
11570.00 40.8 AV 54.0 -13.2 1.76 H 24 30.12 10.68
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | e
MHZ) 1 aBuvm) | @BUVM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 11570.00 54.5 PK 74.0 -19.5 1.15V 217 43.82 10.68
2 | 11570.00 41.5 AV 54.0 -12.5 115V 217 30.82 10.68
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | A Jeorecon
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
11650.00 52.9 PK 74.0 -21.1 1.75H 52 42.31 10.59
11650.00 40.0 AV 54.0 -14.0 1.75H 52 29.41 10.59
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | e
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 11650.00 54.9 PK 74.0 -19.1 1.04 V 198 44.31 10.59
2 | 11650.00 42.0 AV 54.0 -12.0 1.04V 198 31.41 10.59
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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802.11ac (VHT40)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
11510.00 51.9 PK 74.0 -22.1 1.50H 28 41.24 10.66
11510.00 | 39.9AV 54.0 [14.1 1.50 H 28 29.24 10.66

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1151000 | 53.2PK 74.0 -20.8 1.01V 206 42.54 10.66
> | 1151000 | 40.8AV 54.0 13.2 101V 206 30.14 10.66
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 159 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | A Jeorecon
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
11590.00 53.0 PK 74.0 -21.0 1.56 H 28 42.31 10.69
11590.00 40.7 AV 54.0 -13.3 1.56 H 28 30.01 10.69
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o FE0 | SN | wanow | TS| TeLE | e
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 11590.00 53.3 PK 74.0 -20.7 1.02V 233 42.61 10.69
2 | 11590.00 40.8 AV 54.0 -13.2 1.02V 233 30.11 10.69
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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802.11ac (VHT80)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
11550.00 | 51.0PK 74.0 23.0 1.55 H 55 40.33 10.67
11550.00 | 39.2 AV 54.0 [14.8 1.55H 55 28.53 10.67

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R RS
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1155000 | 53.9PK 74.0 20.1 1.04V 108 43.23 10.67
2 11550.00 41.1 AV 54.0 -12.9 1.04V 198 30.43 10.67
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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5.2.8 TEST RESULTS (MODE 1, CONDUCTED MEASUREMENT)

Radiated versus Conducted Measurement

Xl Conducted measurement [|Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or
structure of the equipment with the antenna connector(s) terminated by a specified
load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load
(conducted spurious emissions).

Conducted Measurement Factor

a. The antenna gain will be used. (antenna gain = 4.76dBi)

b. For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.

c. For the band edge the gain for the specific band may have been used.

d. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:

For f = 30 — 1000 MHz, add 4.7 dB.

Note: The conducted emission test was considered some factor to compute test
result.
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ABOVE 1GHz DATA

802.11a - Channel 149
Conducted spurious emission table

No.| Frequency | SIS | uimit | wargin - Raw value | SRS (g
(dBuV/m) (dB) (dBm)
1 3831.25 PK 51.29 74 -22.71 -48.73 4.76 -43.97
2 | 3828.125 AV 30.29 54 -23.71 -69.73 4.76 -64.97
3 7662.5 PK 51.2 74 -22.8 -48.82 4.76 -44.06
4 | 7659.375 AV 30.68 54 -23.32 -69.34 4.76 -64.58
5 |11490.625 PK 54.28 74 -19.72 -45.74 4.76 -40.98
6 | 11490.625 AV 39.16 54 -14.84 -60.86 4.76 -56.1
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VBW 300 kHz .654.74 cBm VEW 3 MHz 10.07 ¢Bm
152 Fef16208m At 048 SWT 165 ms 5425 MHz 15 Fer215Em At 2008 SWT 250 ms 574375 GHz.
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.33 dBm 1 -45.94 dBm
12482 MHz 318062 GHz
Marker 3 [T1] Marker 3 [T1]
-64.02 dBm -4574 dBm
£34.93 MHz 11 49062 GHz
Marker 4 [T1]
N -64 63 dBm
981.09 MHz. B
" Phare s b oing re g LI ol
E - et b i) Lol
r 1 3 1
B8 T T T T T 785 T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz. Start 1 GHz 125 GHzt Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4392 dBm VEW 3 MHZ -43.43dBm
15 Fer215Em At 1048 SWT 230ms 21 57938 GHz 15 Fer215Em At 048 SWT 300ms 3971875 GHz
Offset 11560 Offset 11560
4 1 4 1
= _MVMW“‘W&MM .
785 T T T T T 785 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz Start 25 5Hz 156Hz Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 0.43 dBm VEW 1 kHz .56.04 dBm
115 RET115 B att 1008 SWT 1455 579858 GHz 11 5 Fet 1.5 dBm At 1008 SWT1355 21 54775 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -65.66 dBm
567500 GHz
Marker 3 [T1]
-60.86 dBm
p 11 48082 GHz p
3
- fan W A -
B85 T T T T T B85 T T T T
Start 1 GHz 125 GHz Stop 135 GHz Start 135 GHz 145 GHzt Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.74 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3970750 GHz
Offset 11560
. .
B85 T T T T T
Start 25 GHz 156H Stop 40 GHz
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802.11a- Channel 157
Conducted spurious emission table

Emission . . Correction EIRP
Frequency Limit Margin Raw Value
No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 | 3865.625 PK 50.25 74 -23.75 -49.77 4.76 -45.01
2 3856.25 AV 31.62 54 -22.38 -68.4 4,76 -63.64
3 | 7715.625 PK 51.79 74 -22.21 -48.23 4.76 -43.47
4 7712.5 AV 31.08 54 -22.92 -68.94 4.76 -64.18
5 111565.625 PK 52.47 74 -21.53 -47.55 4.76 -42.79
6 | 11571.875 AV 38.26 54 -15.74 -61.76 4.76 -57
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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T T
Start 25 SH 15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _54.76 dBm VEW 3 MHz 9.6 0Bm
152 FET16.20Bm Att 048 SWT 165 ms 8020 MHz o1 5 RET2150Bm Att 2008 SWT 250 ms 578750 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-54.43 dBm 1 -46.28 dBm
103.96 MHz 3.25000 GHz
Marker 3 [T1] Marker 3 [T1]
-63.54 dBm -45.79 dBm
BO8.61 MHz 736562 GHz
Marker 4 [T1]
- -54.50 dBm
963.14 MHz -
" o L. ¥ ey " F i Lot - k1 i
r 1 3 N N bl L iy Vs
838 T T T T T -85 T T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 4273 cBm VEW 3 MHz -43.40 cBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 62475 GHz o1 5 RET2150Bm At 0dB SWT 300 ms 3371875 GHz
Offset 11.5d8 Offset 11.5d8
A L A 1
N ' WWVWW ST
- -E0 -
-85 T T T T T -85 T T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 0.09 dBm WVEW T kHZ .55.88 dBm
115 et 115 B At 1048 SAT145s 575125 GHz. 115 et 115 B At 1048 SWT135s 21 54200 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
1 -58.15 dBm
3.09375 GHz
Marker 3 [T1]
-61.76 dBm
p 11 57188 GHz p
3
y y ,Aj\ Pttt
E .| L E
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.91 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3970000 GHz
Offset 11.5d8
. ‘
-885 T T
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802.11a- Channel 165
Conducted spurious emission table

Emission . . Correction EIRP
Frequency Limit Margin Raw Value

No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level

(dBuV/m) (dB) (dBm)

1 3881.25 PK 50.49 74 -23.51 -49.53 4.76 -44.77

2 3881.25 AV 33.93 54 -20.07 -66.09 4,76 -61.33

3 | 11653.125 PK 52.4 74 -21.6 -47.62 4.76 -42.86

4 11650 AV 37.39 54 -16.61 -62.63 4,76 -57.87
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF140313E05C 149 of 202 Report Format Version 5.2.1
Reference No.: 140807E08, 140808E02




T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ _54.34 0Bm VEW 3 MHZ 9.03dBm
152 FEf16.208m At 0B ST 165 ms 59,58 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 582188 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-53.96 dBm 1 -46.31 dBm
98.63 MHz 311250 GHz
Marker 3 [T1] Marker 3 [T1]
-63.93 dBm -45.71 dBm
331.67 MHz £.82500 GHz
Marker 4 [T1]
- -£3.97 dBm
97114 MHz -
- ik . i ot Wy b
F 12 3 N ik
838 T T T T T -85 T T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4286 dBm VEW 3 MHZ 4331 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 21 58512 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3977875 GHz
Offset 11.5d8 Offset 11.5d8
4 L 4 !
-85 T T T T T -85 T T T T T
Start 135 GHz 115 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 025 dBm WVEW T kHZ .56.01 dBm
115 et 115 B At 1048 SWT 1455 582500 GHz 115 RET115 B att 1008 SWT135s 21 62762 0Hz.
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
1 -56.08 dBm
388125 GHz
Marker 3 [T1]
-62.63 dBm
p 11 65000 GHz p
3 P
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzt Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.85 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3972250 GHz
Offset 11.5d8
, ‘
-885 T T
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802.11ac(VHT20) - Channel 149
Conducted spurious emission table

Emission . . Correction EIRP
Frequency Limit Margin Raw Value

No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level

(dBuV/m) (dB) (dBm)

1 3837.5 PK 50.97 74 -23.03 -49.05 4.76 -44.29

2 | 3828.125 AV 30.37 54 -23.63 -69.65 4,76 -64.89

3 7656.25 PK 51.52 74 -22.48 -48.5 4.76 -43.74

4 | 7659.375 AV 30.84 54 -23.16 -69.18 4.76 -64.42

5 | 11493.75 PK 52.96 74 -21.04 -47.06 4.76 -42.3

6 | 11490.625 AV 39.3 54 -14.7 -60.72 4,76 -55.96
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5425 dBm VEW 3 MHE 972dBm
152 FET16.20Bm Att 048 SWT 165 ms 62,43 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 574688 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.15 dBm 1 -45.26 dBm
155.37 MHz 350000 GHz
Marker 3 [T1] Marker 3 [T1]
-64.09 dBm -45.84 dBm
T47.56 MHz T A1E7S GHz
Marker 4 [T1]
- 6510 dBm
974.29 MHz -
" “ﬁ...zuuu o bt i bl
" WESTRMLRY . .
y 1 2 3 4 ol A
838 T T T T T -85 T T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4371 dBm VEW 3 MHZ -42.94 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 71963 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3973000 GHz
Offset 11560 Offset 11560
4 1 4 !
) J.LAWJ.U'.#..‘,&.NWMA “““-%”W ROTEINE it ; I Y A
i N oo o AT CRT II SRT
-85 T T T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .0.40 ¢Bm WVEW T kHZ .55.69 dBm
115 FEf115dBm At 1008 SAT145s 574082 GHz 115 FEf115dBm At 1008 SAT135s 21 55925 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -55.07 dBm
567500 GHz
Marker 3 [T1]
-60.72 dBm
p 11 49062 GHz p
’ A
- e WY A -
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.87 dBm
s Ref 11.5 dBm At 0aB SWT1T s 3969625 GHz
Offset 11560
) ‘
-885
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802.11ac(VHT20)- Channel 157
Conducted spurious emission table

Emission . . Correction EIRP
Frequency Limit Margin Raw Value

No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level

(dBuV/m) (dB) (dBm)

1 | 3846.875 PK 51.07 74 -22.93 -48.95 4.76 -44.19

2 3856.25 AV 31.96 54 -22.04 -68.06 4,76 -63.3

3 | 7715.625 PK 51.73 74 -22.27 -48.29 4.76 -43.53

4 7712.5 AV 31.27 54 -22.73 -68.75 4,76 -63.99

5 | 11571.875 PK 52.52 74 -21.48 -47.5 4.76 -42.74

6 | 11568.75 AV 37.64 54 -16.36 -62.38 4,76 -57.62
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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T
Start 25 SH

T T
15 6GHz! Stop 40 GHr.

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5430 dBm VEW 3 MHZ 928 dBm
152 FET16.20Bm Att 048 SWT 165 ms 3000 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 576437 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.52 dBm 1 -45.31 dBm
164.83 MHz 301875 GHz
Marker 3 [T1] Marker 3 [T1]
-64.10 dBm -4577 dBm
&85.08 MHz 973125 GHz
Marker 4 [T1]
N 6516 dBm
99224 MHz B
— ) ) e e N
. 3 " i
B8 T T T T T 785 T T T T
Start 30 MHZ a7 WHz! Stop 1 GHz. Start 1 GHz 125 GHz! Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz -44.15 dBm VEW 3 MHz 4174 cBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 71963 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3973750 GHz
Offset 11560 Offset 11560
N 1
,SD.WMMM y
- -60
785 T T T T T 785 T T T T T
Start 135 GHz 115 GHz/ Stop 25 GHz Start 25 GHz 1.5 GHz/ Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 047 dBm VEW 1 kHZ -55.95 dBm
115 FEf115dBm At 1008 SAT145s 575125 GHz. 115 et 115 B At 1048 SWT135s 21 4487 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -67.95 dBm
309375 GHz
Marker 3 [T1]
-62.38 dBm
~ 11 56875 GHz ~
¢ PV
E ] " E
B85 T T T T T B85 T T T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 115 GHz! Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 5477 dBm
s Ref11.5dBm At 0aB SWT1T s 3969250 GHz
Offset 11560
) .
885 T T
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802.11ac(VHT20)- Channel 165
Conducted spurious emission table

Emission . . Correction EIRP
Frequency Limit Margin Raw Value

No. Level Factor Level

(MHz) (dBuV/m) (dBuV/m) (dB) (dBm) (dB) (dBm)

1 3881.25 PK 50.06 74 -23.94 -49.96 4.76 -45.2

2 3881.25 AV 33.86 54 -20.14 -66.16 4.76 -61.4

3 111653.125 PK 53.02 74 -20.98 -47 4.76 -42.24

4 11650 AV 37.13 54 -16.87 -62.89 4,76 -58.13
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ 5424 dBm VEW 3 MHz 916 0Bm
152 FET16.20Bm At 048 SWT 165 ms 53.04 MHz o1 5 RET2150Bm Att 2008 SWT 250ms 582188 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-54.24 dBm 1 -45.56 dBm
154.40 MHz 32487 GHz
Marker 3 [T1] Marker 3 [T1]
-64.54 dBm -46.41 dBm
H56.44 MHz 7.05938 GHz
Marker 4 [T1]
- -54.47 dBm
999.27 MHz -
" | Ty & | g
e : TR
: -
838 T T T T -85 T T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4291 dBm VEW 3 MHZ -42.96 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 2445950 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3972625 GHz
Offset 11.5d8 Offset 11.5d8
4 1 4 1
50+ y P ™ F 'y o
- -E0 -
-85 T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 051 dBm WVEW T kHZ .55.95 dBm
115 FEf115dBm At 1008 SAT145s 582813 GHz 115 FEf115dBm At 1008 SAT135s 21 53625 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
1 5616 dBm
388125 GHz
Marker 3 [T1]
-62.89 dBm
p 11 65000 GHz p
3 N
- [ OV [ -
885 T T T T 885 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.92 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3970375 GHz
Offset 11.5d8
. ‘
885 T T T T T
Start 25 GHZ 15 GHz/ Stop 40 GHz
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802.11ac(VHT40) - Channel 151
Conducted spurious emission table

Emission . . Correction EIRP
Frequency Limit Margin Raw Value

No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level

(dBuV/m) (dB) (dBm)

1 3843.75 PK 50.45 74 -23.55 -49.57 4.76 -44.81

2 | 3834.375 AV 30.7 54 -23.3 -69.32 4,76 -64.56

3 | 7671.875 PK 50.86 74 -23.14 -49.16 4.76 -44.4

4 7675 AV 30.54 54 -23.46 -69.48 4.76 -64.72

5 111509.375 PK 50.98 74 -23.02 -49.04 4.76 -44.28

6 11512.5 AV 35.04 54 -18.96 -64.98 4,76 -60.22
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _54.97 dBm VEW 3 MHz 5330Bm
152 FET16.20Bm Att 048 SWT 165 ms 2248 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 576250 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-63.72dBm -44.21 dBm
122.64 MHz Il 567500 GHz
Marker 3 [T1] Marker 3 [T1]
-63.43 dBm -46.27 dBm
318.57 MHz 740000 GHz
Marker 4 [T1]
- -54.07 dBm
982.30 MHz -
Il e ] L b Ll L
. ] . PRI o e
838 T T T T -85 T T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4357 dBm VEW 3 MHZ 4314 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 62475 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 39749875 GHz
Offset 11560 Offset 11560
4 1 4 1
,SD_WWWMMM ; PV,
_ _WWW W A WY
-85 T T T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .333¢Bm WVEW T kHZ .55.68 dBm
115 FEf115dBm At 1008 SAT145s 575000 GHz 115 et 115 B At 1048 SWT135s 21 5392 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-55.58 dBm
1 567500 GHz
Marker 3 [T1]
-64.98 dBm
p 11 51250 GHz p
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.79 dBm
s Ref11.5dBm At 0aB SWT1T s 3969625 GHz
Offset 11560
) ‘
885 T T T T T
Start 25 GHz 15 GHz/ Stop 40 GHz
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802.11ac(VHT40)- Channel 159
Conducted spurious emission table

Emission . . Correction EIRP
Frequency Limit Margin Raw Value

No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level

(dBuV/m) (dB) (dBm)

1 3868.75 PK 50.78 74 -23.22 -49.24 4.76 -44.48

2 3862.5 AV 32.6 54 -21.4 -67.42 4.76 -62.66

3 | 7721.875 PK 52.31 74 -21.69 -47.71 4.76 -42.95

4 | 7728.125 AV 30.96 54 -23.04 -69.06 4,76 -64.3

5 111590.625 PK 50.03 74 -23.97 -49.99 4.76 -45.23

6 | 11590.625 AV 33.46 54 -20.54 -66.56 4,76 -61.8
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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RBWY 100 kHz. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5446 dBm VEW 3 MHZ 551 dBm
152 FEf16.208m At 0B SWT 165 ms 7389 Mz 15 Fer215Em At 2008 SWT 250 ms 579688 GHz.
Offeet 16.2 68 Marker 2 [T1] Cifeel 11500 Marker 2 [T1]
6463 dBm 447 dBm
166.53 MHz. Il 3089083 B3Hz.
Marker 3 [T1] Marker 3 [T1]
-63.02 dBm -46.08 dBm
B38.74 MHz T 42188 GHz
Matker 4 [T1]
- -64.63 dBm
992,97 MHz. -
— [ J.J
50 WA
. 1 £ 4
38 T T T T T 788 T T T T T
Start 30 MHz a7 Wizt Stop 1 GHz Stert 1 GHz 125 GHz/ Stop 135 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz -41.58 cBm VEW 3 MHz -42.44 tBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 21 66787 GHz 15 Fer215Em At 0dB SWT 300 ms 3972625 GHz
Cifeel 11500 Cifeel 11500
1 1
o 7 WWW AP A ra"a
788 T T T T T 788 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 Gz 15 6Hz/ Stop 40 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 381 dBm VEW 1 kHZ -55.96 dBm
115 RET115 B £t 1008 T 1455 ssomnarz |y g REt11SdEm at 1008 SAT1385 21 62762 GHz
Cifeel 11500 Marker 2 [T1] Cifeel 11500
-66.34 dBm
1 567500 BHz
htarker 3 [T1]
-63.72dBm
~ 580000 GHz E
p J E t
E ] ‘} t i E
€8s T T T T T €8s T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 5485 dBm
s Ref 11.5 dBm Aft 0dB SWT1T s 3974125 GHz
Cifeel 11500
p 1
885 T T

T T
Start 25 SH 15GHz!

T
Stop 40 GHz
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802.11ac(VHT80)- Channel 155
Conducted spurious emission table

Emission . . Correction EIRP
Frequency Limit Margin Raw Value

No. (MH2) Level (dBuV/m) (dB) (dBm) Factor Level

(dBuV/m) (dB) (dBm)

1 | 3859.375 PK 51.42 74 -22.58 -48.6 4.76 -43.84

2 3850 AV 31.34 54 -22.66 -68.68 4,76 -63.92

3 | 7690.625 PK 52.5 74 -21.5 -47.52 4.76 -42.76

4 7700 AV 30.88 54 -23.12 -69.14 4,76 -64.38

5 111546.875 PK 50.79 74 -23.21 -49.23 4.76 -44.47

6 11550 AV 32.27 54 -21.73 -67.75 4.76 -62.99
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 54.40 4Bn VEW 3 MHz 256 4Bm
150 RE11B20BM 4t 0B SWT 165 ms 4362 MHz o1 5 RE1ZL5 B att 2008 SWT 250 ms 574688 GHz
Offset 18268 Warker 2[T1] AT S Warkr 2 [T1]
5354 dom 2312 d8m
11584 MHz 567500 GHz
Marker 3 [T1] T Marker 3 [T1]
-63.80 dBm -35.83 dBm
62291 MHz 590313 GHz
Marker 4 [T1]
N 5477 dBm
97526 MHz B
[ ... e ”j\\ e o o e
E bl ds bl
r 1 2 3 4 Ll
B8 T T T T T 785 T T T T T
Start 30 hiHz o7 s Stop 1 Gz St 1 6tz 125 6Hz Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4371 dBm VEW 3 MHZ -42.81 dBm
o1 5 RE1ZL5 B att 1008 SWT 230 ms 21 71675 GHz o1 5 RE1ZL5 B 4t 0B SWT 300 ms 3970000 GHz
AT 5 AT 5
\ 1 \ L
e b e i Ll _u.m ORI s N N " W
S0 it p R ) WWV'
- -60
785 T T T T T 785 T T T T T
Stat 135 Gtz 115 aHzt Stop 25 0Hz Start 25 Gz 156tz Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -8.38 dBm VEW 1 kHz .55.95 dBm
11 5 REr115 0B At 1008 SWT145s s7ms0cHz | g5 Re11508N At 1008 SwT135s 21 ear7s or
AT 5 Marker 2 [T1) AT 5
4225 dom
567500 GHz
I Marker 3 [T1]
-47.21 dBm
p 5350000 GHz p
7 ’ ] 7 ;
E Ptaral A/ \ o, A E
B85 T T T T T B85 T T T T
St 1 6tz 125 6Hz Stop13.5 0Hz Stat 135 Gtz 115 aHzt Stop 25 0Hz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.80 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3971500 GHz
AT 5
r )
885 T T
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5.2.9 TEST RESULTS (MODE 2, CONDUCTED MEASUREMENT)

Radiated versus Conducted Measurement

Xl Conducted measurement [|Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or
structure of the equipment with the antenna connector(s) terminated by a specified
load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load
(conducted spurious emissions).

Conducted Measurement Factor

a. The composite gain will be used when signal support the correlated signal.
(Composite gain = 4.76dBi + 10log(2) = 7.77dBi)

b. For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.

c. For the band edge the gain for the specific band may have been used.

d. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:

For f = 30 — 1000 MHz, add 4.7 dB.

Note: The conducted emission test was considered some factor to compute test
result.
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BELOW 1GHz WORST-CASE DATA

802.11ac(VHT20) — Channel 157
Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) |Correction| EIRP

No. (MH2) Level @Buvim) | (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 66.6175 2551 40 -14.49 | -80.67 -80.4 7.77 -69.75

2 175.985 26.35 43.5 -17.15 | -80.59 -78.94 7.77 -68.91

3 223.515 25.76 46 -20.24 | -81.33 -79.43 7.77 -69.5

4 501.6625 25.48 46 -20.52 | -79.47 -82.01 7.77 -69.78

5 706.8175 25.41 46 -20.59 -81.4 -79.98 7.77 -69.85

6 893.5425 25.84 46 -20.16 | -80.35 -80.06 7.77 -69.42
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0) Chain (1)

RBWY 100 kHz. [T1] MP YIEW Marker 1 [T1] RBWY 100 kHz. [T1] MP YIEW Marker 1 [T1]

VEW 300 kHr .80.08 dBm VEW 300 kHr 7963 dBm

12 REf1B2dBm At 0B SWT 165 ms 5473 MMz 152 FET16.20Bm Att 048 SWT 165 ms 46.43 MHz
Offset 16.2 dB Marker 2 [T1] Offset 16.2 dB Marker 2 [T1]

-78.30 dBm -78.94 dBm

109.54 MHz. 175.99 MHz.
Marker 3 [T1] Marker 3 [T1]

-79.18 dBm -78.99 dBm

#2031 MHz 946.41 MHz
Matker 4 [T1] Matker 4 [T1]

-7TAET dBm - -80.32 dBm

98278 MHz 97914 MHz

[ A D T | [ A D T |
Report No.: RF140313E05C 164 of 202 Report Format Version 5.2.1

Reference No.: 140807E08, 140808E02




ABOVE 1GHz DATA
802.11a - Channel 149

Conducted spurious emission table

Emission . . Raw Value (dBm) |Correction|] EIRP
N Frequency Limit Margin

0. (MH2) Level (dBuV/m) (dB) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3837.5 PK 57.69 74 -16.31 -47.18 -49.97 7.77 -37.57
2 | 3828.125 AV 43.64 54 -10.36 -63.12 -61.78 7.77 -51.62
3 | 7659.375 PK 58.73 74 -15.27 -47.81 -46.86 7.77 -36.53
4 | 7653.125 AV 37.35 54 -16.65 -68.53 -68.86 7.77 -57.91
5 ]11490.625 PK| 61.62 74 -12.38 -43.64 -45.37 7.77 -33.64
6 | 11490.625 AV | 42.27 54 -11.73 -64.46 -63.18 7.77 -52.99

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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Chain (0)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VBW 300 kHz .654.74 cBm VEW 3 MHz 10.07 ¢Bm
152 Fef16208m At 048 SWT 165 ms 5425 MHz 15 Fer215Em At 2008 SWT 250 ms 574375 GHz.
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.33 dBm 1 -45.94 dBm
12482 MHz 318062 GHz
Marker 3 [T1] Marker 3 [T1]
-64.02 dBm -4574 dBm
£34.93 MHz 11 49062 GHz
Marker 4 [T1]
N -64 63 dBm
981.09 MHz. B
" Phare s b oing re g LI ol
E - et by st byt
r 1 3 1
B8 T T T T T 785 T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz. Start 1 GHz 125 GHzt Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4392 dBm VEW 3 MHZ -43.43dBm
15 Fer215Em At 1048 SWT 230ms 21 57938 GHz 15 Fer215Em At 048 SWT 300ms 3971875 GHz
Offset 11560 Offset 11560
4 1 4 1
= _MVMW“‘W&MM .
785 T T T T T 785 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz Start 25 5Hz 156Hz Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 0.43 dBm VEW 1 kHz .56.04 dBm
115 RET115 B att 1008 SWT 1455 579858 GHz 11 5 Fet 1.5 dBm At 1008 SWT1355 21 54775 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -65.66 dBm
567500 GHz
Marker 3 [T1]
-60.86 dBm
p 11 48082 GHz p
3
- fan W A -
B85 T T T T T B85 T T T T
Start 1 GHz 125 GHz Stop 135 GHz Start 135 GHz 145 GHzt Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.74 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3970750 GHz
Offset 11560
. .
B85 T T T T T
Start 25 GHz 156H Stop 40 GHz
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Chain (1)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW 300 kHz .64.13 dBm WVEW 3 MHE 1057 ¢Bm
152 FEf16.208m At 0dB ST 165 ms 71 22 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 574062 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-54.59 dBm 1 -46.31 dBm
159.98 MHz 567500 GHz
Marker 3 [T1] Marker 3 [T1]
-64.04 cBm -46.07 dBm
910.03 MHz 7 34687 GHz
Marker 4 [T1]
- 6512 dBm
963.87 MHz -
. 1 3y
838 T T T T -85 T T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHzt Stop 135 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4213 dBm VEW 3 MHZ -42.56 dBm
o1 5 FEf 21 5dBm Att 1008 SWT 230ms 21 56150 GHz. o1 5 FEf 21 5dBm At 0B SWT 300ms 3874125 GHz
Offset 11.5d8 Offset 11.5d8
1 1
N 7 wMMWNW LrATTAT AT
-85 T T T T -85 T T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 156H Stop 40 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 057 dBm WVEW T kHZ .55.90 dBm
115 et 115 B At 1048 SAT145s 574375 GHz. 115 et 115 B At 1048 SWT135s 21 BATTS GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
1 -53.89 dBm
567500 GHz
Marker 3 [T1]
-62.44 dBm
p 11 49575 GHz p
y % ’ y AA.
] : - G Paae
885 T T T T 885 T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.68 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3969250 GHz
Offset 11.5d8
, ‘
885 T T T T T
Start 25 GHz 156Hz! Stop 40 GHz
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802.11a- Channel 157
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction|] EIRP

No. (MH2) Level @Buvim) | (dB) ' ' Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 3859.375 PK 56.58 74 -17.42 -49.94 -49.02 7.77 -38.68

2 3856.25 AV 42.25 54 -11.75 -68.4 -61.61 7.77 -53.01

3 | 7721.875 PK 57.52 74 -16.48 -49.12 -48 7.77 -37.74

4 7712.5 AV 36.83 54 -17.17 -68.94 -69.49 7.77 -58.43

5 | 11565.625 PK| 57.55 74 -16.45 -47.55 -49.69 7.77 -37.71

6 | 11571.875 AV 42.8 54 -11.2 -61.76 -65.5 7.77 -52.46
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

Offeet 115600

M

885

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _54.76 dBm VEW 3 MHz 9.6 0Bm
152 FET16.20Bm Att 048 SWT 165 ms 8020 MHz o1 5 RET2150Bm Att 2008 SWT 250 ms 578750 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-54.43 dBm 1 -46.28 dBm
103.96 MHz 3.25000 GHz
Marker 3 [T1] Marker 3 [T1]
-63.54 dBm -45.79 dBm
BO8.61 MHz 736562 GHz
Marker 4 [T1]
- -54.50 dBm
963.14 MHz -
" o L. ¥ ey " F i Lot - k1 i
r 1 3 N N bl L iy Vs
838 T T T T T -85 T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4273 dBm VEW 3 MHZ -43.40dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 62475 GHz o1 5 RET2150Bm At 0dB SWT 300 ms 3371875 GHz
Offset 11.5d8 Offset 11.5d8
A L A 1
N ' WWVWW ST
- -E0 -
-85 T T T T T -85 T T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 0.09 dBm WVEW T kHZ .55.88 dBm
115 et 115 B At 1048 SAT145s 575125 GHz. 115 et 115 B At 1048 SWT135s 21 54200 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
1 -58.15 dBm
3.09375 GHz
Marker 3 [T1]
-61.76 dBm
p 11 57188 GHz p
3
y y ,Aj\ Pttt
E .| L E
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.91 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3970000 GHz
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Chain (1)

Offeet 115600

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5427 dBm VEW 3 MHZ 963 dBm
152 FEf16.208m At 0dB ST 165 ms 66,62 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 578437 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-54.27 dBm 1 -46.33 dBm
91.59 MHz 3.09375 GHz
Marker 3 [T1] Marker 3 [T1]
-63.16 dBm -46.36 dBm
T46.59 MHz 704063 GHz
Marker 4 [T1]
- -£4.83 dBm
9584.24 MHz -
P el ey Lo L -
3 b o w e L Aot
K 1 4
838 T T T T T -85 T T T T
Start 30 MHZ 7 MHz! Stop 1 GHZ Start 1 GHz 125 GHz! Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHE .43.82 dBm WVEW 3 MHE 4327 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 21 52413 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3972625 GHz

Offeet 115600

T T
Start 25 SH 15GHz!

T
Stop 40 GHz

785 T T T T T 785 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -1.02 dBm VEW 1 kHz .55.75 dBm
115 FEf115dBm At 1008 SAT145s 575125 GHz. 115 et 115 B At 1048 SWT135s 21 53338 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 6161 dBm
385625 GHz
Marker 3 [T1]
-65.50 dBm
p 11 57188 GHz p
2
. L
- fan P ] -
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.68 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3969250 GHz
Offset 11560
. .
885 T T
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802.11a- Channel 165
Conducted spurious emission table

Emission . . Raw Value (dBm) |Correction|] EIRP
N Frequency Limit Margin
0. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 3884.375 PK 57.22 74 -16.78 -49.95 -47.93 7.77 -38.04
2 3881.25 AV 445 54 -9.5 -66.09 -59.37 7.77 -50.76
3 | 11653.125 PK| 57.32 74 -16.68 -47.62 -50.21 7.77 -37.94
4 |11653.125AV| 41.76 54 -12.24 -62.63 -66.97 7.77 -53.5
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ _54.34 0Bm VEW 3 MHZ 9.03dBm
152 FEf16.208m At 0B ST 165 ms 59,58 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 582188 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-53.96 dBm 1 -46.31 dBm
98.63 MHz 311250 GHz
Marker 3 [T1] Marker 3 [T1]
-63.93 dBm -45.71 dBm
331.67 MHz £.82500 GHz
Marker 4 [T1]
- -£3.97 dBm
97114 MHz -
- ik . i ot Wy b
F 12 3 N ik
838 T T T T T -85 T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4286 dBm VEW 3 MHZ 4331 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 21 58512 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3977875 GHz
Offset 11.5d8 Offset 11.5d8
4 L 4 !
-85 T T T T T -85 T T T T
Start 135 GHz 115 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 025 dBm WVEW T kHZ .56.01 dBm
115 et 115 B At 1048 SWT 1455 582500 GHz 115 RET115 B att 1008 SWT135s 21 62762 0Hz.
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
1 -56.08 dBm
388125 GHz
Marker 3 [T1]
-62.63 dBm
p 11 65000 GHz p
3 P
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzt Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.85 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3972250 GHz
Offset 11.5d8
, ‘
-885 T T
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Chain (1)

T T T
Start 25 GHz 15GHz! Stop 40 GHr.

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ 6469 dBm VEW 3 MHz 958 0Bm
152 FET16.20Bm At 048 SWT 165 ms 54.01 MHz o1 5 RET2150Bm Att 2008 SWT 250ms 582188 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-54.62 dBm 1 -45.51 dBm
133.06 MHz 318125 GHz
Marker 3 [T1] Marker 3 [T1]
-64.33 dBm -4561 dBm
79412 MHz 7 44062 GHz
Marker 4 [T1]
- -54.69 dBm
976.48 MHz -
[ . _ﬁk L I TP T o
: ) - b WPRES ST
838 T T T T T -85 T T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4384 dBm VEW 3 MHZ -4232dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 64200 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3971500 GHz
Offset 11.5d8 Offset 11.5d8
P 1 P !
PRI W T S WY DR MML PP i YN R Y |
ooy O e A
- -E0 -
-85 T T T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 086 dBm WVEW T kHZ .55.91 dBm
115 FEf115dBm At 1008 SAT145s 582500 GHz 115 FEf115dBm At 1008 SWT135s 21 68512 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
1 -58.37 dBm
388125 GHz
Marker 3 [T1]
-66.97 dBm
p 11 65312 GHz p
2
; . ; L Paden
- i Y i -
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.83 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3972625 GHz
Offset 11.5d8
) .
-885 T T
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802.11ac(VHT20) - Channel 149
Conducted spurious emission table

Emission . . Raw Value (dBm) |Correction|] EIRP
N Frequency Limit Margin

0. (MH2) Level (dBuV/m) (dB) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 3834.375 PK 56.81 74 -17.19 -50.27 -48.4 7.77 -38.45
2 | 3828.125 AV 40.43 54 -13.57 -69.65 -63.55 7.77 -54.83
3 | 7659.375 PK 57.29 74 -16.71 -48.92 -48.58 7.77 -37.97
4 | 7659.375 AV 36.59 54 -17.41 -69.18 -69.73 7.77 -58.67
5 ] 11490.625 PK| 57.83 74 -16.17 -47.24 -49.46 7.77 -37.43
6 | 11490.625 AV 44.1 54 -9.9 -60.72 -63.64 7.77 -51.16

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _64.25 dBm VEW 3 MHz 972 0Bm
152 FET16.20Bm Att 048 SWT 165 ms 62,43 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 574688 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.15 dBm 1 -45.26 dBm
155.37 MHz 350000 GHz
Marker 3 [T1] Marker 3 [T1]
-64.09 dBm -45.84 dBm
T47.56 MHz T A1E7S GHz
Marker 4 [T1]
- 6510 dBm
974.29 MHz -
mAJ.“.u o L a kL
(- - R WP N gy
y 1 2 3 4 ol o
838 T T T T T -85 T T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4371 dBm VEW 3 MHZ -42.94 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 71963 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3973000 GHz
Offset 11560 Offset 11560
4 1 4 !
) J.LAWJ.U'.#..‘,&.NWMA “““-%”W ROTEINE it ; I Y A
i N oo o AT CRT II SRT
-85 T T T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .0.40 ¢Bm WVEW T kHZ .55.69 dBm
115 FEf115dBm At 1008 SAT145s 574082 GHz 115 FEf115dBm At 1008 SAT135s 21 55925 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -55.07 dBm
567500 GHz
Marker 3 [T1]
-60.72 dBm
p 11.49082 GHz p
’ A
- e WY A -
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.87 dBm
s Ref 11.5 dBm At 0aB SWT1T s 3969625 GHz
Offset 11560
) ‘
-885 T T
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Chain (1)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _85.15 dBm VEW 3 MHz 9.09 8Bm
152 FET16.20Bm Att 048 SWT 165 ms 73689 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 574688 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.04 dBm 1 -45.94 dBm
18011 MHz 307500 GHz
Marker 3 [T1] Marker 3 [T1]
-63.54 dBm -46.23 dBm
62388 MHZ 720937 GHz
Marker 4 [T1]
N -64 64 dBm
989.82 MHz B
L -
r 1 2 3 4
B8 T T T T T 785 T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4352 dBm VEW 3 MHZ 4259 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 £4200 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3971875 GHz
Offset 11560 Offset 11560
4 1 4 !
,SD.WMMW ) ek LWM. Wi
_ N W
785 T T T T T 785 T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -1.04 ¢Bm VEW 1 kHz .55.91 dBm
115 FEf115dBm At 1008 SAT145s 574375 GHz. 115 et 115 B At 1048 SWT135s 21 71675 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -63.55 dBm
382813 GHz
Marker 3 [T1]
-63.64 dBm
p 11.49082 GHz p
y 2 2 y MA o,
J
f\_hj Ja . i‘
: :
B85 T T T T T B85 T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.88 dBm
s Ref11.5dBm At 0aB SWT1T s 3970750 GHz
Offset 11560
; .
B85 T T T T T
Start 25 GHz 15 GHz/ Stop 40 GHz
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802.11ac(VHT20)- Channel 157
Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction|] EIRP

No. (MH2) Level @Buvim) | (dB) ' ' Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 3856.25 PK 56.48 74 -17.52 -50.34 -48.9 7.77 -38.78

2 3856.25 AV 41.97 54 -12.03 -68.06 -62.03 7.77 -53.29

3 7712.5 PK 57.72 74 -16.28 -49.21 -47.58 7.77 -37.54

4 7712.5 AV 36.98 54 -17.02 -68.75 -69.4 7.77 -58.28

5 | 11571.875 PK| 57.65 74 -16.35 -47.5 -49.52 7.77 -37.61

6 | 11568.75 AV 42.05 54 -11.95 -62.38 -66.57 7.77 -53.21
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5430 dBm VEW 3 MHZ 928 dBm
152 FET16.20Bm Att 048 SWT 165 ms 3000 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 576437 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.52 dBm 1 -45.31 dBm
164.83 MHz 301875 GHz
Marker 3 [T1] Marker 3 [T1]
-64.10 dBm -4577 dBm
&85.08 MHz 973125 GHz
Marker 4 [T1]
N 6516 dBm
99224 MHz B
— , _ﬁt..m..._u e L s il e 2
. 3 " i
B8 T T T T T 785 T T T T
Start 30 MHZ a7 WHz! Stop 1 GHz. Start 1 GHz 125 GHz! Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz -44.15 dBm VEW 3 MHz 4174 cBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 71963 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3973750 GHz
Offset 11560 Offset 11560
N 1
,SD.WMMM y
- -60
785 T T T T T 785 T T T T
Start 135 GHz 115 GHz/ Stop 25 GHz Start 25 GHz 1.5 GHz/ Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 047 dBm VEW 1 kHZ -55.95 dBm
115 FEf115dBm At 1008 SAT145s 575125 GHz. 115 et 115 B At 1048 SWT135s 21 4487 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -67.95 dBm
309375 GHz
Marker 3 [T1]
-62.38 dBm
~ 11 56875 GHz ~
¢ PV
E ] " E
B85 T T T T T B85 T T T T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 115 GHz! Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 5477 dBm
s Ref11.5dBm At 0aB SWT1T s 3969250 GHz
Offset 11560
) .
B85 T T T T T
Start 25 GHz 15 GHz/ Stop 40 GHz
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Chain (1)

T T
Start 25 SH 15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5454 dBm VEW 3 MHZ 8.00dBm
152 FEf16.208m At 0dB ST 165 ms 42.37 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 578437 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.70 dBm -46.49 dBm
9353 MHz L 310312 GHz
Marker 3 [T1] Marker 3 [T1]
-64.10 dBm -46.06 dBm
73543 MHZ T 48750 GHzZ
Marker 4 [T1]
N -64.07 dBm
965.08 MHz B
—— L i | s s b bl b Lk [——
50 W o i e ge e
r 1 3 4
B8 T T T T T 785 T T T T T
Start 30 MHZ a7 WHz! Stop 1 GHz. Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz .43.42 dBm VEW 3 MHz -42.96 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 21 53625 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3371500 GHz
Offset 11560 Offset 11560
. 1 . !
b Ao b i i n n IM
, o WG S g e A b WMMWWW WA W
785 T T T T T 785 T T T T T
Start 135 GHz 115 GHz/ Stop 25 GHz Start 25 GHz 1.5 GHz/ Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ -1190Bm VEW 1 kHZ -55.92dBm
115 et 115 B att 1008 SWT 1455 578750 GHz 115 RET115 B att 1008 SWT135s 21 63625 OHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -62.03 dBm
385625 GHz
Marker 3 [T1]
-66.48 dBm
~ 11 57188 GHz E
2
. LN e
7 W ,.J \L 7 o
- fan W T -
B85 T T T T T B85 T T T T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 115 GHz/ Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 5493 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3969250 GHz
Offset 11560
. ;
885 T T
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802.11ac(VHT20)- Channel 165
Conducted spurious emission table

Frequenc Emission Limit Marain Raw Value (dBm) |Correction|] EIRP

No. (I?/IHZ) y Level (dBuV/m) (dg) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 | 3884.375 PK 56.73 74 -17.27 -50.6 -48.32 7.77 -38.53

2 3881.25 AV 45.01 54 -8.99 -66.16 -58.74 7.77 -50.25

3 11650 PK 57.99 74 -16.01 -47.32 -48.94 7.77 -37.27

4 11650 AV 41.38 54 -12.62 -62.89 -67.71 7.77 -53.88
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5424 0B VEW 3 MHE 916 dBm
152 Fef16208m At 08 SWT 165 ms a0ittz | 5y 5. Ref215dEm At 2008 SWT 250ms 582188 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.24 dBm 1 -45.56 dBm
154.40 MHz 322187 GHz
Marker 3 [T1] Marker 3 [T1]
-64.54 dBm -46.41 dBm
B56.44 MHZ 705938 GHz
Marker 4 [T1]
K -54.47 dBm
999.27 MHz B
—— N e e it i M bl | e e
- THPLEN o
. ¥
B8 T T T T T 785 T T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz Start 1 GHz 125 GHzt Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4291 dBm VEW 3 MHZ -42.96 dBm
15 Fer215Em At 1048 SWT 230ms 2445950 GHz 15 Fer215Em At 048 SWT 300ms 3972625 GHz
Offset 11560 Offset 11560
A 1 A 1
50+ y P ™ F )
; 'E”’WMWWWW LY. T4
785 T T T T T 785 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 5Hz 156Hz Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 051 dBm VEW 1 kHz .55.95 dBm
115 RET115 B att 1008 SWT 1455 582813 GHz 11 5 Fet 1.5 dBm At 1008 SWT1355 21 53625 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 5616 dBm
388125 GHz
Marker 3 [T1]
-62.89 dBm
p 11 85000 GHz p
3 v
- [ an OV [ -
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHzt Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.92 dBm
s Ref11.5dBm At 0aB SWT1T s 3970375 GHz
Offset 11560
; :
885 T T
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5425 dBm VEW 3 MHE 914 dBm
12 REf1B2dBm At 0B SWT 165 ms 8214 MHz o1 5 Ref215dBm Att 208 SWT 250 ms 582813 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.50 dBm 1 -45.63 dBm
137.43MHz 407500 GHz
Marker 3 [T1] Marker 3 [T1]
-63.88 dBm -46.18 dBm
BE4.87 MHz 1273438 GHz
Marker 4 [T1]
- -£5.25 dBm
992.48 MHz -
T s N
- . "
] , ) N— s b
838 T T T T -85 T T T T T
Start 30 MHZ 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4403 dBm VEW 3 MHZ -42.02dBm
o1 5 Ref215dBm Att 1008 SWT 230 ms 21 59600 GHz. o1 5 Ref215dBm Att 048 SWT 300 ms 3976750 GHz
Offset 11560 Offset 11560
4 1 4 !
P TR . I ™ :.Jt‘
Nk - g il PR AT R W
-85 T T T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 130 ¢Bm WVEW T kHZ .55.85 dBm
11 5 RET115dBm At 1008 SAT145s 582813 GHz 115 FEf115dBm At 1008 SAT135s 21 56212 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -58.74 dBm
388125 GHz
Marker 3 [T1]
-67.40 cBm
p 11 65312 GHz p
2
; + ; N ,\A
3
- ™ f -
885 T T T T 885 T T T T T
Start 1 GHE 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.91 dBm
s Ref11.5dBm At 0aB SWT1T s 3969625 GHz
Offset 11560
) ‘
-885 T
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802.11ac(VHT40) - Channel 151
Conducted spurious emission table

Emission . . Raw Value (dBm) |Correction|] EIRP
N Frequency Limit Margin
0. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3843.75 PK 56.57 74 -17.43 -49.57 -49.37 7.77 -38.69
2 3837.5 AV 41.01 54 -12.99 -69.37 -62.9 7.77 -54.25
3 | 7671.875 PK 57.17 74 -16.83 -49.16 -48.6 7.77 -38.09
4 7681.25 AV 36.43 54 -17.57 -69.61 -69.61 7.77 -58.83
5 ]| 11509.375 PK| 56.39 74 -17.61 -49.04 -50.35 7.77 -38.87
6 11512.5 AV 40.36 54 -13.64 -64.98 -66.52 7.77 -54.9
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _54.97 dBm VEW 3 MHz 5330Bm
152 FET16.20Bm Att 048 SWT 165 ms 2248 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 576250 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-63.72dBm -44.21 dBm
122.64 MHz Il 567500 GHz
Marker 3 [T1] Marker 3 [T1]
-63.43 dBm -46.27 dBm
318.57 MHz 740000 GHz
Marker 4 [T1]
- -54.07 dBm
982.30 MHz -
Pl e T TR, ol
. ] . bl o bt
838 T T T T -85 T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4357 dBm VEW 3 MHZ 4314 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 62475 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 39749875 GHz
Offset 11560 Offset 11560
4 1 4 1
,SD_WWWMMM ; PV,
_ _WWW W A WY
-85 T T T T T -85 T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .333¢Bm WVEW T kHZ .55.68 dBm
115 FEf115dBm At 1008 SAT145s 575000 GHz 115 et 115 B At 1048 SWT135s 21 5392 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-55.58 dBm
1 567500 GHz
Marker 3 [T1]
-64.98 dBm
p 11 51250 GHz p
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.79 dBm
s Ref11.5dBm At 0aB SWT1T s 3969625 GHz
Offset 11560
) ‘
885 T T T T T
Start 25 GHz 15 GHz/ Stop 40 GHz
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Chain (1)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _65.36 dBm VEW 3 MHz 4.43 0Bm
152 FET16.20Bm At 0dB ST 165 ms 73,41 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 574688 GHz
Offset 16.2 B Marker 2 [T1] Offzel 115 0o Marker 2 [T1]
-54.10 dBm -45.26 dBm
M1.87 MHz 567500 GHz
Marker 3 [T1] Marker 3 [T1]
-63.91 dBm -46.12 dBm
B47.47 MHz 1070937 GHz
Marker 4 [T1]
- -64.87 dBm
963.87 MHz -
; s 2 3 4
838 T T T -85 T T T T T
Start 30 MHz Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4357 dBm VEW 3 MHZ -4324 dBm
o1 5 RET2150Bm At 1008 SWT 230 ms 21 56500 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3873375 GHz
Offset 11.5d8 Offset 11.5d8
4 1 4 1
-85 T T T -85 T T T T T
Start 135 GHz Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 473 ¢Bm WVEW T kHZ .56.00 dBm
115 et 115 B At 1048 SAT145s 575938 GHz. 115 et 115 B At 1048 SWT135s 21 54200 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
-56.62 dBm
1 567500 GHz
Marker 3 [T1]
-66.52 dBm
p 11 51250 GHz p
7 F‘\J\I J L 7 T
885 T T T 885 T T T T T
Start 1 GHz Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .54.80 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3969625 GHz
Offset 11.5d8
. ‘
-885 T T T
Start 25 GHz Stop 40 GHz.
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802.11ac(VHT40)- Channel 159

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) |Correction|] EIRP

No. (MH2) Level @Buvim) | (dB) ' ' Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 3868.75 PK 56.75 74 -17.25 -49.24 -49.35 7.77 -38.51

2 3862.5 AV 43.53 54 -10.47 -67.42 -60.27 7.77 -51.73

3 7718.75 PK 57.44 74 -16.56 -48.27 -48.95 7.77 -37.82

4 | 7728.125 AV 36.74 54 -17.26 -69.06 -69.55 7.77 -58.52

5 11600 PK 55.73 74 -18.27 -50.31 -50.32 7.77 -39.53

6 | 11590.625 AV | 39.12 54 -14.88 -66.56 -67.32 7.77 -56.14
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8

d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5446 dBm VEW 3 MHZ 551 dBm
152 FET16.20Bm At DdB SWT 165 ms 73689 MHz o1 5 RET2150Bm Att 2008 SWT 250 ms 579688 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.53 dBm -44.57 dBm
166.53 MHz Il 3.09063 GHz
Marker 3 [T1] Marker 3 [T1]
-63.02 dBm -46.08 dBm
B38.74 MHz 742188 GHz
Marker 4 [T1]
- -54.69 dBm
992.97 MHz -
— ol . J.J
1 , ] —_ LY
838 T T T T T -85 T T T T T
Start 30 MHZ 7 MHz! Stop 1 GHZ Start 1 GHz 125 GHz! Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHE .41 88 dBm WVEW 3 MHE -42.44 cBm
o1 5 RET2150Bm Att 10dB SWT 230 ms 21 66787 GHz o1 5 RET2150Bm At 0B SWT 300 ms 3972625 GHz
Offset 11560 Offset 11560
1 1
- L Ay o /M
T i gt PN A R IR SR
-85 T T T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 15 GHz/ Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 381 dBm VEW 1 kHZ -55.96 dBm
115 et 115 B At 1008 SWT 1455 580000 GHz. 115 et 115 B At 1008 SWT 1355 21 52762 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-66.34 dBm
1 567500 GHz
Marker 3 [T1]
-63.72 dBm
~ 5.90000 GHz E
E ] ‘} t i E
885 T T T T T 885 T T T T T
Start 1 GHE 1.25 GHzi Stop 13.5 GHz. Start 135 GHz 115 GHz/ Stop 25 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 5485 dBm
s Ref 11.5 dBm At 0aB SWT1T s 3974125 GHz
Offset 11560
) ;
-885 T T
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Chain (1)

,SD.WWMWMMM

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5457 dBm VEW 3 MHE 541 dBm
12 REf1B2dBm At 0B SWT 165 ms 36.55 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 579063 GHz
Offset 16.2 B Marker 2 [T1] Offzel 115 0o Marker 2 [T1]
-53.64 dBm -46.11 dBm
149.55 MHz Il 31533 GHz
Marker 3 [T1] Marker 3 [T1]
-63.34 dBm -46.39 dBm
487.36 MHz 1000625 GHz
Marker 4 [T1]
- -64.62 dBm
981.57 MHz -
—— . TN AT Dbl
] RSP w s
s0- 3 3 1 L s
838 T T T T T -85 T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHE 4354 dBm WVEW 3 MHE 4312 dBm
o1 5 Ref215dBm Att 1008 SWT 230 ms 21 65350 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3969250 GHz
Offset 11.5d8 Offset 11.5d8
A 1 A

1
" PN ALW

i s NI AN RV

T T T
Start 25 GHz 15GHz! Stop 40 GHr.

785 T T T T T 785 T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 SHZ 156Hz Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 481 dBm VEW 1 kHz .55.89 dBm
115 RET115 B att 1008 SWT 1455 550000 GHz 115 RET115 B att 1008 SWT1355 21 55925 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-60.27 dBm
1 386250 GHz
Marker 3 [T1]
-65.39 dBm
p 590000 GHz p
: l A
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHzt Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.94 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3974500 GHz
Offset 11560
. .
885 T T
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802.11ac (VHT80)- Channel 155
Conducted spurious emission table

Emission . . Raw Value (dBm) |Correction|] EIRP
N Frequency Limit Margin
0. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 3859.375 PK 56.93 74 -17.07 -48.6 -49.7 7.77 -38.33
2 3850 AV 44.12 54 -9.88 -68.68 -59.39 7.77 -51.14
3 | 7690.625 PK 57.83 74 -16.17 -47.52 -49.03 7.77 -37.43
4 7700 AV 36.68 54 -17.32 -69.14 -69.6 7.77 -58.58
5 | 11546.875 PK| 56.05 74 -17.95 -49.23 -50.92 7.77 -39.21
6 11550 AV 38.31 54 -15.69 -67.75 -67.71 7.77 -56.95
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 54.40 4Bn VEW 3 MHz 256 4Bm
150 RE11B20BM 4t 0B SWT 165 ms 4362 MHz o1 5 RE1ZL5 B att 2008 SWT 250 ms 574688 GHz
Offset 18268 Marker 2 [T1) AT 5 Marker 2 [T1)
5354 dom 2312 d8m
11584 MHz 567500 GHz
Marker 3 [T1] T Marker 3 [T1]
-63.80 dBm -35.83 dBm
62291 MHz 590313 GHz
Marker 4 [T1]
N 5477 dBm
97526 MHz B
[ ... e ”j\\ e o o e
E . bl
r 1 2 n Ll
B8 T T T T T 785 T T T T T
Start 30 hiHz o7 s Stop 1 Gz St 1 6tz 125 6Hz Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4371 dBm VEW 3 MHZ -42.81 dBm
o1 5 RE1ZL5 B att 1008 SWT 230 ms 21 71675 GHz o1 5 RE1ZL5 B 4t 0B SWT 300 ms 3970000 GHz
AT 5 AT 5
\ 1 \ L
e b e i Ll _u.m ORI s N N " W
S0 it p R ) WWV'
- -60
785 T T T T T 785 T T T T
Stat 135 Gtz 115 aHzt Stop 25 0Hz Start 25 Gz 156tz Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -8.38 dBm VEW 1 kHz .55.95 dBm
11 5 REr115 0B At 1008 SWT145s s7ms0cHz | g5 Re11508N At 1008 SwT135s 21 ear7s or
AT 5 Marker 2 [T1) AT 5
4225 dom
567500 GHz
I Marker 3 [T1]
-47.21 dBm
p 5350000 GHz p
7 ’ ] 7 ;
E Ptaral A/ \ o, A E
B85 T T T T T B85 T T T T T
St 1 6tz 125 6Hz Stop13.5 0Hz Stat 135 Gtz 115 aHzt Stop 25 0Hz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.80 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3971500 GHz
AT 5
r )
B85 T T T T T
Start 25 GHE 15GHz! Stop 40 GHz.
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Chain (1)

T T T
Start 25 GHz 15GHz! Stop 40 GHr.

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ 5518 4Bm VEW 3 MHZ 245 dBm
152 FEf16.208m At 0dB ST 165 ms 53.28 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 576553 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.29 dBm -31.03 dBm
13743 MHz 567500 GHz
Marker 3 [T1] T Marker 3 [T1]
-64.02 dBm -39.42 dBm
BB1.17 MHz 590313 GHz
Marker 4 [T1]
N -64.70 dBm
989.82 MHz B
- 0
. s 3 4
B8 T T T T T 785 T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz -44.45 cBm VEW 3 MHz -43.18 tBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 21 76563 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3970375 GHz
Offset 11560 Offset 11560
4 1 4 L
PRI T (Y R g o ANt M PR W Y Auj
T o 7 W W' RV YA
- -60
785 T T T T T 785 T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 15GHz! Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 918 ¢Bm VEW 1 kHz .55.93 dBm
115 et 115 B At 1048 SAT145s 576563 GHz. 115 et 115 B At 1048 SWT135s 21 63338 OHz
Offset 11560 Marker 2 [T1] Offset 11560
-43.60 dBm
567500 GHz
| Marker 3 [T1]
-52.32 dBm
p 590000 GHz p
] ] L. o
= S ] A =
B85 T T T T T B85 T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 5467 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3971125 GHz
Offset 11560
. .
885 T T
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6. PHOTOGRAPHS OF THE TEST CONFIGURATION
Please refer to the attached file (Test Setup Photo).
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7. INFORMATION ON THE TESTING LABORATORIES

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,

were founded in 1988 to provide our best service in EMC, Radio, Telecom and

Safety consultation. Our laboratories are accredited and approved according to
ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Linko EMC/RF Lab: Hsin Chu EMC/RF Lab:
Tel: 886-2-26052180 Tel: 886-3-5935343
Fax: 886-2-26052943 Fax: 886-3-5935342

Hwa Ya EMC/RF/Safety/Telecom Lab:
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.
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8. APPENDIX A - RADIATED EMISSION MEASUREMENT

8.1.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Radiated emissions which fall in the restricted bands must comply with the
radiated emission limits specified as below table. Other emissions shall be at

least 20dB below the highest level of the desired power:

BUVE

B U
5L\

7828

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:

4. The lower limit shall apply at the transition frequencies.
5. Emission level (dBuV/m) = 20 log Emission level (uv/m).

6. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted

average limits, specified above by more than 20dB.
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8.1.2 TEST INSTRUMENTS

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL
'\A/';IEEEM' Receiver N9038A MY50010156 | Aug. 11, 2014 | Aug. 10, 2015
Pre-Amplifier ZFL-1000VHZ | \\ip 7F1-04 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
SO ARTBECK VULB 9168 | 9168-361 Feb. 27, 2014 | Feb. 26, 2015
RF Cable NA CHHCAB_001 | Oct. 06, 2013 | Oct. 05, 2014
igesc"um Analyzer FSV40 100964 July 05,2014 | July 04, 2015
:'\IOST—A”te””a AIH.8018 0000220091110 | Dec. 06, 2013 | Dec. 05, 2014
Pre-Amplifier

; 84498 3008A01923 | Oct. 29, 2013 | Oct. 28, 2014
Agilent

RF104-205
RF Cable NA RF104-207 | Dec. 12, 2013 | Dec. 11, 2014
RF104-202
igﬁgt:m Analyzer E4446A MY48250253 | Aug. 28, 2013 | Aug. 27, 2014
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS St g
Horn Antenna
_ ] .08, 201 .07, 2014
LT ARSBECK BBHA 9170 | 9170-424 Oct. 08, 2013 | Oct. 07, 20
ADT_Radiated

Software V8.7.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

[e23N&) I~ OV ]

Tested Date: Aug. 25, 2014

The test was performed in 966 Chamber No. H.
. The FCC Site Registration No. is 797305.
The CANADA Site Registration No. is IC 7450H-3.

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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8.1.3 TEST PROCEDURES

a.

The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 3 meter chamber room. The table was rotated 360 degrees to determine
the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

The height of antenna is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both horizontal
and vertical polarizations of the antenna are set to make the measurement.

For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

The test-receiver system was set to quasi-peak detect function and specified
bandwidth with maximum hold mode when the test frequency is below 1 GHz.

The test-receiver system was set to peak and average detect function and
specified bandwidth with maximum hold mode when the test frequency is
above 1 GHz. If the peak reading value also meets average limit, measurement
with the average detector is unnecessary.

NOTE:

1.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth

is 10 Hz for Average detection (AV) at frequency above 1GHz.

. All modes of operation were investigated and the worst-case emissions are reported.

8.1.4 DEVIATION FROM TEST STANDARD

No deviation
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8.1.5 TEST SETUP
Ant. Tower

EUT& | 3m o
Support Units = =

1-4m
/Variable
|
|
p—]_1
Turn Table Absor ber
L1 .-

o] AAMAAA L

Ground Plane

Test Receiver
\ [ |C—1
o o o e

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

8.1.6 EUT OPERATING CONDITIONS

1. Connect the EUT with the support unit 1 (Notebook Computer) which is placed
on a testing table.

2. The communication partner run test program “QCRT Version: 3.0.29.0” to
enable EUT under transmission/receiving condition continuously at specific
channel frequency.
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8.1.7 TEST RESULTS (MODE 2)

802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e (2 i [ o [ | e [ o e
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
4824.00 46.2 PK 74.0 -27.8 1.12H 210 42.34 3.86
4824.00 35.4 AV 54.0 -18.6 1.12H 210 31.54 3.86
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o] e 25| [ o [ [ e | oo
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 4824.00 47.8 PK 74.0 -26.2 1.61V 130 43.94 3.86
> | 482400 | 37.5AV 54.0 16,5 161V 130 33.64 3.86
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
IR R RS
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
4874.00 48.3 PK 74.0 -25.7 1.23H 189 44.49 3.81
487400 | 403AV 54.0 137 123H 189 36.49 3.81
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o] e 120 e [ o [ [ e | e oo
MHZ) 1 aBuvm) | @BUVM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4874.00 51.9 PK 74.0 -22.1 1.31V 8 48.09 3.81
2 4874.00 45.6 AV 54.0 -8.4 1.31V 8 41.79 3.81
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

Report No.: RF140313E05C 199 of 202 Report Format Version 5.2.1

Reference No.: 140807E08, 140808E02




CHANNEL TX Channel 11 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
RS
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
4924.00 47.8 PK 74.0 -26.2 1.17H 203 44.00 3.80
492400 | 39.2AV 54.0 [14.8 117 H 203 35.40 3.80
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R ERFRARES
MHZ) 1 aBuvm) | @BUVM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 492400 | 54.0PK 74.0 220.0 1.25V 165 50.20 3.80
2 4924.00 44.2 AV 54.0 -9.8 1.25V 165 40.40 3.80
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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802.11n_256QAM(BWA40)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R RS

(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)

248350 | 67.6 PK 74.0 6.4 1.00 H 151 72.80 5.20

248350 | 49.3AV 54.0 4.7 1.00 H 151 54.50 5.20

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

R RS

MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)

1 2483.50 69.3 PK 74.0 -4.7 1.00V 246 74.50 -5.20

> | 248350 | 5LO0AV 54.0 3.0 1.00 V 246 56.20 5,20

REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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9. APPENDIX A - MODIFICATIONS RECORDERS FOR
ENGINEERING CHANGES TO THE EUT BY THE LAB

No modifications were made to the EUT by the lab during the test.

--- END ---
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